COMINEST T

TTTTTT

CONQUEST® T42-L
Long Bed CNC Lathes

EQUIPPED WITH THE
GE FANUC 18T CONTROL

Revised: August 23, 1999

Manual No. PL-74 Litho in U.S.A.
Part No. PL -0009500-0074 February, 1997



TO ORDER REPLACEMENT PARTS

Please provide the following information when ordering replacement parts:

1. The complete machine serial number. The serial number tag is located on the power
case door near the main disconnect switch.

2. List the following information:
A. Parts List manual number, PL-74.
B. Page number.
C. Item number.
D. Part name.
E. Part number.

F. Quantity of each part required.

3. Specify how and where to ship.

- NOTE -

Information in this manual is subject to change without notice.

Reproduction of this manual in whole or in part, without written permission
of Hardinge Inc., is prohibited.

Hardinge Inc.
One Hardinge Drive
P.O. Box 1507
Elmira, N.Y. U.S.A. 14902-1507

Phone: (607) 734-2281 « FAX: (607) 734-8819

www.hardinge.com

© 1997, Hardinge Inc. PL-74



Table Of Contents

AirBlast Assembly . . . . . . . ...
Base/Bed Assembly . . . . . . . ...
C-AxisOption . . . . . . . . e e e
Carriage Assembly. . . . . . . . .. e
Collet Closer Assembly

Standard Machine . . . . . . ...

Big-Bore Machine. . . . . . . . . ...
Collet Closer Foot Switch Assembly . . . . . . . . .. ... ... ......
Coolant Facilities

CE-Mark . . . . . . e

Non-CEMark. . . . . . . . .
Coolant

High Pressure . . . . . . . . . . . . . . . e

Thru-Spindle . . . . . . . . . . . e

Thru-Spindle, Big-Bore Machine . . . . . . . ... ... ... ......
Coolant Guard Assembly. . . . . . . . . . . ... e
Coolant Tank

Chip Conveyor . . . . . . . . . e

Standard . . . . . .
Filter Box Assembly . . . . . . . . . . . . ...
Headstock Assembly

Standard Machine . . . . . . . ...

Big-Bore Machine. . . . . . . . . ...
Heat Exchanger

Standard Machine . . . . . . . ...

Heat Exchanger, Super-Precision® Machine . . . . . ... ... ... ..
Hydraulic Unit

Machine with Tailstock, Non-CEMark . . . . . . . . ... ... .....

Big-Bore Machine with Tailstock, Non-CEMark . . . . . . ... ... ..

Machine with Tailstock, CEMark. . . . . . . . . . .. ... .. .....

Big-Bore Machine with Tailstock, CEMark. . . . . . ... ... ... ..
Input/Output Case, Non-CEMark . . . . . .. ... . ... ... ......
Live Tooling . . . . . . . . . e
Live Tooling OptionPanel . . . . . . . . . . . . . ... ... ... .....

PL-74
Revised: August 23, 1999

51-54
124 - 127
128 - 131
55 - 56



Miscellaneous Components . . . . . . . . . . . . ..o 60 - 64
Operator Control Panel

CE-Mark . . . . . . e 65 - 66

Non-CEMark. . . . . . . . . e 67 - 68
OptionCase . . . . . . . . . e e 69 - 70
Part Catcher . . . . . . . . . 71
Pedestal Assembly. . . . . . . . . . .. 72 -78
Power Case Enclosure

CE-Mark . . . . . . e 79

CE-Mark withOptionCase . . . . . . . . . . . . v v v v i 80

Non-CEMark. . . . . . . . . 81
Power Case Component Assembly

CE-Mark withwith OptionCase . . . . . . . . . ... ... ... .... 82 - 86

CE Mark without OptionCase . . . . . . . . . . . . . ... ... .... 87 -90

Non-CEMark. . . . . . . . . 91-92
Power Case Panel Assembly . . . . . . . . . . ... ... ... ...... 123
Spindle Encoder . . . . . . . .. e 93
Spindle Orient Assembly. . . . . . . . . . . . . ... ... 94 - 95
Steady RestAssembly . . . . . . . . . .. ... ... 96 - 97
Sub-Base Assembly . . . . . .. 98 - 101
Tailstock . . . . . . e 102 - 104
Tailstock Lubrication Components. . . . . . . . . . . . ... ... ..... 105
Tool Probe Assembly . . . . . . . . . . . ... . 106
Turret Assembly . . . . . . . . 107 - 110
Turret Assembly, equipped with Absolute Encoder . . . . . . . . ... ... 111-114
Turret Top Plate

12 Station, English . . . . . . . . ... o 115-116

10 Station, English . . . . . . . . ... L 117-118

12 Station, Metric. . . . . . . . .. 119-120

10 Station, Metric. . . . . . . . ..o 121 - 122

PL-74

Revised: July 23, 1999



PL-74

- NOTES -



- NOTES -

PL-74



Air Blast Assembly

MISCELLANEOUS PARTS: BACK VIEW OF MACHINE
[ ] g | 8

ini
—=D

O0O0o0oooo
O00o0oogo

e
ﬁ
n
i
il
F

Oo00o

HEADWALL

HEADWALL ASSEMBLY /

/ 33 CLB-0010779-A 1 FILTER REGULATOR ASSEMBLY
@ / 32 F3-0008377-02 14 LABEL
/ 31 182-0002874-GR 2 WIRE
! 30 182-0002874-BU 2 WIRE
// 29 AD-0008104 5 TY-RAP
/ 26 NC-0010473-06 .1 HEAT SHRINK
. 25 F3-0008377 2 LABEL
1 23 A0-0010786 1 ELBOW, STREET
‘6‘ 22 MW-0193510 2 LOCKWASHER
\‘7/ 21 HG-0010108-A 2 ADAPTER, COOLANT ASSEMBLY
*7‘ 3 T 20 CT-0011096-01 1 COUPL ING
“ ::_‘, 19 CL-0007702-02 2 ELBOE, 30°
" : L 18 HG-0007007 14.4 TUBING, 5/16 0D
“ 1;*4 17 CL-0007702-03 1 ELBOW
1 16 MS-10103523 2 SCREW
15 CL-0003048-12 1 VALVE, 3-WAY
14 HG-0007702-03 1 CONNECTOR
N 13 NC-0010786 2 ELBOW
(‘\@/‘) 12 5-0001467 2 PLUG, PIPE
11 5-0001914 1 PLUG, PIPE
10 C5-0011092-08 1 NIPPLE, BRASS
9 5T-0009727 1 PLUG, NYLON
8 0570303 1 SCREW, 10-32 X 3/16
7 C5-00023921 1 PLATE
=} C5-0010116-31 2 GASKET
5 C5-0011793 1 SLEEVE
4 OR-0000608 2 “0” RING
3 P0O-0007702-02 1 TEE
2 LT-0010884-5 11 SEALANT, PIPE
1 0300309 4 SCREW, 10-32 X 9/16
ITEM PART NUMBER arty DESCRIPTION
e
| et £
- VALVE PANEL ON BACK OF MACHINE S 2 AIRGLAST ASSEMELY L Om 0002640

B

SHEET.

Toe 1

PL-74 Page 1



Base/Bed Assembly

NAME

BASE ASSEMBLY
5G LONG BED

PART NUMBER
56-0000001-LB

SHEET To 2

aEy

LEVEL

C

Page 2

PL-74



PL-74

Base/Bed Assembly

RIGHT END VIEW

22 375-0001467 1 PLUG, 3/8 PIPE HEX SOCKET
21 CL-0007876-01 PLUG NYLON
20 56-0007876 12 PLUG, NYLON
18 €5-0009455-01 1 FOOT, BASE
17 £5-0008325 1 NUT, LOCK ADJUST. SCREW
16 £5-00039454 1 FOOT, ADJUSTABLE
13 M5-0104224 3 M12 SCREW, SHCS x 50mm
12 56-0008455-01 3 FooT
11 LT-0010884-5 0 SEALANT
10 M5-0554217 4 M12 SCREW, SSCP x 1Bmm
El GE-0010884 1 SEALANT
8 SG-0000262-LBA 1 BED, TAILSTOCK ASSY.
7 NC-0006703 2 PIN, PULL-OUT
b NC-0010884-01 0 ADHESIVE
5 MS-0103819 4 M8 SCREW, SHCS x 25mm
4 56-0011832-01 1 SUPPORT, Z BALL SCREW
3 S6-0000262-BLB 1 BED, UPPER AXIS
2 CL-0004623 4 PIN, PULL-OUT
1 MS-0104625 26 M16 SCREW, SHCS x 55mm
ITEM PART NUMBER Qry DESCRIPTION

NAME

BASE ASSEMBLY

PART NUMBER

5G-0000001-LB

SHEET.

2 o

2

REV
LEVEL

A

Page 3



C-Axis Option

0]

56-0011797-C "

'3
SPINDLE PACKAGE
C-AXIS

C

Toe 2

PL-74

Page 4



PL-74

C-Axis Option

34 | MW-0263510 4] WASHER
33 M5-0103515 4 SCREWG
32 | 56-0010115-CA 1] cover
31 | 56-0010115-C 2| cover, c-axis
30 | CL-0010366-16 1| TAG, C AXIS CAUTION
26 | NC-0010884-01 o LocTiTE #222
25 | M5-0103513 6| SCREW, S0C HD M5
20 | MW-0183410 8| WASHER, LOCK M4 STEEL
19 | MW-0103410 8| WASHER, FLAT M4 X .7 STEEL
18 | M5-0103416 8| SCREW, SOC HD CAP M4 X .7
15 | cL-0002024 6| PIN, DOMEL
14 | MW-0103510 2| WASHER, FLAT M
13 | M5-0303516 2| SCREW, BT HD M5 X .8 X 12M
12 DVB-0009623 2 CABLE CLAMP
11| Mw-0193810 4| WASHER, LOCK MB
10 | cLc-0010115-14 1| cover, c-axis
g | mw-0193510 6| WASHER, LOCK MS
8 | Ms-0103518 4| SCREW, SOC HD M5 X 20MM
7 | nc-oioss4 o| LocTITE 242
6 | M5-0103616 8| SCREW, SOC HD MG X 12MM
5 | cL-0009813-02 1| RING, C-AX1S ADJUSTMENT
4 | mu-o193810 8| WASHER, LocK
3 | He-0002840 8| WASHER, FLAT
2 | mMs-o103822 8| SCREW, SOC HD M8 X 1.25 X
1| 56-0010467-01 2| SUPPORT, C-AXIS
ITEM |  PART NUMBER Ty DESCRIPTION

NAME
5SPINDLE PKG. C-AXIS

PART NUMBER

SHEET.

56-0011797-C

2 o

2

REYV
LEVEL

A

Page 5



Carriage Assembly

o ©”
a\@

=

§ ;

©® QR ©

(@

>

ND

@@

AME PART N
CARRIAGE-CROSS SLIDE ASSY - -
CLONG BEDS 56-0006730-LB C
(Z-AXIS DRIVE) SHEET T o 7

Page 6 PL-74



Carriage Assembly

OO,

AR AN

= .‘.‘
PS4
=

77 109

"CARRIAGE-CROSS SLIDE ASSY oy i
CLONG REDS 56-0006730-LB B
(X-AXIS DRIVE) veer S

PL-74 Page 7



Carriage Assembly

SSE)

[MFP——1

N

)

il
_,ﬁulb_

iy

1 ceen

EOESEES

DRI

EEEEDD

w0
~03

® 2 SSTD

REV

A

56-0006730-LB

NANE
CARRTAGE-CROSS SLIDE ASSY

(LONG BED>
(X-AXIS DRIVE)

3o 7

PL-74

Page 8



Carriage Assembly

SISH SOSAD

BOS

Ay
LEVEL

PART NUMBER

NAME

CARRIAGE-CROSS SLIDE ASSY

A

56-0006730-LB
4 o

SHEET.

(LONG BED)
(REAR VIEW>

Page 9

PL-74



Carriage Assembly

NANE
CARRIAGE-CROSS SLIDE ASSY
(LONG BED>
REAR & BOTTOM VIEW

PPPPPPPP

56-0006730-LB

BE)
LLLLL

Page 10

PL-74



PL-74

Carriage Assembly

o0 @ o}
© e ——-
©

000 ©O o © ©

e oant rongen =
CARRIAGE-CROSS SLIDE ASSY  56-0006730-LB
(LONG BED)  ser 5w 7 A

Page 11



Carriage Assembly

124 | ms-o104018 4 M10 SCREW, SKHD CP x 20mm 59 56-0011376-01 1 STOP, Z-AXIS
122 | 6E-0010884 12| siLiconE 57 56-0003990-30 1 LABYRINTH, REAR Z-AXIS
121 MW-0183410 8 M4 WASHER, LOCK 56 56-0010115-65 1 COVER, CROSS SLIDE - REAR
119 | ©5-0008231-02 1 RING, RETAINING 54 56-0011027-C-LB 1 DRIP EDGE, TRAM OIL
118 | ms-0103820 46 | M8 SCREW, SKHD CP x 30mm 53 SGA-0010224-04 2 SWITCH, PROXIMITY
117 | sc-o0o0o0s481 16 | ©1B, GUIDE RAIL 52 MS-0553512 4 M5 SCREW, SOC SET CUP
115 | s6-0012128 1 TORQUE LIMITER ST 56-0010215-07 1 BRACKET, PROXIMITY SWITCH
114 | mw-0103610 2 M6 WASHER, FLAT 50 RF-0011493 .75| STRIP, NYLATRON WEAR
113 | mw-0193610 2 MB WASHER, LOCK 49 56-0006481-01 4 GIB, GUIDE TRUCK
12 | ms-0103617 2 M6 SCREW, SKHD CP x 16mm 48 MS-0103517 66 | M5 SCREW, SKHD CP x 16mm
1M 56-0010215-08 1 BRACKET, PROXIMITY SWITCH 47 VS-0010440 o ANTI-SIEZE
46 56-0011423-02 1 SUPPORT, HEADWALL
103 | €5-0009431-01 1 0-RING 45 56-0011083 1 SHIM, TRAM
108 | Ms-0303516 4 M5 SCREW, BUTT HD x 12mm 44 56-0011027 1 BRACKET
107 | cL-0010828-01 1 SPACER 43 €5-0010394 14| GREASE
106 | M5-0103521 3 M5 SCREW, SKHD CP x 35mm 42 NC-0010884-01 26| ADHESIVE, LOCTITE #222
105 | ©5-0009431-02 1 SEAL 41 56-0010115-41 1 COVER, TORQUE LIMITER
104 | NC-0010884 .06 | ADHESIVE, LOCTITE #242 40 SGA-0010115-48 1 COVER, X-AXIS MOTOR
103 | M5-0303416 8 M4 SCREW, BUTT HD x 12mm 39 56-0010115-35 1 COVER
102 | MW-0263510 29 | M5 WASHER, STAR 38 56-0010115-34 1 COVER, SWITCH
101 NMS-0103520 20 | M5 SCREW, SKHD CP x 30mm 37 56-0010115-33 1 COVER, REAR WAY X-AXIS
99 MW-0193510 62 | M5 WASHER, LOCK 36 CL-0002840-01 8 WASHER, FLAT 7/16 HARDENE
98 MW-0103510 39 | M5 WASHER, FLAT 35 €5-0008050-02 1 WIPER
97 MS-0303515 36 | M5 SCREW, BUTT HD x 10mm 34 €5-0008050-01 1 WIPER
% €5-0009431-04 2 0-RING 33 €5-0008050 1 WIPER
95 S6-0001302-02 1 BALL SCREW, X-AXIS (CHINA 32 56-0003390-28 1 LABYRINTH, FRONT Z-AXIS
94 MS-0103616 19 | M6 SCREW, SKHD CP x 12mm 31 56-0010115-56 1 COVER, CARRIAGE FRONT
EE MW-0103810 4 M8 WASHER, FLAT 30 56A-0002930-45 1 LABYRINTH, X-AXIS
2 MW-0193810 40 | M8 WASHER, LOCK 29 56-0002390-20 1 BRACKET, GORETUBE
a1 MS-0103818 4 M8 SCREW, SKHD CP x 20mm 8 56-0003390-29 1 LABYRINTH, REAR Z-AX1S
90 MS-0104226 4 M12 SCREW, SKHD CP x 60mm 27 €SB-0011976-02 1 STOP, Z-AXIS AFT
165 | 56-0007306-01 2 KEY, HALF 89 MW-0193610 55 | M6 WASHER, LOCK 26 MS-0103617 27 | M6 SCREW, SKHD CP x 16mm
167 56-0006481-02 2 CLAMP, GUIDE RAIL 88 MW-0103610 34 | M6 WASHER, FLAT 25 CSB-0010421-01 1 PLATE, MOTOR MOUNT Z-AXIS
158 | Ms-0103618 6 M6 SCREW, SKHD CP x 20mm 87 MS-0554216 1 M12 SCREW, 50C SET CUP 24 CSA-0000492 2 NUT, ADJUSTABLE SPIETH
157 | Ms-0103820 4 M6 SCREW, SKHD CP x 30mm 86 MS-0103518 6 M6 SCREW, SKHD CP x 80mm 23 MS-01035183 5 M5 SCREW, SKHD CP x 25mm
156 | F3-0009977 2 CODE MARKER 85 56-0001902-L7 1 BALL SCREW, Z-AXIS EXTEN 22 56-0001799 1 CLAMP, BEARING
155 | 853-0009188-RA 1 STAKON 84 5-0010700-03 3 PLUG, LEE 21 CSA-0011137 2 RETAINER, BEARING
154 | NC-0010473-06 12| HEAT SHRINK 83 0R-0004346 1 0-RING 20 S6A-0011137-F 1 RETAINER, FRONT BEARING X
153 | 18A-0003011-03 12.67 CABLE 82 OR-0000406 8 0-RING 19 €S-0011198-14 2 SEAL, LABYRINTH
152 | L0-0002637-B5 1 TAG LAYOUT 81 OR-0006063 1 0-RING, 3-3/4 ID x .093 18 £S5-0002022 1 KEY
151 | L0-0002637 1 TAG LAYOUT 80 MW-0103410 8 M4 WASHER, FLAT 17 £5-0000260-05 2 NUT, LOCK
150 | 3-0070884-01 03| ADHESIVE 79 56-0011198-17 2 SEAL, CR#12740 16 cL-0011083 1 RETAINER, TRAM SHIM
149 | s56-0070115-CR 1 COVER, CROSS SLIDE - REAR 78 S6-0010331-02 46 | PLUG, LINEAR GUIDE 15 0R-0002430 1 0-RING
148 | 56-0010115-CS 1 COVER, CARRIAGE REAR 77 0R-0007275 1 0-RING, 4.5 ID x .093 14 CL-001739-02 1 NUT, BEARING
147 | sca-0010116-Y 1 GASKET, FLANGE 76 56-0010115-LBZR 1 COVER, WAY Z-AXIS REAR 13 0R-0003036 1 0-RING
146 | 56-0010116-X 1 GASKET, CROSS SLIDE REAR 75 S6-0012128 1 TORQUE L IMITER 12 56-0011832-01 1 SUPPORT, Z-AX1S BALLSCREW
144 | Ms-0104223 4 M12 SCREW, SKHD CP x 45mm 74 56-0010115-37 1 WAY COVER, X-AXIS 1 VL-0012042-01 1 PLUG, 5/16-24
142 | s-0010700-07 2 PLUG, LEE 71 56-0010115-LBZF 1 COVER, WAY Z-AXIS FRONT 10 CH-0004732 3 PLUG, BRASS
140 | KL-0009623 3 CLAMP, 3/8° 69 S6A-0008316-04 1 LINEAR WAYS, X-AXIS SP 9 56-0011976 1 STOP, Z-AXIS AFT
135 | Ms-0103619 5 M6 SCREW, SKHD CP x 25mm 68 S6A-0008316-01 1 LINEAR WAYS, X-AXIS GEN 8 CL-0002024 1 PIN, DOWEL-1/4"
133 | €5-0009207-03 1 CORD GRIP, STRAIGHT 67 56-0008316-03 1 LINEAR WAYS, Z-AXIS GEN 7 56-0011176-02 1 RETAINER, BEARING
132 | ms-0103516 7 M5 SCREW, SKHD CP x 12mm 66 56-0001302 1 BALL SCREW, X-AXIS 5 CSA-0011776-01 1 HOUSING, BEARING
131 | mw-o134210 g M12 WASHER, LOCK 64 OR-0004446 1 0-RING s S6-0011776-F 1 HOUSING, BEARING-FRONT X-
128 | cLB-0070462-03 1 BRAKE, X-AXIS 63 €5-0011198-03 2 CR #12710 SEAL 4 56-0011176-03 1 MOUNT, BEARING
127 | cH-0009623-01 5 CLAMP, 1/4 62 CSA-0004140 9 BEARING, BALL SCREW SUPPO 3 56-0010115-32 1 COVER, BRAKE
126 | MW-0104010 4 MIO WASHER, FLAT 61 MS-0103819 36 | M8 SCREW, SKHD CP x 25mm 2 S6A-0007202 1 CROSS SLIDE
125 | mw-o194010 4 MTO WASHER, LOCK 60 CSA-0011976 4 BUMPER 1 S68-0000371 1 CARRIAGE, EXTENDED BED
ITEM PART NUMBER Ty DESCRIPTION ITEM PART NUMBER aTY DESCRIPTON ITEM PART NUMBER oy DESCRIPTION
e e £
CARRIAGE-CROSS SLIDE ASSY  56-0006730-LB
(LONG BED) ser oo 7 A

Page 12 PL-74



PL-74

Carriage Assembly

74
\\“'ll.]

3
CARRIAGE-CROSS SLIDE ASSY
(Z-AX1S DRIVE)

RRRRRRRRRR

sssss

To 7

REV
LEVEL

Page 13



Carriage Assembly

@

BRAKE CABLE ITEMS NOT SHOWN

OEBHEHGG

<
® CHc
V 4

4
SN

My

666

CEEEE

S L
CARRIAGE-CROSS SLIDE ASSY SGD-0006730
(X-AXIS DRIVE)  sger S 7 K

Page 14 PL-74



PL-74

Carriage Assembly

EEE

'3
CARRIAGE-CROSS SLIDE ASSY
(X-AX15 DRIVE)

PART NUMBER
SGD-0006730

3o 7

BEV
LEVEL

Page 15



Carriage Assembly

BEOEOE

SED)

?

SED

SSS

BSOS

REV
LEVEL

PART NUMBER

D

5GD-0006730

CARRIAGE-CROSS SLIDE ASSY

406 7

REAR VIEW

PL-74

Page 16



Carriage Assembly

S L
CARRIAGE-CROSS SLIDE ASSY SGD-0006730
REAR & BOTTOM VIEW  ser S 7 C

PL-74 Page 17



Carriage Assembly

e
90 @)
©
Q@
0©® @

T io) ol

O s
S
[0 O
o o @‘Q
- ©
e
000 ©O

g
142

CARRIAGE-CROSS SLIDE ASSY

PART NUMBER
56D-0006730

REV
LLLLL

Page 18

PL-74



PL-74

Carriage Assembly

163 | MW-0263610 3 WASHER, FLAT EXT STAR M6
162 | M5-0303616 3 SCREW, BHD M6 X 12mm

161 | HR-0004574 1 CLIP, RETAINING

160 | RAA-0009188-21 2 BUTTSPL ICE

158 | MS-0103618 15 | M6 SCREW, SKHD CP x 20mm
157 | Ms-0103620 4 M6 SCREW, SKHD CP x 30mm
156 | F3-0009377 2 CODE MARKER

155 | 853-0009188-RA i STAKON

154 | NC-0010473-06 12| HEAT SHRINK

153 | 184-0003011-03 12,67 CABLE

152 L0O-0002637-8BS 1 TAG LAYOUT

151 | L0-0002637 1 TAG LAYOUT

150 3 -0010884-01 03 ADHESIVE

149 | 56A-0010115-CR i COVER, CROSS SLIDE - REAR
148 | 56-0010115-C5 i COVER, CARRIAGE REAR

147 | s6A-0010116-Y i GASKET, FLANGE

146 56-0010116-X 1 GASKET, CROSS SLIDE REAR
144 MS-0104223 4 M12 SCREW, SKHD CP x 45mm
142 | 5-0010700-07 2 PLUG, LEE

140 | KL-0009623 3 CLAMP, 3/8"

133 | €5-0009207-03 i CORD GRIP, STRAIGHT

132 | Ms-0103516 7 M5 SCREW, SKHD CP x 12mm
ITEM | PART NUMBER oY DESCRIPTION

131 | Mw-0194210 8 M12 WASHER, LOCK
128 | C€LB-0010462-03 1 BRAKE, X-AXIS

127 | CH-0009623-01 5 CLAMP, 1/4

126 | MW-0104010 4 M10 WASHER, FLAT

125 MW-01384010 4 M10 WASHER, LOCK

124 | Ms-0104018 4 M10 SCREW, SKHD CP x 20mm
122 | 6E-0010884 1| siLicone

121 | Mw-0183410 8 M4 WASHER, LOCK

19 £5-0008231-02 1 RING, RETAINING

118 | MS-0103820 42 | M8 SCREW, SKHD CP x 30mm
17 5G-0006481 12 GIB, GUIDE RAIL

116 | €5A-0011792-02 1 COUPLING, FLEXIBLE

115 | s6-0012128 i TORQUE LIMITER

114 | Mw-0103610 2 M6 WASHER, FLAT

113 | Mw-0133610 2 ME WASHER, LOCK

112 | Ms-0103617 2 M6 SCREW, SKHD CP x 16mm
111 | s6-0010215-08 1 BRACKET, PROXIMITY SWITCH
110 SGA-0010224-04 1 SWITCH, PROXIMITY

109 | €5-0009431-01 2 0-RING

108 | M5-0303516 4 M5 SCREW, BUTT HD x 12mm
106 | MS-0103521 3 M5 SCREW, SKHD CP x 35mm
105 | €5-0009431-02 1 SEAL

104 | NC-0010884 05| ADHESIVE, LOCTITE #242
103 | MS-0303416 8 M4 SCREW, BUTT HD x 12mm
102 | Mw-0263510 29 | M5 WASHER, STAR

101 | Ms-0103520 20 | M5 SCREW, SKHD CP x 30mm
100 | MS-0553411 i M4 SCREW, SET x 4mm

99 MH-0183510 62 | M5 WASHER, LOCK

98 MH-0103510 35 | M5 WASHER, FLAT

97 MS5-0303515 36 | M5 SCREW, BUTT HD x 10mm
%6 €5-0009431-04 2 0-RING

95 56-0001902-02 1 BALL SCREW, X-AXIS (CHINA
94 MS5-0103616 16 | M5 SCREW, SKHD CP x 12mm
93 MH-0103810 4 M8 WASHER, FLAT

92 MK-0193810 40 | M8 WASHER, LOCK

EL MS5-0103818 4 M8 SCREW, SKHD CP x 20mm
90 MS5-0104226 4 M12 SCREW, SKHD CP x 50mm
89 MW-0193610 50 | M WASHER, LoCK

88 MH-0103610 34 | M WASHER, FLAT

g7 MS5-0575018 1 M20 SCREW, S0C SET FLAT
86 MS5-0103518 4 M5 SCREW, SKHD CP x 20mm
85 56-0001902-01 1 BALL SCREW, Z-AXIS

84 5-0010700-09 3 PLUG, LEE

83 0R-0004345 i 0-RING

82 0R-0000405 8 0-RING

81 OR-0006063 1 0-RING, 3-3/4 ID x .093
80 MH-0103410 8 M4 WASHER, FLAT

79 56-0011198-17 2 SEAL, CR#12740

78 56-0010331-02 42 | PLUG, LINEAR GUIDE

77 0R-0007275 i 0-RING, 4.5 1D x .093
76 56-0010115-ZR i WAYCOVER, Z AXIS REAR

75 56-0012128 1 TORQUE LIMITER

74 SG-0010115-X 1 WAYCOVER, X AXIS

71 S6-0010115-2F i WAYCOVER, Z AXIS FRONT
70 56-0008316-05 i LINEAR WAYS, Z-AXIS SP
69 56A-0008316-04 i LINEAR WAYS, X-AXIS SP
68 56A-0008316-01 i LINEAR WAYS, X-AXIS GEN
ITEM | PART NUMBER oTY DESCRIPTION

67 56A-0008316 1 LINEAR WAYS, Z-AXIS GEN
66 56-0001902-X 1 BALL SCREW, X-AXIS

64 €5-0009431-25 1 0-RING

63 €5-0011198-03 2 CR #12710 SEAL

62 CSA-0004140 10 BEARING, BALL SCREW SUPPO
61 M5-0103819 36 | M8 SCREW, SKHD CP x 25mm
60 €5A-0011976 4 BUMPER

59 56-0011976-01 1 STOP, Z-AXIS

57 56-0011027-02 1 LABYRINTH, REAR Z-AXI1S
56 56-0010115-65 1 COVER, CROSS SLIDE - REAR
54 56-0011027-C 1 DRIP EDGE, TRAM OIL

53 56A-0010224-04 [ SWITCH, PROXIMITY

52 M5-0553512 4 M5 5CREW, 50C SET CUP

51 56-0010215-07 1 BRACKET, PROXIMITY SWITCH
49 56-0006481-01 4 GIB, GUIDE TRUCK

48 M5-0103517 54 | M5 SCREW, SKHD CP x 16mm
46 56-0011423-02 1 SUPPORT, HEADWALL

45 5G-0011083 1 SHIM, TRAM

44 56-0011027 1 BRACKET

43 €5-0010994 11| GREASE

42 NC-0010884-01 .27 | ADHESIVE, LOCTITE #222

41 56-0010115-41 1 COVER, TORQUE LIMITER

40 56A-0010115-48 1 COVER, X-AX1S MOTOR

39 56-0010115-35 [ COVER

38 56-0010115-34 1 COVER, SWITCH

37 56-0010115-33 1 COVER, REAR WAY X-AXIS
36 CL-0002840-01 8 WASHER, FLAT 7/16 HARDENE
35 €5-0008050-02 1 WIPER

34 €5-0008050-01 1 WIPER

33 €5-0008050 1 WIPER

32 56-0003990-25 [ LABYRINTH, FRONT Z-AXIS
31 56-0003990-24 1 COVER, CARRIAGE FRONT

30 56A-0002990-45 1 LABYRINTH, X-AXIS

29 56-0002990-20 1 BRACKET, GORETUBE

28 56-0011027-01 1 LABYRINTH, REAR Z-AXIS
27 SB-0011976-02 2 STOP, Z-AXIS AFT

26 MS5-0103617 27 | M6 SCREW, SKHD CP x 16mm
25 €SB-0010421-01 [ PLATE, MOTOR MOUNT Z-AX1S
24 €5A-00004392 2 NUT, ADJUSTABLE SPIETH
23 M5-0103519 6 M5 SCREW, SKHD CP x 25mm
22 €5-0001793-09 1 NUT, ADJUSTING

21 €S5A-0011137 2 RETAINER, BEARING

20 S6A-0011137-F 1 RETAINER, FRONT BEARING X
19 €5-0011198-14 2 SEAL, LABYRINTH

18 €5-0002022 1 KEY

17 CS-0000260-05 2 NUT, LOCK

16 CL-0011083 1 RETAINER, TRAM SHIM

14 CL-0017399-02 1 NUT, BEARING

70 CH-0004732 3 PLUG, BRASS

9 BP-0000402 1 PLUG, BRASS

7 €5B-0000343 1 RETAINER, BEARING Z-AXIS
6 CSA-0011776-01 1 HOUSING, BEARING

5 S6-0011776-F 1 HOUSING, BEARING-FRONT X-
4 56-0011776 1 HOUSING, BEARING

3 56A-0010115-32 1 COVER, BRAKE

2 56A-0007202 1 CROSS SLIDE

1 56-0000371-8 1 CARRIAGE, C.S. MACHINE
ITEM | PART NUMBER aty DESCRIPTION

NAME

CARRIAGE-CROSS SLIDE ASSY

PART NUMBER

5GD-0006730

SHEET.

7 oF

7

REV
LEVEL

D

Page 19



Collet Closer Assembly

COLLET CLOSER ASSY

nnnnnnnnnn

SGA-0000006
T o

2

REV
LLLLL

Page 20

PL-74



PL-74

Collet Closer Assembly

416 L0-0002623 1 ASSEMBLY INSTRUCTIONS
45 C5-0010994 0 MOBIL 28 GREASE
44 v¥5-0010440 0 ANTI-SIEZE (MOLYLUBE)
43 11-0009431 2 0-RING
42 C5-0010421-02 2 RING FOR ADAPTER
40 C5-00112538-13 2 CONNECTOR, HYD. (METRIC)
39 NC-0010884-01 0 ADHESIVE, LOCTITE #222
38 5B-0010884-5 0 HYDRAULIC SEALANT
37 C5-0003504-02 1 CONNECTOR, 3/4-14 NPT
36 SB-0011973 1 TURN-TITE CLOSURE ASS.
35 CL-0004646 2 PLUG, RETAINING
34 CL-0010481-01 2 SPACER
33 CL-0011198-04 b SEAL, CARTRIDGE (EXTERNAL)
32 CL-0003048-01 2 VALVE, CARTRIDGE LOCK
31 CL-0003230-01 2 WASHER
30 CN-0010884 0 ADHESIVE, LOCTITE #8680
29 56-0009431-02 2 O-RING, 3.8 X 1.5 (MM
28 56-0009431-03 1 O0-RING, 108X6 (MM
27 56-0003431-29 1 0-RING, 123 X 2.5 (MM)
26 56-0009431-01 4 O0-RING 61 X 4.5
25 RF-0010994 0 M55 GREASE
24 56-0009431-04 2 O0-RING, 84X2 (MM)
23 56-0007703 6 PLUG, LEE
22 C5-0011258-11 2 FITTING, ELBOW
21 56-0007852 2 RING, SEALING
20 56-0009431-05 1 O-RING, 115X2 (MM
19 56-0007335 SPRING, WAVE
18 45-0006231-01 6 RING, RETAINING
16 56-0011143-01 1 PIN
14 56-0008233 2 BEARING, COLLET CLOSER
13 56-0004197-01 1 BODY, HYDRAULIC INLET
12 56-0004197 1 HOUSING, DRAIN
11 56-0003253-A 1 PISTON SLEEVE ASSY
10 56-0000407-01 1 HOUSING, RING
El NC-0010884 0 ADHESIVE, LOCTITE #242
8 56-0010768-01 1 PISTON CAP
7 56-0000492-03 1 NUT, ADJUSTING
b M5-0103516 4 M5 SCREW, 50C HD X 12 MM
5 MW-0183610 14 LOCK WASHER Mb, SPRING
4 MS-0103613 16 M6 SCREW, SOC HD X 25 MM
3 MS-0103618 M6 SCREW, SOC HD X 20 MM
2 56-0000492-02 1 NUT, ABUTMENT
1 SGA-0003015-A 1 DRAWTUBE ASSEMBLY
ITEM PART NUMBER Qrty DESCRIPTION

NAME

COLLET CLOSER ASSY

PART NUMBER

SHEET.

SGA-0000006

2 o

2

Page 21



g
2 £

T oF

56-0000006

SHEET.

COLLET CLOSER ASSY

PL-74

— e —

Collet Closer Assembly, Big-Bore Machine

s 5

2

> A____F"

1
m2alP/0 N

=

Page 22



PL-74

Collet Closer Assembly, Big-Bore Machine

-

’

49 | cL-0009189-01 1] T-WRENCH, &mm
48 | L0-0002557 1| INST. COLLET CLOSER
47 | R 0008044 2| PIN, ESCUTCHEON
46 | CLB-0010302-04 1| TAG, DANGER-FINGER SHEAR P
45 C5-0010994 0 MOBILE 28 GREASE
43 11-0008431 2 0-RING
42 | €5-0010421-02 2| RING FOR ADAPTER
40 | €5-0011259-13 2| CONNECTOR, HYD. (METRIC)
39 | NC-0010884-01 0| ADHESIVE, LOCTITE #222
38 | 5B-0010884-5 0| HYDRAULIC SEALANT
37 | £5-0003504-02 1| connecTOR, 3/4-14 NPT
36 CL-0011973-01 1 PLUG, TURN TITE EXPANSION
35 | CL-0004646 2| PLUG, RETAINING
34 | CL-0010481-01 2| spacer
33 | €L-0011198-04 6| SEAL, CARTRIDGE (EXTERNAL)
32 CL-0003048-01 2 VALVE, CARTRIDGE LOCK
31 CL-0003230-01 2 WASHER
30 | CN-0010884 0| ADHESIVE, LOCTITE #680
29 CL-0009431-02 2 0-RING
28 | CL-0009431-03 1| o-rinG
27 | €5-0009431-29 1| o-ring
26 | CL-0009431-0] 3| o-RING
25 RF-0010994 0 M55 GREASE
24 | 0R-0007276-V 2| o-RING
23 | €L-0007703 6| PLUG, LEE
22 | €5-0011259-11 2| FITTING, ELBOW
21 | cL-0007852 2| RING, SEALING
20 | C€L-0009431-05 1| o-ring
19 | cL-0007335 1| SPRING, WAVE
8 56-0008231-01 ) RING, RETAINING
16 | CLA-0011143-01 1] PN
15 | M5-0103821 10| M8 SCREW, SOCKET HD CAP
14 | cLA-0008233 BEARING, COLLET CLOSER
13 | cL-0004197-01 1| BODY, HYDRAULIC INLET
12 | cL-0004197 1| HousING, DRAIN
11| cLA-0009259-A 1| PISTON SLEEVE ASSY
10 | CLA-0000407-01 1| Housing, RING
9 | Nc-0010884 0| ADHESIVE, LOCTITE 242
8 | cL-0010768-01 1| pisTon cap
7 | cL-0000492-03 1| nuT, ADJUSTING
6 | M5-0103514 M5 SCREW, SOCKET HD CAP
5 MW-01383810 14 LOCK WASHER, SPRING
4 | Ms-o103818 8| M8 SCREW, SOCKET HD CAP
3 | Ms-0103819 5| M8 SCREW, SOCKET HD CAP
2 | cLa-00004g2-02 1| nuT, ABUTMENT
1| s6-0003015-8 1| DRAWTUBE ASSEMBLY
ITEM | PART NUMBER aTy DESCRIPTION

NaME

COLLET CLOSER ASSY

PART NUMBER

56-0000006-BB
seer 5, o

aEV
LEVEL

Page 23



Collet Closer Foot Switch Assembly

B { O} ‘ A T
- | “GreRTeiee

9 | H6-0010366-01 E
8 | c5-0012042-16 1| PLus
7 | H6-0003650-01 1| switcH, FooT
5 | 863-0009188 3| srakon
5 HG-0011030 1 COMMPRESTON NUT
4 | H6-0009532 1| croMMET
3 | NT-0009207-11 1| WasHeR
2 | pB-0009207-4 1| BoODY, 90 DEG
1| cL-0003011-42 1| caBLE
ITEM | PART NUMBER Ty DESCRIPTION

NAME PART NUMBER REV

ASSEMBLY, FOOT SWITCH — HGA-0003650 O

FE e T

Page 24 PL-74



PL-74

Coolant Facilities, CE Mark

SPINDLE MOTOR

TOP WIEW OF CL-51 MACHINE
TO SHOW POSITION OF PISTON VALVE
p—

1

AIR PANEL

44 C5-0001914-11 1 ADAPTER, PIPE 17 TO 3/4"
43 56-000636601 2 CLAMP, HOSE

42 ECB-008686 1 PIPE, POSITIONED DOWN

41 CL-0006965 .75 HOSE-1"

40 56-0010785-03 1 TEE, T X 1 X 1/2

39 CL-0007703-01 1 ELBOW, 17 STREET

38 37-0003207-50 1 CONNECTOR, CABLE

37 5-0001467 1 PLUG, PIPE 1/8

35 5B-0010884-S .01 SEALANT-HYDRALIC

34 CCA-0007011-C2 2 NOZZLE, 1/27 (187 LONG)
33 CN-0010059 2 BALL VALVE, 1/2°7

32 CN-0011092 2 NIPPLE, 1/27 CLOSE

30 56-0010786 1 CONN., 3/8 NPT TO 3/4 HOS
29 56-0010053 1 VALVE, COOLANT BALL

28 7500006965FG 193 HOSE - 3/4”

27 CC-0006966-01 4 CLAMP, HOSE

26 C5-0008384-02 3 HOSE CONNECTOR, 3/4 T0 3/
25 56-0007702-02 2 CONNECTOR, S0° PUSH ON
23 MW-0133510 2 WASHER, M5 LOCK

22 MW-0103510 2 WASHER, M5 FLAT

21 MS-0103521 2 SCREW, MS SOC HD X 35MM
20 CL-0003467-01 1 MANTFOLD, INLET

18 TM-0006992 1 PLUG, 1/2 NPT HOLLOW PIPE
17 MS-0103819 2 SCREW, M& 50C. HD X 25MM
16 56-0001990-89 1 BRACKET, COOLANT VALVE
15 CL-0010110-01 1 ELBOW, 17 DRAIN

14 CL-0011452 1 17 VALVE, CHECK

13 56-0003504-01 2 NIPPLE, 1°NPTF X 27

12 56-0001390-30 1 BRACKET, COOLANT VALVE
11 MW-01383810 2 WASHER, LOCK (M8)

10 MW-0103810 2 WASHER, FLAT (M8)

9 C5-0003325-01CE 1 PUMP, COOLANT

8 AH-0011508 1 NUT

7 50-0010226 1 GASKET

b 56-0007007 9.5 TUBING, 1/2 0D

4 C5-0006965-01 30 HOSE-1"

3 5B-0006966-02 CLAMP, HOSE

2 CL-0008384 3 17 CONNECTOR, NPTF

1 CL-0011259 1 17 CONNECTOR, HYD

1TEM PART NUMBER Qry DESCRIPTION

NAME

56-42 COOLANT FACILITIES
HEADWALL AND UPPER TURRET

PART NUMBER

TURRET COOLANT CONTROL SHOWN SHET 1

o

SG-0003310-CE

7

REV
LEVEL

C

Page 25



Coolant Facilities, Non-CE Mark

Page 26

SPINDLE MOTOR

TOP WIEW OF CL-51 MACHINE

1

TO SHOW POSITION OF PISTON VALVE
PR

OUTLET

@

AIR PANEL

44 C5-00019714-11 1 ADAPTER, PIPE 17 TO 374”7
43 56-000696601 2 CLAMP, HOSE

42 ECB-008686 1 PIPE, POSITIONED DOWN

41 CL-0006965 .75 HOSE-1"

40 56-0010785-03 1 TEE, 1T X 1 X 1/2

39 CL-0007703-01 1 ELBOW, 17 STREET

38 37-0009207-50 1 CONNECTOR, CABLE

37 5-0001467 1 PLUG, PIPE 1/8

35 5B8-0010884-5 o1 SEALANT-HYDRAL IC

34 CCA-0007011-C2 2 NOZZLE, 1/27 (18" LONG)
33 CN-0010053 2 BALL VALVE, 1/27

32 CN-0011092 2 NIPPLE, 1/2" CLOSE

30 56-0010786 1 CONN., 3/8 NPT TO 3/4 HOS
29 56-0010053 1 VALVE, COOLANT BALL

28 7500006965FG 193 HOSE - 3747

27 CC-0006966-01 4 CLAMP, HOSE

26 £5-0008384-02 3 HOSE CONNECTOR, 3/4 T0 3/
25 56-0007702-02 2 CONNECTOR, S0° PUSH ON
23 MW-01383510 2 WASHER, M5 LOCK

22 MW-0103510 2 WASHER, M5 FLAT

21 M5-0103521 2 SCREW, M5 50C HD X 35MM
20 CL-0003467-01 1 MANIFOLD, INLET

8 TM-0006992 1 PLUG, 1/2 NPT HOLLOW PIPE
17 M5-0103819 2 SCREW, MB SOC. HD X 25MM
16 56-0001990-89 1 BRACKET, COOLANT VALVE
15 CL-0010110-01 1 ELBOW, 17 DRAIN

14 CL-0011452 1 17 VALVE, CHECK

13 56-0003504-01 2 NIPPLE, 1°NPTF X 27

12 56-0001950-30 1 BRACKET, COOLANT VALVE
11 MW-0133810 2 WASHER, LOCK (M8)

10 MW-0103810 2 WASHER, FLAT (M8

El C5A-0003325-01 1 PUMP, COOLANT

8 AH-0011508 1 NUT

7 50-0010226 1 GASKET

b 56-0007007 9.5 TUBING, 1/2 0D

4 C5-0006965-01 30 HOSE-1"

3 SB-0006966-02 4 CLAMP, HOSE

2 CL-0008384 3 17 CONNECTOR, NPTF

1 CL-0011253 1 17 CONNECTOR, HYD.

1TEM PART NUMBER aTY DESCRIPTION

NAME

56-42 COOLANT FACILITIES
HEADWALL AND UPPER TURRET

PART NUMBER

56-0003310

TURRET COOLANT CONTROL SHOWN €7 1

oF

1

REV
LEVEL

G

PL-74



PL-74

Coolant, High Pressure

::::::

AIR INLET

HE
HIGH PRESSURE COOLANT LAYOUT

(56-42) LONG BED

L0-0003248

aEy
LEVEL

Page 27



Coolant, High Pressure

Page 28

_—— = Fkii—k———w
S
S
SEE VIEW A
BACK VIEW

M OJdD

A s

VIEW A

|
=~

@

—

[]

INLET MANIFOLD
#CL-0009467-01

€

GEEE

43 3-0010884-01 L ADHESIVE

42 56-0001850-12 1 BRACKET, HOSE

41 S5B-0008384-01 1 ADAPTER

40 £5-0007007-03 1 HOSE ASSY, HYD 72

39 €5-0010331-04 3 PLUG

38 RF-0011871 1 BAG-MAIL

37 L0-0002224 1 INSTRUCTIONS, PRIMING

36 C5-0003424-03 3 WASHER, TOOL HOLDER

35 LOA-0002686 1 L0, SG 42 HP COOLANT

34 56-0007702-03 2 TEE, TxixI

33 56-0007703-03 1 UNION, HEX

32 56-0003424 1 1-1/2 BUSHING

31 AH-0008310 10 TIE-RAPS (LARGE)

30 CL-0007703-01 2 ELBOW, 1 STREET

29 56-0003504 1 1 NIPPLE

28 £5-0008384-08 1 ADAPTER, TEE

27 £5-0008384-07 1 ADAPTER, STRAIGHT

26 £5-0011452-05 1 VALVE, CHECK

25 C5-0010337 1 ADAPTER,PIPE 3/4NPT - 1/2
24 MD-0003487 1 3/4 NPT PLUG

23 18A- 00030711-04 24 CABLE

22 AH-0011508 1 NUT, LOCK

21 50-0010226 1 GASKET ASSEMBLY, 1/2 INCH
20 18-0008207-50 1 CONNECTOR CABLE

19 £5-0003325-02 1 COOLANT PUMP, HIGH PRESSU
8 56-0007007-01 1 HOSE ASSY, HYD

17 £5-0008384-06 1 ADAPTER, 90 SWIVEL

16 CL-0010331-03 1 PLUG, 37 DEG FLARE

15 €5-0001314-10 1 BUSHING PIPE

14 €5-0007007-05 1 HOSE ASSY. HYD - 231

13 SB-0006366-02 2 CLAMP, HOSE

12 CL-0008384 2 CONNECTOR, 17 NPTF

11 CL-0011259 1 COUPLER, 17 QUICK CONNECT
10 CL-0011259-03 1 COUPLER, QUICK DISCONNECT
El 56-0008342-CT 1 NUT, CHIP TANK ADAPTER

8 56-0010116-CT 1 GASKET, CHIP TANK ADAPTER
7 S56-00013914-BA 1 ADAPTER, CHIP TANK

b 56-0003504-01 3 17 NPT x 27 SCHD 40 NIPPL
5 MC-0007703-03 2 ELBOW, 17 NPT 90° FEMAL

4 CL-0008384-02 1 ADAPTER, PIPE TO 37 DEG F
3 SB-0010884-S 1 SEALANT, HYD

2 CL-0006865 120 HOSE, 17 SOFT PVC REINFOR
1 C5-0011614-02 1 FILTER

ITEM PART NUMBER QTY DESCRIPTION

NAME

HIGH PRESSURE COOLANT LAYOUT
(56-42) LONG BED

PART NUMBER

SHEET.

L0-0003248

a4

4

PL-74



PL-74

Coolant, Thru-Spindle

@
(©

CAC

/—aand
&}
(€]
©
@ \
. \
(@]
1
.
—
18 R-0008044 2 PIN
17 C5-0010302 1 TAG
16 LO-0002645 1 INSTRUCTIONS, INSTALLATION
15 H-0009500-0984 1 TAG
14 56-00043890-59 2 HOOK
13 CS-0011738-02 2 LATCH
12 CN-00111398-01 4 TRIM SEAL
11 56-0003780-CC 1 COVER
10 CC-0007703-01 1 BULKHEAD UNION 1/4 NPT
8 CS5-0010786-04 3 FITTING, BARBED
7 AD-0010786 2 ELBOW, STREET 1/4 NPT
1) SB-0010884-5 0 SEALANT,HYDRAULIC
5 CL-0007702 1 BLACK MI TEE 3/4 X 3/4 X
4 CS-0003504 1 NIPPLE, 3/4 CLOSE
3 500-0006965 62 HOSE, 1/2 IN. 1.D.
2 CC-0006866-01 4 HOSE CLAMP
1 S56-0003310-T 1 THRU SPINDLE SUB ASSY.
1TEM PART NUMBER QTY DESCRIPTION

NAME

COOLANT THRU SPINDLE

ASSY.

PART NUMBER

S5G-0003310-TS

SHEET.

T o

1

REV
LEVEL

A

Page 29



Coolant, Thru-Spindle, Big-Bore Machine

]

| |
S
A0
©
[©]
®
N @ \\
o
©
NI
.
—
R-0008044 2 PIN
C5-0010302 1 TAG
L0O-0002645 1 INSTRUCTIONS, INSTALLATION
H-0009500-03884 1 TAG
56-0004990-59 2 HOOK
C5-0011738-02 2 LATCH
CN-0011138-01 4 TRIM SEAL
56-0003780-CC 1 COVER
CC-0007703-01 1 BULKHEAD UNION 1/4 NPT
C5-0010786-04 3 FITTING, BARBED
A0-0010786 2 ELBOW, STREET 1/4 NPT
5B-0010884-5 .05 SEALANT, HYDRAULIC
CL-0007702 1 BLACK MI TEE 3/4 X 3/4 X
C5-0003504 1 NIPPLE, 3/4 CLOSE
500-0006965 5.33 HOSE, 1/2 IN. 1.D.
CC-0006966-01 4 HOSE CLAMP
56-0003310-T1 1 S5UB AS55Y THRU SPINDLE B.B.
PART NUMBER ary DESCRIPTION

NAME

ASSY. THRU. SPINDLE
(5G-42, BIG BORE)

PART NUNBER

56-0003310-T8B

SHEET

T o

1

REV
LEVEL

A

Page 30

PL-74



Coolant Guard Assembly

OHEOEE®

BOSHOOE  SHSOS

©

DO

SO

C

PART NUMBER

COOLANT GUARD ASS5EMBLY

i
56-0010453-LB
seer

3

Page 31

PL-74



Coolant Guard Assembly

@@

®R®
@
®
—®OE
6616,
SIC16)

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

G@@g @ W

P e | o e o N 25 Y S r
gy X | :—:Tr’— —————————————————————————————————————————— - -= \J
to ol | X X
i # | i
| | o, 4 ) |
| | . i
8l |8 | ]
| l B K
8 E 2 ° |
e B R 8 0 0 PN o i:
|| 1 1 [T I . |
s 8 e , & |8 e e e 8] e ) i:
T | / L »
| ¥
L :\
) B
********************** N s ettt Sutafuiets e | ¥
l “’ \

1 x
|

@ @ Y

Iy~

PART NUHBER L
COOLANT GUARD ASS"Y. 56-0010453-LB
(FRONT VIEW) Seer Se 3 B

Page 32 PL-74



PL-74

Coolant Guard Assembly

18 56-0001890-25 1 BRACKET, REAR STIFFENER
"z SG-0010115-398 1 COVER, REAR ACCESS

116 HGA-0000328 2 STOP, EXTENSION

s MW-0263510 1 M5 WASHER, STAR

ITEM PART NUMBER QTY DESCRIPTIGN

114 | 56-0001990-86 1 BRACKET, GORETUBE
113 | mN-0713370 4 M3 NUT, HEX

112 | ¢s-0010116-25 1 GASKET, FILTERMIST

111 £5-0010115-85 1 COVER, FILTERMIST

110 | 56-0010116-34 1 GASKET, REAR DOOR (SIDES)
103 | 56-0010116-RD 1 GASKET, REAR DOOR (BOTTOM
108 | 56-0001390-RB 1 RETAINER, BACK

107 | sc-o010116-BR 1 GASKET, BACK RIGHT

106 | 56-0010116-LR 1 GASKET, LOWER RIGHT FRONT
105 | 56-0010116-MR 1 GASKET, MIDDLE RIGHT FRON
104 | S56A-0010116-TR 1 GASKET, TOP RIGHT FRONT
102 | 56-0001390-DA 1 DEFLECTOR, DOOR (REAR)
1071 HG-0011738-02 2 PULL, DOOR

99 56-0000221-FPLB 1 PANEL, FRONT

97 CM-0002840 2 WASHER, LOCK

% M5-0103517 2 M5 SCREW, SHCS x 16mm

93 DP-0009604-01 1 DOT PLUG

84 GE-0010884 4.08 GASKET ADHESIVE 847

78 5-0009181 2 STAR WASHER, LOCK

76 56-0003780-L W 1 DOOR, RT ACCESS W/0 WINDO
69 56-0000221-GA-LB | 1 GUARD, REAR ASSY.

68 56-0003780-FD 1 FRONT DOOR GUARD ASSY

65 56-0000221-26-LB | 1 GUARD, RIGHT END ASSY

64 56-0010453-FW 1 GUARD, FRONT WELD ASSY
59 MS-0153615 4 M6 SCREW, HHCS x 10mm

58 MS-0303514 8 M5 SCREW, BHSS x 12mm

57 €5-0003390-91 1 LABRINYTH, DOOR

56 NC-0010884 .3 | LOCTITE ADHESIVE

54 £5-0008315-02 2 BRACKET

52 UE-0010541 2 BUMPER, RUBBER

51 MS-0303619 4 M6 SCREW, BHSS x 25mm

46 MN-0283610 55 | M NUT, HEX

44 £S-0003330-47 1 FRAME, WINDOW

43 €5-0010116-33 2 GASKET, WINDOW

42 €S-0011182-06 14 | BUSHING, WINDOW

37 MW-0263610 30 | M6 WASHER, STAR

36 MW-0183610 34 M6 WASHER, FLAT

35 MW-0103610 59 M6 WASHER, FLAT

34 MS-0303617 24 M6 SCREW, BHSS x 16mm

33 MS-0303615 19 | M6 SCREW, BHSS x 10mm

27 CN-0011198-01 7 SEAL, DOOR

26 R-0000331 2 NUT

25 58-0011695 2 DOOR AL [GNMENT PIN

23 VL-0011738 2 LATCH, RT ACCESS DOOR

22 £5-0010568-01 4 BUSHING, DOOR ROLLER LOWE
21 €5-0010568 2 BUSHING, DOOR ROLLER UPPE
20 CSA-0011404 4 DOOR ROLLER ASSEMBLY

19 AH-0011281 2 BEARING

18 56-0000221-UT 1 UPPER TRACK, COOLANT GUAR
14 CSA-0010449-05 1 W INDOW

13 56-0012103 1 PLATE, ROLLER MOUNTING
12 CSA-0010224-01 1 SWITCH, DOOR

1 CL-0008315-01 1 WORKL IGHT

10 HG-0003650-03 1 LEVER ARM, SWITCH

9 56-0006324-LB 1 TRACK, DOOR

7 56-0003780-01 1 COVER, ACCESS

5 56-0000221-8 1 BRACKET, ROLLER MOUNTING
ITEM | PART NUMBER aTY DESCRIPTION

NAME

COOLANT GUARD ASSEMBLY

PART NUMBER

SHEET.

Sor

S6-0010453-LB

3

REV
LEVEL

A

Page 33



Coolant Tank, Chip Conveyor

COOLANT TANK ASSEMBLY

PART NUMBER
56-0003315-LB
sssss So 7

Ay
LEVEL

Page 34

PL-74



PL-74

Coolant Tank, Chip Conveyor

—r-—-—--—-—-—-—---—-—---=

<

N

=
!

T
|
|
[

NAME

COOLANT TANK ASSEMBLY

PART NUMBER

SG-0003315-LB
ST 5o 7

REV
LEVEL

A

Page 35



Coolant Tank, Chip Conveyor

43 56-0003315-B1 2 BAFFLE, COOLANT TANK
42 56-0003315-62 2 BAFFLE, COOLANT TANK
41 DV-0010884 .01 ADHESIVE

40 56-0020116-06 1 STRIP, SPLASH-TANK

39 CL-0011557 2 CASTER, RIGID

38 CL-0007703-01 1 ELBOW, STREET

37 C5A-0010366-23 1 TAG, COOLANT TANK

36 CL-0010109-02 1 NIPPLE, CLOSE

35 CL-0011259-03 1 COUPL ING, NIPPLE

34 56-010366-15 1 TAG, COOLANT GUAGE

33 MW-0193810 16 M8 WASHER, LOCK

32 MW-0103810 16 M8 WASHER, FLAT

31 MW-0193510 14 M5 WASHER, LOCK

30 375-0001467 1 PLUG

29 MW-0194010 2 M10 WASHER, LOCK

28 MW-0104010 2 M10 WASHER, FLAT

27 MN-OT14010 2 M10 NUT, HEX

26 MS5-0303517 20 M5 SCREW, BUTT HD x 16mm
25 CC-0011318 1 GUAGE, LEVEL

24 56-0010115-53 1 COVER, SUMP

23 C5-0003390-53 1 FILTER WELD ASSEMBLY
22 C5-0003315-T1 2 SCREEN, WELD ASSEMBLY
21 5B-0010884-5 .01 SEALANT, HYDRAULIC

20 MS5-0303817 16 M8 SCREW, BUTT HD x 16mm
19 56-0010109-06 1 NIPPLE, COOLANT TANK
8 C5-0011557 2 CASTER, SWIVEL

17 56-0000221-AB 1 CHIP SHIELD ASSEMBLY
16 CL-0011259-02 1 COUPL ING, PIPE

15 56-0003390-38 1 STIFFENER, BACK

14 56-0003390-37 1 STIFFENER, FRONT

13 MS5-0154020 2 M1Q SCREW, HEX HD x 30mm
11 C5-0003990-44 2 BRACKET, FILTER MOUNT
10 C5-0003390-45 2 BRACKET, FILTER MOUNT
9 C5-0003390-23 1 TANK, RIGHT END

8 56-0003390-33 1 SUPPORT, SCREEN

7 C5-0002390-395 1 STIFFENER

b CN-0003315-01 1 BUSHING, PIPE

5 C5-0003390-56 1 BRACKET

4 56-0003315-01 2 BLOCK, CASTER MOUNTING
3 C5-0003390-60 1 TANK, LEFT END

2 C5-0011342-5M 6 M5 NUT, SELF-CLINCHING
1 2000032 1 #14 GA (.0697)

ITEM PART NUMBER QTY DESCRIPTIGON

NAME

COOLANT TANK ASSEMBLY

PART NUMBER

56-0003315-LB
ST oo 7

Page 36

PL-74



PL-74

Coolant Tank, Standard

COOLANT TANK
SG - LONG BED

PART NUMBER

56-0003315-TA-LB

506 7

REV
LEVEL

B

Page 37



Coolant Tank, Standard

NAME

COOLANT TANK
SG - LONG BED

PART NUMBER

S6-0003315-TA-LB
SHEET o 7

REV
LEVEL

Page 38

PL-74



PL-74

Coolant Tank, Standard

36 56-0010115-5LB 1 COVER, SUMP
35 56-0003315-81 2 BAFFLE, COOLANT TANK

34 56-0003315-82 2 BAFFLE, COOLANT TANK

33 DV-0010884 .01 | ADHESIVE

32 56-0020116-06 1 STRIP, COOLANT TANK SPLAS
31 375-0001467 1 PLUG, 3/8 PIPE HEX SOCKET
30 56-0010109-06 1 NIPPLE, COOLANT TANK

29 5B -0011318-01 1 GAUGE, LEVEL

28 58-0010884-5 .01 | SEALANT, HYDRAULIC

27 MW -0193810 16 | WASHER, LOCK DIN-7980 M8
%6 MW -0103810 16 | WASHER, FLAT M8 X 1.25 ST
25 MS -0303817 16 | SCREW

24 MS -0303517 16 | SCREW, BUTTON HD M5 X .8
22 €5 -0011557 2 CASTER, SWIVEL

21 56-0010366-CL 1 TAG, COOLANT LEVEL

20 CSA -0010366-37 | 1 TAG

19 €5-0010115-01 1 COVER, SUMP

18 C5A-0003315-T1 2 SCREEN WELD ASSEMBLY

17 C5-0002850-27 1 FILTER WELD ASSEMBLY

18 CL-0011557 2 CASTER, RIGID

15 CL-0011253-03 1 COUPLER, QUICK DISCONNECT
14 CL-0010103-02 1 NIPPLE, CLOSE

13 CL -0007703-01 1 ELBOW, STREET

12 €5-0011342-5M 8 PEM NUT

11 5-0002930-95 1 STIFFENER

10 5-0002990-40 2 BRACKET,FILTER MOUNT

g €5-0002990-39 2 BRACKET, FILTER MOUNT

8 CL-0011253-02 1 NIPPLE,PIPE

7 €5-0002990-25 1 TROUGH, CHIP

5 56-0003315-02 1 SUPPORT, SCREEN

5 CN-0003315-01 1 BUSHING, PIPE

4 56-0003315-01 2 BLOCK, CASTER MOUNTING

3 C5A-0003315-04 1 TANK, LEFT END

2 €5-0003315-03 1 TANK, RIGHT END

) 2000032 S5.6 14 GA. 48 X 72

ITEM | PART NUMBER Ty DESCRIPTION

NAME

COOLANT TANK
SG - LONG BED

PART NUMBER

56-0003315-TA-LB
T

Ay
LEVEL

Page 39



Filter Box Assembly

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
,{ 1 HG 000415SF BB .00 | SUPPORT, FILTER BOX BOTTOM SEE ASSY NO. V] D
J o O L 2 HG 0004158F B .00 | BRACKET, FUSE MOUNTING SEE ASSY NO. V] D
p 3 HG 0003279WPF1 1.00 | WIRE PACKAGE, FILTER BOX SEE ASSY NO. V] N
4 CL 0009532 2.00 | GROMMET SEE ASSY NO. V2 N
8 9 5 SG 0010017 .00 | HOLDER, FUSE 3P/W IND.CC FUS SEE ASSY MO 4 N
%ﬂ 6 HG 001103204 2.00 | END STOP SEE ASSY MO 4 A
@e@ 7 CK 9011032 0.15 | RAIL, DIN BLANK SEE ASSY NO. A N
LoAD 8 MW 0263410 2.00 | WASHER, EXT. STAR M4 SEE ASSY NO. V] N
@@ 9 MS 0303514 4,00 | SCREW, BT. HD, M5 X .8 X 8MM SEE ASSY NO. V2 N
@e 10 18 001129806 .00 | SUPRESSOR L-L SEE ASSY NO. V2 N
INe) 11 18 001129807 .00 | SUPRESSOR L-E SEE ASSY NO. V] N
D 12 HG 0010449LS01 2,00 | SHIELD, LEXAN (EMI FILTER) SEE ASSY NO. V] C
\T‘H\ [ T11 o~ 13 SG 000961001 3.00 | FUSE, S5A CLASS CC SEE ASSY NO. A N
O % ) J 14 18 001129804 .00 | FILTER, EM NOISE 100A SEE ASSY NO. A N
100AHP = % ® ] 15 HG 0004158F BC .00 | COVER, FILTER BOX SEE ASSY NO. A D
FILTER = © % © ] 16 MS 0303515SS 16.00 | SCREW, BT. HD. MSX.8,X 10MM SEE ASSY MO 4 N
\Lﬂ_ﬂ\ [T o ~ 17 MW 0103510 16.00 | WASHER, FLAT MS X 8  STEEL SEE ASSY MO M4 N
U 18 MW 0183510 16.00 | WASHER, LOCK REG. M5 X 8 SC SEE ASSY NO V2 N
O 19 MN 0283610 12.00 | NUT, HEX SERRATED FLANGE SEE ASSY NO. A N
= P GQ 20 SP 0006431 B 4,00 | WASHER FOR SWITCH BRACKET SEE ASSY NO. V] N
21 HG 0001990CFB .00 | BRACKET, FILTER BOX SEE ASSY NO. V] C
@e D 1 g 22 MS 0303615SS 8.00 | SCREW, BT HD M&XL0X 10MM SS SEE ASSY NO. V2 N
HINE N Oj 23 MW 0103610SS B.00 | WASHER, FLAT M& STAINLESS ST SEE ASSY NO V2 N
o f f 24 MW 0183610SS 800 | LOCKWASHER, M6 STAINLESS STE SEE ASSY NO V2 N
S S
BREE- 0
W O O ( @

Page 40 PL-74



Headstock Assembly

PL-74 Page 41



Headstock Assembly

e
T

C C
C
C

:OCC

31 56-0000265 1 BEARING, HEADSTOCK
30 KH-0010884-02 0 ADHESIVE, LOCTITE
26 C5-0010366-33 1 LABEL, PATENT NO.
25 NC-0010884 0 LOCTITE, ADHESIVE
24 KL-0001535 1 PLATE-SERIAL NUMBER
23 C5-0001467-01 1 PLUG, 1/4-19 BSPT
22 R -0008044 6 PIN, ESCUTCHEON

21 C5-0001535-M 1 LABEL, MODULE #

19 S56-0010116-A1 1 GASKET, FRONT CAP
8 A2-0011320 1 BUTTON, DRIVING

17 M5-0103624 8 SCREW, S0C HD CP

16 56-0000275 1 CAP, FRONT

13 56-0000283-M 1 SPINDLE, METRIC

12 SGA-0003177-D 1 TIMING PULLEY ASSEMBLY
11 56-0006317 1 KEY FOR PULLEY

10 56-0004053 1 PULLEY, SPINDLE

8 CCA-0004068-A 1 NUT, SPINDLE

7 M5-0573613 1 SCREW, SET M& X 1 X BMM

6 £5-0000284 1 SCREW, COLLET KEY

5 HC-0000265-GT 1 BEARING, PAIR

4 C5-0011320 1 SCREW, BUTTON

1 56-0000264 1 HEADSTOCK
ITEM PART NUMBER aTy DESCRIPTION

3

HEADSTOCK ASSEMBLY

PART NUMBER

SHEET.

56-0000002

2o

2

Page 42

PL-74



Headstock Assembly, Big-Bore Machine

AEY
SSSSSSSSSSSSSSSSS LEVEL
56B-0000002-BB B

£ To 2

PL-74 Page 43



Headstock Assembly, Big-Bore Machine

CC
CC
I

CC
CC

@ 33 56-0009727 1 PLUG
@ 32 L0-0002644 1 BEARING FIT UP SPEC
31 56-0000265-B 1 BEARING, HEADSTOCK
30 KH-0010884-02 0 ADHESIVE, LOCTITE
26 C5-0010366-33 1 LABEL, PATENT NO.
25 NC-0010884 0 LOCTITE, ADHESIVE
24 KL-0001535 1 PLATE-SERIAL NUMBER
23 C5-0001467-01 1 PLUG
22 R -0008044 6 PIN, ESCUTCHEON
21 C5-0001535-M 1 LABEL, MODULE NUMBER
e S56-0010116-CF 1 GASKET, FRONT CAP
8 CL-0011320 1 BUTTON, DRIVING
7 MS-0103613 8 SCREW, SOC HD M&
6 SGA-0000275-8B 1 FRONT CAP
13 SGA-0000283-8BB 1 SPINDLE, BIG BORE
12 56-0003177-B8B 1 TIMING PULLEY ASSEM
" SG-0006317 1 KEY FOR PULLEY
10 56-0004053-B 1 PULLEY, SPINDLE
g MS-0553814 1 SCREW S0C ST CP PT M8
8 56-0004068-B 1 NUT, SPINDLE
6 56-0000284 1 SCREW, COLLET KEY
4 CL-0011920-01 1 SCREW, BUTTON
1 SGA-0000264-8BB 1 HEADSTOCK, BIG BORE
ITEM PART NUMBER aQrTy DESCRIPTION

e PART NVBER =
HEADSTOCK ASSEMBLY
BIG BORE 5GB-0000002-BB B

SHEET S 2

Page 44 PL-74



Heat Exchanger

| 437009

[#31000

FAN BLADE

ﬁ/m’oo”%o’w /FROM COOLER HOSE
ﬁ% 1
— LA LA
— N N
— ’—‘ TO COOLER HOSE/
MOTOR | |
CL-0011850-04
igm —
i
HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Cin) HOSE FITTING SIZE
TO COOLER 75203933-8-8-8 CL-0007004-10 24 -8 3/74-16 JIC
FROM COOLER 75203939-8-8-8 CL-0007004-11 30 -8 3/4-16 JIC
- ™
STANDARD SG-0000128-G

SHEET.

Toe 1

PL-74 Page 45



Heat Exchanger, Super-Precision

® Machines

OIL COOLER
CS-0010302-09

REPLACEMENT
FILTER ELEMENT
#C5-0011350-09

op

OUTLET

T J—00m—

0 limw

— T \ 52

g —

=]
I.. FROM COOLER HOSE

TO COOLER HOSE

—{1 \ EN

[ 1— |||Ilﬁ'

o| InET
)

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (in HOSE FITTING SIZE
T0 COOLER 75200606-12-12-12- CL-0007004-21 24 -2 1 1/16-12 JIC
FROM COOLER 75200606-12-12-12- CL-0007004-20 30 BE 7 1/16-12 JIC

we P v

b

HEAT EXCHANGER 56-0000128-5P

5UPER7PRECISJON® MACHINE SHEET 1 A

T o

Page 46

PL-74



Hydraulic Unit, Machine with Tailstock
Non-CE Mark

YT Y

AL
©
il |

Iy

ART NUMBER
LONG BED
HYDRAUL IC POWER UNIT ASSEMBLY 56-0000133-LB A
GENERAL PRECISON SHEET 2 o 5

PL-74 Page 47
Revised: August 23, 1999



Hydraulic Unit, Machine with Tailstock

Non-CE Mark

UL B

LEVEL

56-0000133-LB
3¢ 5

SHEET

LONG BED
HYD. HOSE & FITTING DIAG.

HYDRAUL IC POWER UNIT AS5Y

PL-74

Revised: August 23, 1999

Page 48



Hydraulic Unit, Machine with Tailstock

Non-CE Mark

MANIFOLD END

ACTUATOR END

~M————_SPINDLE BRAKE

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Cin)| HOSE| FITTING SIZE
TAILSTOCK HOME 540N0606-6-6-6-84 56-0007004-02-LB | 84 -6 8/16-18 SAE
TAILSTOCK FORWARD 540N0606-6-6-6-84 56-0007004-01-LB 84 -6 9/16-18 SAE

540N0606-4-4-4-107 56-0007004 107 -4 7/16-20 SAE
COLLET OPEN 540N0606-6-6-6-119 56-0007004-03 119 -6 9/16-18 SAE
COLLET CLOSE 540N0606-6-6-6-119 56-0007004-04 119 -6 9/16-18 SAE
TURRET CLAMP 540N0606-6-6-6-216 56-0007004-05-LB | 216 -6 8/16-18 SAE
TURRET UNCLAMP 540N0606-6-6-6-216 56-0007004-06-LB | 216 -6 9/16-18 SAE
ACCUMULATOR 540N0606-8-8-8-15 56-0007004-07 15 -8 3/4-16SAE

WD o-rsor-s

8-R6X-5
(LOCATED ON ACCUMULATOR OUTLET)

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Cin)] HOSE | FITTING 51ZE
TAILSTOCK FORWARD EXT K9190606-6-6-6-13 SG-0007004-08-LB 13 -6 9/16-18 SAE
TAILSTOCK HOME EXT K9190606-6-6-6-26 56-0007004-03-LB | 26 -6 9/16-18 SAE

‘ L

CAPPED <=—

CAPPED =—

CAPPED <=———

CAPPED ——

CAPPED <=———

TAILSTOCK HOME EXT
TAILSTOCK FORWARD EXT
6-CEX-S

\ |
6-WTX-WLN-S

TO TAILSTOCK CYLINDER [D:[:::D CC::]:[I
FROM TAILSTOCK HOSES

FROM TEE ON ACCUMULATOR [D:[:::B

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Cin)] HOSE | FITTING SIZE
TO COOLER 75203339-8-8-8-24 CL-0007004-10 24 -8 3/4-16 JIC
FROM COOLER 75203839-8-8-8-30 CL-0007004-11 30 -8 3/4-16 JIC

L

—

=)
G 1) 8-C1x-5 é
= b

8-12FTX-5 E

TANK COUPL ING

B-F50X-S
COOLER END

COOLING PUMP

HYD. ASSY END

‘ L ,

|
<11

TO Z-AX1S BALLSCREW [D:[:::D

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Cin)| HOSE | FITTING SIZE
Z-AXI1S BALLSCREW 540N0606-8-6-6-84 5G6-0007004-7BS 84 -6 9/16-18 SAE, 3/4-18 SAE
Z-AXIS BALLSCREW (EXT) K9130605-6-4-4-36 S56-0007004-78SE 36 -4 9/16-18 SAE, 76-20 '0°-RING
L

]
anilia

[ HosE TITLE [ MFG. PART NoO. [ HARDINGE PART NO. | L Cim)] HOSE| FITTING SIZE |
| coLLET DRAIN | FHS-10-WH | 56-0007004-12 {108 [-16 [374-14a NeT |

TANK END COLLET END

" GENERAL PRECISION PART NUMBER
HYDRAUL IC POWER UNIT ASSY
LONG BED HOSE ASSEMBLIES  gger

6-WTX-WLN-5

56-0000133-LB A

REV
LEVEL

4% 5

PL-74
Revised: August 23, 1999

Page 49



Hydraulic Unit, Machine with Tailstock

Non-CE Mark

95 | 56-0007004-ZBSE 1] HOSE, Z-AXIS BALL SCREW (EXT.)
94 | 56-0007004-7BS 1| HOSE, Z-AXIS BALL SCREW
93 | 56-0011259-02 2| SNUBBER, GAUGE
32 | 05-0008384-M 1| ADAPTER, STRAIGHT
ai £5-0003048-10 1| TURRET, UNCLAMP VALVE
30 | AD-0011338-04 1| 90° CONNECTOR
83 | €5-0011259-13 2| CONNECTOR, HYD.

88 | €S5-0011259-11 2| 90° CONNECTOR
87 | €5-0011259-10 1| FITTING, MALE ELBOW BSPT
85 | HS5-0008384-23 1| ADAPTER, ALTERED
85 | €5-0008384-15 2| ADAPTER, 90°
84 | €5-0011452-03 1| VALVE, FLOW CONTROL
83 | €5-0007703-12 8| MALE SWIVEL, 90°
82 | C5-0008384-01-M 1| ADAPTER, 1/4 NPT X 1/4 BSP
81 CL-0009532-03 2| GROMMET
80 | €5-0010786-14 1| ELBow, 30°
79 | cs-oo10785-13 1| ELeow, 30°
78 | cs-o010785-12 2| ELBow, 90°
77 | cL-o010786-06 5| CONNECTOR
76 | CL-0010786-05 2| CONNECTOR, STRAIGHT
75 | €5-0007703-13 2| SWIVEL, 30°
74 | €5-0008384-14 1| mALE, g0°
73 | cL-0010786-03 1| BULKHEAD FITTING, STRAIGHT
72 | cs-0008384-12 2| ADAPTER, STRAIGHT MALE
71 €5-0010787-02 1| ELBow, 45°
70 | cs-0010786-10 1| CONNECTOR, STRAIGHT
69 | €5-0010787-01 5| ELBOW, 45°
68 | CL-0007004-13 1| HOSE, SYSTEM PUMP DRAIN
67 | €5-0010786-09 1| ELBOW, 90°
66 | 56-0010786 3| BULKHEAD, STRAIGHT
65 | CL-0007707-04 1| TUBE, FILTER TO MANIFOLD
64 | CL-0007707-03 1| TuBE, PUMP TO FILTER
63 | cL-0007707 1| TUBE, SYSTEM PUMP INLET
62 | CL-0010786-04 1| TEE
81 CL-0007004-19 1| TUBE, TANK TO RECIR PUMP
60 | €S5-0008384-14 1| ELBow 90°
59 | cL-0010786-02 1| TEE, SWIVEL RUN
58 | €5-0010786-05 1| CONNECTOR, STRAIGHT

ITEM | PART NUMBER aTy DESCRIPTION

57 | €5-0020115-16 7] COVER, TAILSTOCK PRESSURE
56 | €5-0020115-15 1| COVER, COLLET CLOSER
55 | €5-0020115-14 1| CovER, SYSTEM PRESSURE
54 | C5-0000234-6 7| GASKET, 10" BUNA-N
53 | cL-00111398-08 7| SEAL KIT, VICKERS
52 | €5-0010786-17 1| TEE, SWIVEL NUT BRANCH
S1 | CL-0010786-01 7| CONNECTOR, STRAIGHT
50 | €5-0010786-15 2| CONNECTOR, STRAIGHT THRD
49 | cL-0008831-01 3| SOLENOID ASSEMBLY
48 | cL-0008831 4| SOLENOID ASSY-VICKERS
47 | S6-0007004-08-LB 1| HOSE, TAILSTOCK FWD (EXT)
46 | S6-0007004-09-LB 7| HOSE, TAILSTOCK HOME (EXT)
45 | S6-0007004-12 7| HOSE, COLLET DRAIN
44| CL-0007004-11 1| HOSE, FROM COOLER
43 | CL-0007004-10 1| HOSE, To COOLER
42 | S6-0007004-04 7| HOSE, COLLET CLOSE
41 | 56-0007004-03 7| HOSE, COLLET OPEN
20 | S56-0007004-06-LB 17| HOSE, TURRET (UNCLAMP)
39 | 56-0007004-05-LB 1| HOSE, TURRET (CLAMP)
38 | S6-0007004-02-LB 1| HOSE, TAILSTOCK HOME
37 | S6-0007004-01-LB 17| HOSE, TAILSTOCK FORWARD
36 | 56-0007004 1| HOSE, SPINDLE BRAKE
35 | S6-0011614 17| ACCUMULATOR, 1 GQUART
34 | 5-0011452-09 7| VALVE, CHECK
33 | CL-0011452-03 1| VALVE, FLoW CONTROL
32 | 5-0011452-07 3| VALVE, PILOT OPERATED CHEC
31 | €5-0003048-04 1| VALVE, PRESSURE REDUCING
30 | CL-0003048-08 2| VALVE, 2-WAY
29 | CL-0003048-07 7| VALVE, 4-wAy
28 | €5-0010234-10 7| MANIFOLD
27 | CL-0003048-11 7| VALVE, PRESSURE REDUCING
26 | 56-0003011-01 7| MOTOR CABLE
25 | 56-0012042-09 6| DIN CABLE W/0 LED
24 | 56-0012042-08 2| DIN CABLE W/ LED
23 | 56-0012042-07 5| DIN CABLE W/ LED
22 | €5-0011850-10 7| FAN, COOLING
21 | c5-0010116 4| CUSHION, MOTOR
20 | CL-0011850-04 1| Fan, moToR
19 | €5-0000128 1| cooLer, oIL
18 | C5-0011614-01 1| FILTER, PALL ELEMENT
17 | 56-0010779-02 7| FILTER, PRESSURE
16 | C5-0011927 7| STRAINER, FLOW EZY
15 | c5-0011318 1| 6AUSE, L10UID LEVEL
14| €5-0011537 3| GAUGE, 1000 PSI
13 | C5A-0011736-03 1| SWITCH , PRESSURE-40 FALL
12 | C5A-0011736-02 4| SWITCH, PRESSURE-60 RISE
11| cL-0011452-01 2| BoLT KIT
10 | CL-0003045-06 7| VALVE, TAILSTOCK
3 | CL-0003048-05 7| VALVE, COLLET
8 | C5-0003325-03 1| Pump, cooLING
7 | c5-0003325-0456 7| PUMP, SYSTEM (36PM MAX>
6 | C5-0009332-08 1| MoTor, ELEC. (1.0 HP 3 PH
s | c5A-0010059-01 2| INSERT, L070 LOVEJOY
4 | ¢5-0011792-08 2| COUPLING
3 | C5-0011792-07 2| COUPLING
2 | cL-0008384-01 2| ADAPTER, PUMP MOTOR
1| 56-0003310-R 1| RESERVOIR, FLUID
ITEM | PART NUMBER oty DESCRIPTION
e LONG BED

HYDRAUL IC POWER UNIT ASSY
BILL OF MATERIAL

PART NUNBER

SHEET

56-0000133-LB B

S

REV
LEVEL

S

Page 50

PL-74
Revised: August 23, 1999



Hydraulic Unit, Big-Bore Machine with Tailstock
Non-CE Mark

mAS AwAN

O, n “n
5 | =
L] g
— i
=B ° o]
= °o o I
O @

l
{ | ]Ja\@®

=
A k2]
€
12
A2
€

ds]
(I
@)

|G-y

e PART NUMBER E
HYDRAUL IC POWER UNIT AS5Y SG-0000133-BBLB
LONG BED (BIG BORE W/TAILSTOCK) guerr

PL-74 Page 51
Revised: August 23, 1999



A

LONG BED (BIG BORE W/TAILSTOCK)

s PAT NUMGER 3
HYDRAULIC POWER UNIT ASS5Y 56-0000133-BBLB
HYD HOSE & FITTING DIAGRAM

Hydraulic Unit, Big-Bore Machine with Tailstock

Non-CE Mark

PL-74

Revised: August 23, 1999

Page 52



Hydraulic Unit, Big-Bore Machine with Tailstock
Non-CE Mark

MANIFOLD END

ACTUATOR END

HOSE TITLE MFG. PART NO. HARDINGE PART NO L (in)| HOSE| FITTING 51ZE
TAILSTOCK HOME 540N0606-6-6-6-84 5G-0007004-02-LB | 84 -6 9/16-18 SAE
TAILSTOCK FORWARD 540N0606-6-6-6-84 SG-0007004-01-LB | 84 -6 9/16-18 SAE
SPINDLE BRAKE 540N0606-4-4-4-107 5G-0007004 107 -4 7/16-20 SAE
COLLET OPEN S40N0606-6-6-6-119 5G-0007004-03 119 -6 9/16-18 SAE
COLLET CLOSE 540N0606-6-6-6-119 56G-0007004-04 119 -6 9/16-18 SAE
TURRET CLAMP 540N0606-6-6-6-216 56-0007004-05-LB | 216 -6 9/16-18 SAE
TURRET UNCLAMP 540N0606-6-6-6-216 56-0007004-06-LB | 216 -6 9/16-18 SAE
ACCUMULATOR 540N0606-8-8-8-15 56-0007004-07 15 -8 3/4-16  SAE

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Cin)] HOSE | FITTING SIZE
Z-AX1S BALLSCREW 540N0B06-8-6-6-84 56-0007004-ZBS 84 -6 9/16-18 SAE, 3/4-16 SAE
Z-AX1S BALLSCREW (EXT) |K9190605-6-4-4-36 56-0007004-ZBSE 36 -4 9/16-18 SAE, 7/16-20 "0 -RING
L L ,
6-CBX-5

FROM TEE ON ACCUMULATOR [D:[:::D m

\ |

6-WTX-WLN-S

\ |
—

L .ml 8-C50X-5
—

\ L .

s [T T 3 7 ) ~——— @]

S ) 4-vsox-5
$*

6-C6X-S
— \‘.MI 6-V50X-5
Q\ CAPPED <—
CAPPED <——
8-R6X-5 e
||II”I I (LOCATED ON ACCUMULATOR OUTLET) CAPPED =
§-F50x-5 TO Z-AXIS5 BALLSCREW
CAPPED +—— ‘
CAPPED <——— ‘
TAILSTOCK HOME EXT -
TAILSTOCK FORWARD EXT ‘ [_HOSE TITLE [__MFG. PART NO. [__HARDINGE PART NO. | L Cin) HOSE| FITTING SIZE |
5-C6X-5 ‘ [ coLLET DRAIN FHS=10-WH | 56-0007004-12 {106 [-16 [3/4-14 NPT
I L
HOSE TITLE MFG. PART NO. HARDINGE PART NO. L Gin)| HOSE| FITTING SIZE I ]
TAILSTOCK FORWARD EXT K381380606-6-6-6-13 56-0007004-08-LB 13 -6 S/16-18 SAE
TAILSTOCK HOME EXT K9190606-6-6-6-26 56-0007004-03-LB | 26 -6 9/16-18 SAE B-WTX-WLN-5 ‘
[ ]
TANK END COLLET END
‘ L ‘
TO TAILSTOCK CYLINDER [DDZ CC:]:[I
FROM TAILSTOCK HOSES
‘ e PaRT NovEER S
‘ HYDRAULIC POWER UNIT ASSY $G6-0000133-BBLB
LONG BED (BIG BORE W/TAILSTOCK) A
‘ HOSE ASSEMBLIES SHEET 40 5

PL-74
Revised: August 23, 1999

Page 53



Hydraulic Unit, Big-Bore Machine with Tailstock
Non-CE Mark

385 5G-0007004-ZBSE 1 HOSE, Z-AXIS BALLSCREW (EXT)
394 56-0007004-78S 1 HOSE, Z-AXIS BALLSCREW
383 56-00112539-02 2 SNUBBER, GAUGE

92 €5-0008384-M 1 ADAPTER, STRAIGHT

a1 C5-0003048-10 1 TURRET, UNCLAMP VALVE
30 AD-0011338-04 1 90° CONNECTOR

89 C5-0011259-13 2 CONNECTOR, HYD.

88 C5-0011259-11 2 90° CONNECTOR

87 C5-00112559-10 1 FITTING, MALE ELBOW BSPT
86 HS5-0008384-23 1 ADAPTER, ALTERED

85 C5-0008384-15 2 ADAPTER, 90°

84 C5-0011452-03 1 VALVE, FLOW CONTROL

83 C5-0007703-12 8 MALE SWIVEL, 90°

82 €5-0008384-01-M 1 ADAPTER, 1/4 NPT X 1/4 BSP
81 CL-00038532-03 2 GROMMET

80 C5-0010786-14 1 ELBOW, 90°

79 C5-0010786-13 1 ELBOW, 30°

78 C5-0010786-12 2 ELBOW, 30°

77 CL-0010766-06 S CONNECTOR

76 CL-0010786-05 1 CONNECTOR, STRAIGHT

75 C5-0007703-13 2 SWIVEL, 30°

74 C5-0008384-14 1 MALE, 30°

73 CL-0010786-03 1 BULKHEAD FITTING, STRAIGHT
71 €5-0010787-02 1 ELBOW, 45°

70 C5-0010786-10 1 CONNECTOR, STRAIGHT

B9 C5-0010787-01 5 ELBOW, 45°

B8 CL-0007004-13 1 HOSE, SYSTEM PUMP DRAIN
B7 C5-0010786-09 1 ELBOW, 390°

66 56-0010786 3 BULKHEAD, STRAIGHT

65 CL-0007707-04 1 TUBE, FILTER TO MANIFOLD
64 CL-0007707-03 1 TUBE, PUMP TO FILTER

63 CL-0007707 1 TUBE, SYSTEM PUMP INLET
1TEM PART NUMBER aTty DESCRIPTION

B2 CL-0010786-04 1 TEE
61 CL-0007004-19 1 TUBE, TANK TO RECIR PUMP
60 €5-0008384-14 1 ELBOW 90°
59 CL-0010786-02 1 TEE, SWIVEL RUN
58 C5-0010786-06 1 CONNECTOR, STRAIGHT
57 C5-0020115-16 1 COVER, TAILSTOCK PRESSURE
56 C5-0020115-15 1 COVER, COLLET CLOSER
55 C5-0020115-14 1 COVER, SYSTEM PRESSURE
54 £5-0000234-G 1 GASKET, 10" BUNA-N
53 CL-0011198-08 1 SEAL KIT, VICKERS
52 C5-0010786-17 1 TEE, SWIVEL NUT BRANCH
51 CL-0010786-01 1 CONNECTOR, STRAIGHT
50 C5-0010786-15 1 CONNECTOR, STRAIGHT THRD
49 CL-0008831-01 3 SOLENOID ASSEMBLY
48 CL-0008831 4 SOLENOID ASSY-VICKERS
47 5G-0007004-08-LB 1 HOSE, TAILSTOCK FWD (EXT)
46 56-0007004-09-LB 1 HOSE, TAILSTOCK HOME (EXT)
45 56-0007004-12 1 HOSE, COLLET DRAIN
42 56-0007004-04 1 HOSE, COLLET CLOSE
11 56-0007004-03 1 HOSE, COLLET OPEN
40 56-0007004-06-LB 1 HOSE, TURRET (UNCLAMP)
39 56-0007004-05-LB 1 HOSE, TURRET (CLAMP)
38 56-0007004-02-LB 1 HOSE, TAILSTOCK HOME
37 56-0007004-01-LB 1 HOSE, TAILSTOCK FORWARD
36 56-0007004 1 HOSE, SPINDLE BRAKE
35 SG-0011614 1 ACCUMULATOR, 1 QUART
34 C5-0011452-09 1 VALVE, CHECK
33 CL-0011452-03 1 VALVE, FLOW CONTROL
32 C5-0011452-07 3 VALVE, PILOT OPERATED CHEC
31 €5-0003048-04 1 VALVE, PRESSURE REDUCING
30 CL-0003048-08 2 VALVE, 2-WAY
29 CL-0003048-07 1 VALVE, 4-WAY
28 C5-0010234-10 1 MANIFOLD
27 CL-0003048-11 1 VALVE, PRESSURE REDUCING
26 5G-0003011-01 1 MOTOR CABLE
25 56-0012042-09 S DIN CABLE W/0 LED
24 56-0012042-08 2 DIN CABLE W/ LED
23 56-0012042-07 S DIN CABLE W/ LED
21 C5-0010116 4 CUSHION, MOTOR
18 C5-0011614-01 1 FILTER, PALL ELEMENT
17 56-0010779-02 1 FILTER, PRESSURE
16 C5-0011927 1 STRAINER, FLOW EZY
15 C5-0011318 1 GAUGE, LIQUID LEVEL
14 C5-0011537 3 GAUGE, 1000 PSI
13 CSA-0011736-03 1 SWITCH , PRESSURE-40 FALL
12 CS5A-0011736-02 4 SWITCH, PRESSURE-60 RISE
1 CL-0011452-01 2 BOLT KIT
10 CL-0003048-06 1 VALVE, TAILSTOCK
9 CL-0003048-05 1 VALVE, COLLET
8 €5-0003325-03 1 PUMP, COOL ING
7 C5-0003325-04 1 PUMP, SYSTEM (3GPM MAX)
b CL-0009332-01 1 MOTOR, ELEC. (2.5 HP 3 PH.
5 C5A-0010059-01 2 INSERT, LO70 LOVEJOY
4 C5-0011792-08 2 COUPL ING
3 C5-0011792-07 2 COUPL ING
2 CL-0008384-01 2 ADAPTER, PUMP MOTOR
1 56-0003310-R 1 RESERVOIR, FLUID
ITEM PART NUMBER aTy DESCRIPTION

3

HYDRAUL IC POWER UNIT ASSY SG-0000133-BBLB

LONG BED (BIG BORE W/TAILSTOCK)

PART NUMBER

SHEET

REV
LEVEL

se s A

Page 54

PL-74
Revised: August 23, 1999



Input/Output Case, Non-CE Mark

| @ EEEEE
@

(=)
O |TEE

A\
o B
== [e]
@ 0%

[=cd-5 7%

NOT SHOWN ON DWG.

5 D’ﬁ=
Jo ]
/
N
EEEEE)

|
unnm,.: it " e[| & L
5 tg_’ @25@, 3 ‘
- — [Owe O |
3@ @ iy

| &
]
Vel
50
) || 8
] (]
(2]

PL-74 Page 55



Input/Output Case

Page 56

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ. ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWGSZ
1 SGA0000221CH 1.0000 | CONTROL WELD ASSEMBLY SEE ASSY NO. MA D 60 HG 0011738 2.0000 | DOOR PULL SEE ASSY NO MA N
2 SG 0004158IACE 1.0000 | I/0 CASE ASSY - CEMARK SEE ASSY NO. MA D 61 SG 000415808 1.0000 | PLATE, DOOR HINGE <TOP> SEE ASSY NO. MA A

SG 000499082 1.0000 | PANEL, I70 CASE COMP. MTG SEE ASSY NO. MA D 62 SG 000179912 1.0000 | SPACER, PC & [/0 CASE DOOR SEE ASSY NO. MA N
4 HG 0011350 4.0000 | FILTER, FOAM SEE ASSY NO. MA A 63 CN 001119801 8.0000 | SEAL, DOOR SEE ASSY NO MA N
5 HG 000378004 1.0000 | COVER, RS232 SEE ASSY NO. MA A 64 MS 0303617 3.0000 | SCREW, BT. HD. M6X1.0 X 16MM SEE ASSY NO. MA N
6 SG 0012042 1.0000 | RECEPTACLE HOUSING FOR HIROS SEE ASSY NO. MA N 65 Mw 0183610 5.0000 | M6 REG. LOCKWASHER SEE ASSY NO. MA N
7 HG 001204201 1.0000 | RECEPTACLE, 115VAC, 3 WIRE SEE ASSY NO MA A 66 MW 0103610 5.0000 | WASHER, FLAT M6 STEEL SEE ASSY NO MA N

CL 000415841 1.0000 | PANEL, ON-OFF SEE ASSY NO. MA B 67 CN 0011062 1.0000 | KNOB SEE ASSY NO. MA N
9 LC 0003650GEOL 1.0000 | SWITCH, CONTACT BLOCK, INO SEE ASSY NO. MA N 68 CC 0011947 2.0000 | STRIP, MAGNETIC SEE ASSY NO MA N

10 SGA000415809 1.0000 | PLATE, DOOR HINGE ¢BOTTOM SEE ASSY NO. MA A 69 0300204 1.0000 | SCREW BT HD 8-32 X 1/4 SEE ASSY NO. MA N
11 LC 0003650GE23 1. 0000 | SWITCH, OPERATOR, ON/OFF SEE ASSY NO. MA N 70 MN 0113410 2.0000 | NUT, HEXAGON, 934 PLATED SEE ASSY NO. MA N
1e LC 0003650GELS 1.0000 | SWITCH, PLUG, SQUARE, SMALL SEE ASSY NO. MA N 71 CL 000415832 1.0000 | BRACKET, SWITCH,0TC & I/0 CA SEE ASSY NO. MA B
13 SG 000378010 1.0000 | DOOR, I/0 CASE SEE ASSY NO. MA D 72 CL 001022407 1.0000 | SWITCH, INTERLOCK SEE ASSY NO MA N
14 SG 0010116 1.0000 | GASKET, LOAD METER COVER SEE ASSY NO. MA B 73 MS 0303516 6.0000 | SCREW,BUT.HD.M5X.8X12MM SEE ASSY NO. MA N
15 18 0011739102 1.0000 | INPUT MODULE I/0 SYSTEM SEE ASSY NO. MA A 74 Mw 0103510 6.0000 | WASHER, FLAT M5 X .8 STEEL SEE ASSY NO. MA N
16 LO 0002854 1.0000 | TAG LAYOUT - CEMARK SEE ASSY NO. ME A 75 6 0008137 2.0000 | WASHER, LOCK SEE ASSY NO. MA N
17 JA oo10821 3.9000 | PANDUIT SEE ASSY NO MA N 76 SB 001056504 0.6700 | U CHANNEL SEE ASSY NO MA N
18 SGAD011844 E 1.0000 | MTB PANEL - CEMARK SEE ASSY NO ME D 77 0300103 2.0000 | SCREW BT HD 6-32 X 3/16 SEE ASSY NO MA N
19 GN 001047201 2.0000 | RESISTOR SEE ASSY NO. MA N 78 SG 0003279wWPIO 1.0000 | WIRE PACKAGE-I1/0 CASE-CEMARK SEE ASSY NO MA N
20 CK 39011032 0. 7880 | RAIL, DIN BLANK SEE ASSY NO. MA N 79 SGAO011844RT E 1.0000 | MTB PANEL ASSY - CEMARK SEE ASSY NO ME D
2l HG 001103204 4. 0000 | END STOP SEE ASSY NO. MA A 80 SG 001011542 1.0000 | COVER, LOAD METER SEE ASSY NO. MA B
22 HG 001103203 11.0000 | END PLATE SEE ASSY NO. MA A 81 MW 0193310 3.0000 | WASHER, LOCK DIN-7980 M3X.5 SEE ASSY NO MA N
23 HG 001103201 124, 0000 | TERMINAL BLOCK,BLUE SEE ASSY NO. MA A 82 MW 0103310 3.0000 | WASHER, FLAT REGULAR M3X.5 SEE ASSY NO. MA N
24 HG 001103205 5.0000 | JUMPER, 10 POLE SEE ASSY NO. MA A 83 MN 0113310 3.0000 | NUT, M3 X 5 SEE ASSY NO. MA N
25 VF 0011298 1.0000 | DIODE, SUPPRESSOR SEE ASSY NO. MA N 84 MS 0303515 5.0000 | SCREW, BT. HD. M5X.8,X 10MM SEE ASSY NO. MA N
26 HG 0009175 20000 | MARKER, STRIP 1-10 SEE ASSY NO. MA N 85 VF 001036101 1.0000 | ADDER DECK SEE ASSY NO. MA N
27 HG 000917501 20000 | MARKER, STRIP 11-20 SEE ASSY NO. MA N 86 DV 0010546 2.0000 | NUT FOR GROUNDING POST SEE ASSY NO. MA N
28 HG 000917502 0. 4000 | MARKER, STRIP 21-30 SEE ASSY NO. MA N 87 CS 0012099 1.0000 | BEZEL, PANEL SEE ASSY NO. MA D
29 HG 000917503 0. 2000 | MARKER STRIP 31-40 SEE ASSY NO. MA N 88 LC 0003650GE02 1.0000 | SWITCH, CONTACT BLOCK, INC SEE ASSY NO MA N
30 CN 000812213 1.0000 | RELAY, 24VDC 4 NO CONTACTS SEE ASSY NO. MA N
31 18 0011791CE 1.0000 | MODULE,DC OUTPUT,8 POINT-CEM SEE ASSY NO. MA A
32 MS 0303514 21.0000 | SCREW, BT. HD. M5 X .8 X 8MM SEE ASSY NO. MA N
33 SG 0011857CE S 1.0000 | METER, SPIN. LOAD - CEMARK SEE ASSY NO MA N
34 0300004 2. 0000 | SCREW SEE ASSY NO. MA N
35 JA 001082101 3.9000 | COVER SEE ASSY NO MA N
36 HG 0010190 5. 0000 | STANDOFF SEE ASSY NO. MA N
37 MW 0263510 37.0000 | WASHER, M5 STEEL SEE ASSY NO. MA N
38 MN 0283510 4.0000 | NUT, M5X0.8, SER HEX FLNG SEE ASSY NO. MA N
39 HG 000415813 4,0000 | BRACKET, FOAM SEE ASSY NO. MA C
40 CL 0010116 2.0000 | GASKET SEE ASSY NO. MA D
41 3 001088401 0. 2000 | ADHESIVE SEE ASSY NO. MA N
42 MS 0303315 28,0000 | SCREW, BUTTON HD. M3X.5X10MM SEE ASSY NO. MA N
43 CL 000022144 1. 0000 | FACEPLATE,CONTROL HOUSING SEE ASSY NO MA D
44 SG 0010116MP 1.0000 | GASKET, MEMBRANE PANEL SEE ASSY NO. MA D
45 MN 0283610 1.0000 | NUT, M6X10, SER HEX FLNG SEE ASSY NO. MA N
46 MS 0303615 2.0000 | SCREW, BT. HD. M6X1.0X 10MM SEE ASSY NO. MA N
47 F3 000997701 27.0000 | LABEL, ID SEE ASSY NO MA N
48 MS 0303415 12,0000 | SCREW, BT. HD. M4X.7,X 10MM SEE ASSY NO. MA N
49 MW 0103410 10. 0000 | WASHER, FLAT M4 X .7 STEEL SEE ASSY NO. MA N
50 MW 0183410 10. 0000 | WASHER, LOCK M4 STEEL SEE ASSY NO. MA N
51 MS 0303416 2.0000 | SCREW, BT. HD. M4X.7,X 12MM SEE ASSY NO. MA N
52 MW 0263410 12,0000 | WASHER, EXT. STAR M4 SEE ASSY NO MA N
53 SG 001082104 1.0000 | SUPPORT, CABLE BAR SEE ASSY NO. MA B
54 MS 0303417 8. 0000 | SCREW, BT. HD. M4X.7,X 16MM SEE ASSY NO. MA N
55 CN 0012042 B 1.0000 | BLOCKS, LATCHING SEE ASSY NO. MA N
56 SG 000415811 1.0000 | SPACER, NYLON ¢P.C. DOOR> SEE ASSY NO. MA A
57 SG 000415825 1.0000 | PLATE,DOOR HINGE SEE ASSY NO. MA B
58 HG 0012029 1.0000 | KEY SEE ASSY NO. MA N
59 VL 0011738 2.0000 | LATCH, DOOR, VISE ACTION SEE ASSY NO. MA A

PL-74



Live Tooling

@
c 3
G (”\/\/\/\J\v
G U N e |
G 1
3 /
T |
- ” o
/ € © ©
i e
=)
@\ ‘ ‘ (=9 Q @
@ \@
© ©
:
| NE <
(2
© G

OO,
OO0

NAME T numBER
ASSY, LIVE TOOL - COMMON PARTS SG-0000144-CPCE

Soro000ras-cheE g

REV
LLLLL

PL-74 Page 57



Live Tooling

64 | MS-0104225 1] SCREW, M12 X 55
63 | GE-0010884 o| siLicone

61 | CN-0008104 1| CABLE cLAMP

53 | Mw-0183510 2| WASHER, M5 LocK

57 | Ms-0303515 2| SCREW, BT HD M5 X 12
56 | MW-0263610 9| WASHER, M6 STAR

55 M5-0303614 g SCREW, BH M6 x 39

54 | Mw-0183510 6| WASHER, M5 LOCK

53 | Mw-0103510 4| WASHER, MS FLAT

52 | Ms-0303516 2| BUTTON HD SOC M5 X 12MM
51 M5-0103822 10 SHCS M8 x 40

50 | Mw-0103810 8| WASHER, FLAT M8

47 | 56-0003291-01 M 1| sTop, 10 STA METRIC
45 | 56-0003231-02 M 1| sToP, 12 STA METRIC
43 | 56-0003291-01 1| sToP, 12 STA ENG

42 CS-0012036-A 22 ASSY, PLUG

41 | 56-0003231-02 1| sToP, 12 STA ENG

40 | MW-0103610 4| WASHER, MB FLAT

37 | sc-oo10116-87 1| GASKET, LT MTR COVER
36 | S6-0010115-48 1| cover, BELT

35 | S6-0010115-46 1| CcoveER, LT MOTOR

34 M5-0103619 8 SCREW, SNCS Mbx 25
32 | R-0008044 2| PIN, EScuTCHEON

31 | cs-o010302-02 1| TAG, CAUTION PINCH POINT
30 C5-0010994 1 GREASE

29 | LT-0010884-5 0| SEALANT, PIPE

28 | HM-0009215 1| PLUG, 17 SH PIPE

27 | Mw-0104210-H 8| WASHER, MI12 FLAT HARD
26 | MS-0104226 3| ScREW, SHCS M2 x 60
25 | sc-oooiggi-02 1| PLATE, MOTOR MTG

24 | s6-0011797-01 1| MOUNT, LT MOTOR

23 | mw-0184210 8| WASHER, M12 Lock

22 | Ms-0104221 4| SCREW, SHCS MI2 x 35
21 | cL-0003346-12 1| BELT, 6T PROFILE

20 | €L-0003177-36 A 1| ASSY, 36 T PULLEY

19 NC-0010884 0 LOCTITE

18 | M5-0573822 2| SCREW, SET FLAT PT Mg-1.2
17 | MN-0153870 2| NuT, M8 HEX

16 | CSB-0011320-02 2| BLock, ADJ PLATE

15 | Ms-0103821 12| SCREW, SHCS M8 x 35
14 | €5-0007533 1] KEY

13 | c5-0000432-01 1] NuT, Lock

12 | 6-0006481-05 1] sHIm

11| 6-0006481-01 1] sHIM

10 | 6-0006481-02 1] sHIM

8 | 56-0000144-R 1] ASSY, LT REAR

7 | or-oooes72 1] 0-RING

B 56-0003291-A 1 LOCATOR ASSY

5 | s6-0000266 2| BEARING, ANG CONT

3 | s56-0001793-03 1] SPaceR

2 | cs-oo02840-01 1| WASHER

1| 56-0001892-01 1| GEAR, SPIRAL BEVEL
ITEM PART NUMBER Ty DESCRIPTION

NAME
A55Y, LIVE TOOL - COMMON PARTS

PART NUMBER
56-0000144-CPCE
SHEET S 2

Page 58

PL-74



PL-74

/

O

SG 3279LTCE

Q\

_— ]

o]
G NG
g N
S -t
Ly — Ly =
L !
=gl S
[}
=i8] (8] 2
[]
g
AC200V H H ?
I
+24v =1
I
[l
ERI=FRT SN
S

Q|

/AR
.
7DR
18 11849JCE

O

boo b el

Live Tooling Option Panel

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWGSZ.
1 MW 0183510 4. 0000 WASHER, LOCK REG. M5 X .8 SC SEE ASSY NO MA N
2 SG 0003011CX2 1. 0000 CABLE ASSY - CX2A-CX2B SEE ASSY NO. MA B
3 MS 0303517 4. 0000 SCREW, BUTTON HD. MSX.8X16MM SEE ASSY NO MA N
4 SG 0003011JX1 1. 0000 CABLE ASSY - JUX1A-JXIB SEE ASSY NO. MA B
S SG 000499079 1. 0000 PLATE, (LT> DR MTG-CEMARK SEE ASSY NO MA D
6 MW 0183610 14,0000 M& REG. LOCKWASHER SEE ASSY NO. MA N
7 MW 0103610 12,0000 WASHER, FLAT M6 X 1.0 STEEL SEE ASSY NO. MA N
8 MS 0303617 120000 SCREW, BT. HD. M&X1.0 X 16MM SEE ASSY NO MA N
9 MS 0103616 2. 0000 SCREW,SOCHD.CAP M6X1.0X12MM SEE ASSY NO MA N
10 LO 0002854 1. 0000 TAG LAYOUT - CEMARK SEE ASSY NO MA A
11 SG 0003279WPLT 1. 0000 WIRE PACKAGE, LIVE TOOL-CEMA SEE ASSY NO. MA N
12 SG 000301ICELT 1. 0000 CABLE PACKAGE, LT - CEMARK SEE ASSY NO. MA N
13 F3 000997701 3. 0000 LABEL, ID SEE ASSY NO MA N
14 SG 0012042TCA 1. 0000 TERMINATING CONNECTING ASSY. SEE ASSY NO. MA B
15 18 0008776A01 1. 0000 KIT, 55 KVA POWER SUPPLY SEE ASSY NO. MA N

NOT SHOWN

Page 59



Miscellaneous Components

T

REV
LEVEL

T 5

SGA-0001111

S6-42 BUTTON UP

Y
40 D
@b, &
59 &
3
5 & |
i @
& &
¢ %
& 0
&0 00 0 000 &0
SBLBLIOLOS ~

Q0U0OUO0000
%o%wvoo%%oo%o%&o&

%

O

PL-74

Page 60



Miscellaneous Components

. [CEAUTioN |

&)
~N
/ //
S
/s N
J AN
/ N
J AN
¢ < N
NN \\
/ / \ / N
J
7
Q

4o

iy

- 16
>

oK

[l

DO
)

SGA-0001111

56-42 BUTTON UP

BEV
LEVEL

S

2 o

Page 61

PL-74



Miscellaneous Components

REY
LEVEL

PART NUMBER

NAME

N

Y
Q
%
0

0
0

m
0
O
O

o
B0000

$9

H000000004,

SOOI

000000000000

RO A0
5

&
Ounh O
SEEB

&

%

&

=

()
]

% %8

QOO

K

SGA-0001111

56-42 BUTTON UP

3 o

SHEET

PL-74

Page 62



Miscellaneous Components

|

%w\?ﬂﬁv%

r

Soao |
miajnia’ LS

!
P——————— S FE R __

b
T = O—a A - _
 © o | © 4oy
” ° | | 3 _
\ ° o | ,”
| o ! :
° \ W
| o | il
I o o | i
” o ,”
o i
” Wl ,” —
| o o [ - 1 T
|
[ | | !
| p— A |
= | - - ET L=
{ s | e 4,, H,"A\\\\ X
- HiE | S R
i \ !
| o ol =
| |

\\\\\\\\\\

Page 63

PL-74



Miscellaneous Components

®®

@PEE@
®®

107 | s6-0010115-BF 1 MOTOR COVER ASSEMBLY
106 | 56-0010115-A1 1 COLLET CLOSER DR. ASSEMBL
104 | 56-0010366-04 L 1 TAG SUPER PREC.

103 | 56-0010366-03-L 1 TAG, CONQUEST T-42-L

102 | 56-0009510-5K 1 FUSES REPLACEMENT

101 HG-0012153 1 INSERT TUBING

99 H-0008500-0992 1 TAG ATTEN OPERATION

97 HG-0010541 1 BUMPER

% 56-10366-10 4 TAG-HARD INGE-USA

95 56-10366-09 4 TAG-HARD INGE-USA

94 6-0010331 1 CAP PLUG

93 AD-0010912 1 0IL (DTE-13

a1 S6-0008265 1 NUT

50 KL-0007876-A 1 WASHER

89 KL-0007876 1 COVER

88 HGA-0011253-08 1 COUPL ING

g7 UB-0000330 1 NUT

85 S8-0011614-F 1 ELEMENT, FILTER

84 GE-0010884 01| SEALER

83 S6-0009976 1 COVER, SKIRT

82 S6-0020115-18 1 COVER

81 56-0010115-68 1 COVER

80 MW-0183610 12 | LOCKWASHER

79 MW-0103610 12 | WASHER, MB

78 56-0020115-48 1 COVER

77 56-0010115-WBOT 1 COVER, REAR GUARD (STD)
76 S6-0010115-BW 1 COVER, REAR DOOR

75 CSA-0010302-03 2 TAG - CAUTION ELECTRICAL
74 CN-0001535 1 PLATE, SERIAL NO.

73 CL-0008074 1 TAG, DATA PLATE

72 S6-0010366-02CE 1 TAG, BIG BORE CLOSER FORC
71 S6C-0010366-01 1 TAG, COLLET CLOSER FORCE
70 ADA-0010522 1 OIL SPECIFICATION LABEL
69 £5-0010302-07 1 TAG - CAUTION DRAIN FILTE
67 S6-0010366 1 TAG, COLLET CLSR-TAILSTOC
66 CL-0010366-11 1 TAG, PNEUMATIC SCHEMATIC
65 €5-0010302-01 2 TAG, CAUTION-ACCESS COVER
64 MN-0283610 5 NUT, FLANGED M6

ITEM PART NUMBER aty DESCRIPTION

63 56-0002390 1 PLATE, CLAMPING
62 MS-0573620 5 SCREW, SOCKET SET

60 €5-0010522 1 TAG, LUBRICATION

59 56-0020115-33 1 COVER, SKIRT

57 56-0000221-77 1 COVER, SKIRT

56 MS-0303515 3 SCREW, BT HD M5 X 0.8 X
55 €6-0010642 1 HANDLE

53 CSA-0002990-82 1 RETAINER, SPLASH STRIP

52 CL-0010443-05 1 GUARD, COLLET CLOSER

51 56-0004390-53 1 RETAINER, SPLASH (COOLANT
50 MS-0303517 8 M5 SCREW, BT HD X 16MM

49 MW-0183510 8 WASHER, LOCK REGULAR M5
48 MW-0103510 8 M5 WASHER, FLAT

47 CL-0010443-04 1 GASKET, GUARD COLLET CLOS
46 €C-0010302-01 3 TAG, FAN WARNING

45 MW-0263610 2 WASHER, STAR EXT. MB X 1
43 HG-0010598 2 HANGER, COVER

a1 CN-0009532-04 1 GROMMET

40 58-0010302-06 1 TAG, WARNING BAR STOCK

39 €5-0010302-R2 1 TAG, RS232

38 56-0010115-25 1 COVER, COOLANT CATCHER

37 HGA-0011738-04 2 LATCH, BLACK

36 €5A-0011738-02 2 LATCH

35 CN-0010116-62 2 GASKET

34 CN-0011198-01 4 TRIM-SEAL

33 £S-0010302-02 2 TAG, CAUTION PINCH POINT
32 €5-0010302 1 TAG CAUTION

31 56-0002533-WA 1 ASSEMBLY COOLANT CATCHER
30 56-0002533-8B 1 ASSEMBLY COOLANT CATCHER
29 £5-0006365-01 4 HOSE, 1° FLEXIBLE

8 €C-0006366 3 CLAMP, HOSE

27 56-0010365-05 1 TAG, LUBE SCHEMATIC

26 RF-0011371 1 BAG

24 MN-0283510 2 M5 FLANGE NUT

23 56-0010115-MC 1 COVER, MOTOR COMP. WELD A
22 AD-0011350-01 2 TAG

21 €5-0011255-L 2 LABEL DISKETTE

20 €5-0011255-01 2 DISKETTE

19 CN-0007707 4 NUT

18 £S-0000256-07 1 TAG, HARDINGE

17 £5-0000256-01 1 TAG, HARDINGE

16 €SA-0010522-02 1 TAG, LUBRICATION INSTRUCT
15 £5-0010522-04 1 TAG, ID

14 €C-0010302-02 5 TAG - AIR INLET

13 NC-0010884 .01 | LOCTITE #242

12 MS-0303615 36 | SCREW, BT HD M6 X 1.0 X
1 56-0010115-12 1 LEFT END WELD ASSY

10 0300512 2 SCREW

9 €5-0011348-01 1 HANDLE, SP

8 SB-0010642-01 1 HANDLE

7 H-0009500-0984 1 TAG, THRU SPINDLE HANGING
5 £5-0010302-W 1 TAG, CAUTION WINDOW

s 56-0010366-04 1 TAG, CONQUEST 42

4 56-0010366-03 1 TAG, CONQUEST 42

3 CN-0010302-01 1 TAG, WARNING

2 R-0008044 34 | PIN, ESCUTCHEON

1 €5-0010302-08 1 TAG, WARNING

ITEM PART NUMBER arty DESCRIPTION

NAME
56-42 BUTTON UP

PART NUMBER

SHEET.

SGA-0001111

5 o

S

BEV
LEVEL

D

Page 64

PL-74



Operator Control Panel, CE-Mark

/{ﬁ

PL-74

6@/@64 EEEE g@é

Page 65



Operator Control Panel, CE-Mark

Page 66

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DwG.SZ.
1 MC 0010224ES 1.0000 SWITCH, OPERATOR SQUARE-EXTE SEE ASSY NU. MA N
e HGA000291101 2. 0000 LIGHT UNIT SEE ASSY NO. MA N
3 HG 001001906 1.0000 CONTACT BLOCK, NC SEE ASSY NU. MA N
4 HGA000291102 1.0000 LED, 24VDC, RED SEE ASSY NU. MA A
S MC 0009971RS 1.0000 LENS, SWITCH SQUARE - RED SEE ASSY NU. MA N
6 MC 0010224FS 3.0000 SWITCH, OPERATOR SQUARE-FLUS SELE ASSY NO. MA N
7 CS 001036634 1.0000 TAG, CONQUEST OT-C COVER-UP SEE ASSY NU. MA A
8 HG 001001905 1.0000 CONTACT BLOCK, NO SEE ASSY NU. MA N
9 HGAO002911 1.0000 LED, 24VDC, GREEN SEE ASSY NU. MA A
10 MC 0009971GS 1.0000 LENS, SWITCH SQUARE - GREEN SEE ASSY NU. MA N
11 SG 000365012 1.0000 SWITCH, E-STOP, 3 POS. SEE ASSY NO. MA N
12 CN 0010116 B 1.0000 GASKET, E STOP SWITCH SELE ASSY NU. MA A
13 SG 0011844PE 1.0000 MTB PANEL - SG-CEMARK SEE ASSY NU. MA D
14 HGA001001901 2. 0000 CONTACT BLOCK SEE ASSY NU. MA N
15 MC 0009971CS 2.0000 LENS, SWITCH SQUARE - CLEAR SEE ASSY NO. MA N
16 AH 0009910 5. 0000 TY RAP SEE ASSY NU. MA N
17 LM 0008104 4,0000 TY-RAP SEE ASSY NO. MA N
18 CN 000283403 1.0000 SWITCH, ROTARY <12 POSITIONS SEE ASSY NU. MA N
19 FCAQ0011796 1.0000 GENERATOR, MANUAL PULSE SEE ASSY NU. MA A
20 CN 0010116PG 1.0000 GASKET, MPG SEE ASSY NU. MA B
2l CNAQOO01150501 1.0000 RETAINER, MPG SELE ASSY NU. MA B
ee MS 0453441 3.0000 SCREW, FLHDSLOT M4X.7X14MM SEE ASSY NO. MA N
23 CS 0006578 3.0000 KNOB SEE ASSY NU. MA N
24 CN 001011697 3.0000 GASKET, ROTARY SWITCH SELE ASSY NU. MA A
25 CN 00120425R 5.0000 RECEPTACLE, S POS SEE ASSY NO. MA N
26 CN 000283404 1.0000 SWITCH, ROTARY <18 POSITIONS SEE ASSY NU. MA N
27 2210002874BU 35. 4300 WIRE SEE ASSY NO. MA N
28 CS 0007210 2. 0000 WASHER SEE ASSY NU. MA N
29 CN 000918802 2. 0000 STAKON, F.TAB,11 X .02,22-1 SELE ASSY NU. MA N
30 CS 000283402 1.0000 SWITCH, BCD ENCODER ROTARY SEE ASSY NU. MA N
31 CS 000406803 2. 0000 NUT SELE ASSY NU. MA N
32 SG 0010366KCE 1.0000 TAG KIT, CE MARK SEE ASSY NU. MA B
33 CN 000283407 1.0000 SWITCH, KEYLOCK SELE ASSY NU. MA N
34 CN 001204ceR 3.0000 2 POS. RECEPTACLE SEE ASSY NU. MA N
35 MS 0303315 12,0000 SCREW, BUTTON HD, M3X.5X10MM SELE ASSY NU. MA N
36 RF 0011971 1.0000 BAG - MAIL SEE ASSY NU. MA N
37 SG 0010019 2.0000 CONTACT BLOCK SEE ASSY NO. M4 N
39 CK 000918820 120000 FERRULES, 20 AWG SEE ASSY NO. MA N
40 SG 001leee 2. 6700 SLEEVE, PLASTIC COIL, 3/16"-2” SEE ASSY NU. MA N
41 SG 0003011CEMP 1.000 CABLE PACKAGE, ASSEMBLY SG\CL-CE SELE ASSY NO. MA D

PL-74



PL-74

Operator Control Panel, Non-CE Mark

/{/5

@@/@@4 EEEE g@é

Page 67



Operator Control Panel, Non-CE Mark

Page 68

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
1 MC 0010224ES 1.0000 SWITCH, OPERATOR SQUARE-EXTE SEE ASSY NO. MA N
2 HGAO00291101 2. 0000 LIGHT UNIT SEE ASSY NO MA N
3 HG 001001906 1.0000 CONTACT BLOCK, NC SEE ASSY NI MA N
4 HGAOOD291102 1.0000 LED, 24VDC, RED SEE ASSY NO. MA A
5 MC 0009971RS 1.0000 LENS, SWITCH SQUARE - RED SEE ASSY NO. MA N
6 MC 0010224FS 3.0000 SWITCH, OPERATOR SQUARE-FLUS SEE ASSY NO MA N
7 CS 001036634 1.0000 TAG, CONQUEST OT-C COVER-UP SEE ASSY NO. MA A
8 HG 001001905 1.0000 CONTACT BLOCK, NO SEE ASSY NO. MA N
9 HGADOOD2911 1.0000 LED, 24VDC, GREEN SEE ASSY NO MA A
10 MC 0009971GS 1.0000 LENS, SWITCH SQUARE - GREEN SEE ASSY NO. MA N
11 SG 000365012 1.0000 SWITCH, E-STOP, 3 POS. SEE ASSY NI MA N
e CN 0010116 B 1.0000 GASKET, E STOP SWITCH SEE ASSY NO. MA A
13 SG 0011844EN 1.0000 MTB PANEL - SG-CEMARK SEE ASSY NO MA D
14 HGADO1001901 2. 0000 CONTACT BLOCK SEE ASSY NO MA N
13 MC 0009971CS 2. 0000 LENS, SWITCH SQUARE - CLEAR SEE ASSY NO MA N
16 AH 0009910 5. 0000 TY RAP SEE ASSY NI MA N
17 LM 0008104 4, 0000 TY-RAP SEE ASSY NO. MA N
18 CN 000283403 1.0000 SWITCH, ROTARY (le POSITIONS SEE ASSY NO MA N
19 FCAQ011796 1.0000 GENERATOR, MANUAL PULSE SEE ASSY NO. MA A
20 CN 0010116PG 1.0000 GASKET, MPG SEE ASSY NO MA B
2l CNAOO1150501 1.0000 RETAINER, MPG SEE ASSY NO MA B
22 MS 0453441 3.0000 SCREW, FLHDSLOT M4X,7X14MM SEE ASSY NO. MA N
23 CS 0006578 3.0000 KNOB SEE ASSY NI MA N
24 CN 001011697 3.0000 GASKET, ROTARY SWITCH SEE ASSY NO. MA A
25 CN 00120425R 5. 0000 RECERPTACLE, 5 POS SEE ASSY NO. MA N
26 CN 000283404 1.0000 SWITCH, ROTARY (18 POSITIONS SEE ASSY NO MA N
27 2210002874BU 32,4300 WIRE SEE ASSY NO. MA N
28 CS 0007910 2. 0000 WASHER SEE ASSY NI MA N
29 CN 000918802 2. 0000 STAKON, F.TAB,I11 X .02,e2-1 SEE ASSY NI MA N
30 CS 000283402 1.0000 SWITCH, BCD ENCODER ROTARY SEE ASSY NI MA N
31 CS 000406803 2. 0000 NUT SEE ASSY NO. MA N
32 SG 0010366KCE 1.0000 TAG KIT, CE MARK SEE ASSY NI MA B
33 CN 000283407 1.0000 SWITCH, KEYLOCK SEE ASSY NO. MA N
34 CN 001e04eeRr 3.0000 e POS. RECEPTACLE SEE ASSY NO. MA N
35 MS 0303315 12 0000 SCREW, BUTTON HD, M3X.5X10MM SEE ASSY NI MA N
36 RF 0011971 1.0000 BAG - MAIL SEE ASSY NI MA N
37 SG 0010019 2. 0000 CONTACT BLOCK SEE ASSY NO. MA N
39 CK 000918820 12 0000 FERRULES, 20 AWG SEE ASSY NO. MA N
40 SG 00lleee 2. 6700 SLEEVE, PLASTIC COIL, 3/16"-2” SEE ASSY NO. MA N
41 SG 0003011CEMP 1.000 CABLE PACKAGE, SG\CL-CE-MARK SEE ASS Y NO MA N

PL-74



Option Case

EXPLODED VIEW OF PLENUM FAN

ITEMS NOT SHOWN

LI

[
©

> = | 5 95 O = o, \%
I &m[_ = 1T 1) S R U S BALSS

b bk LV

Page 69

PL-74



Option Case

Page 70

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
1 CL 001022407 1.0000 SWITCH, INTERLOCK SEE ASSY NO MA N
2 CL 000415832 1.0000 BRACKET, SWITCH,0TC & [/0 CA SEE ASSY NO. MA B
3 MW 0183610 13.0000 M6 REG. LOCKWASHER SEE ASSY NO. MA N
4 MW 0103610 13. 0000 WASHER, FLAT M6 X 1.0 STEEL SEE ASSY NO. MA N
5 MS 0303615 2.0000 SCREW, BT. HD. M&6X1.0X 10MM SEE ASSY NO MA N
6 0300103 2.0000 SCREW BT HD 6-32 X 3/16 SEE ASSY NO. MA N
7 6 0008137 2.0000 WASHER, LOCK SEE ASSY NO. MA N
8 SB 001056504 1.0000 U CHANNEL SEE ASSY NO. MA N
9 3 001088401 0.1000 ADHESIVE SEE ASSY NO. MA N
10 F3 000997701 5. 0000 LABEL, ID SEE ASSY NO. MA N
11 LO 0002854 1.0000 TAG LAYOUT - CEMARK SEE ASSY NO. ME A
1e SG 00037800C 1.0000 DOOR, OPTION CASE SEE ASSY NO. MA D
13 SGA000415809 1.0000 PLATE, DOOR HINGE (¢BOTTOM SEE ASSY NO. MA A
14 SG 000415811 1.0000 SPACER, NYLON (P.C. DOORD SEE ASSY NO. MA A
15 SG 000415810 1.0000 BRACKET, DOOR HINGE MTG. SEE ASSY NO. MA N
16 MN 0283610 10. 0000 NUT, HEX SERRATED FLANGE SEE ASSY NO MA N
17 HG 001173801 2.0000 LATCH, DOOR, VISE ACTION SEE ASSY NO MA A
18 HG 0011738 2.0000 DOOR PULL SEE ASSY NO. MA N
19 SG 000415808 1.0000 PLATE, DOOR HINGE <TOP SEE ASSY NO. MA A
20 CN 001119801 6.0000 SEAL, DOOR SEE ASSY NO MA N
21 MS 0303617 11.0000 SCREW, BT. HD. M&X1.0 X 16MM SEE ASSY NO MA N
2e VF 001129801 1.0000 FILTER SEE ASSY NO. MA N
23 SG 001001704 1.0000 HOLDER, FUSE 3P 125A SEE ASSY NO. MA N
24 SG 000179912 1.0000 SPACER, PC & I/0 CASE DOOR SEE ASSY NO. MA N
25 CL 0010471 1.0000 CAPACITOR, HEADSTK COOL FAN SEE ASSY NO MA N
26 CL 0010471 B 1.0000 BRACKET, CAPACITOR SEE ASSY NO. MA N
27 MS 0303415 7.0000 SCREW, BT. HD. M4X.7,X 10MM SEE ASSY NO. MA N
28 MW 0263410 11.0000 WASHER, EXT. STAR M4 SEE ASSY NO. MA N
29 HG 0011032 6.0000 TERMINAL BLOCK, GRAY SEE ASSY NO. MA A
30 HG 001103202 3.0000 TERMINAL BLOCK,GREEN/YELLOW SEE ASSY NO. MA A
31 HG 001103203 4,0000 END PLATE SEE ASSY NO. MA A
32 HG 001103204 2.0000 END STOP SEE ASSY NO. MA A
33 CK 9011032 0.1600 RAIL, DIN BLANK SEE ASSY NO. MA N
34 MS 0303515 2.0000 SCREW, BT. HD. M5X.8,X 10MM SEE ASSY NO. MA N
35 HG 001103205 1.0000 JUMPER, 10 POLE SEE ASSY NO. MA A
36 HG 0009175 0.1000 MARKER, STRIP 1-10 SEE ASSY NO. MA N
37 SG 0009532 1.0000 GROMMET SEE ASSY NO. MA N
38 SGAD00415814 1.0000 SUPPORT, PLENUM FAN SEE ASSY NO. MA C
39 18 0010016 1.0000 CONTACTOR, 30A SEE ASSY NO. MA N
40 CL 001185003 1.0000 FAN, HEADSTOCK COOLING SEE ASSY NO MA N
41 SG 0011350 1.0000 FILTER SEE ASSY NO. MA A
42 SG 0003279wPOC 1.0000 WIRE PKG, OP.CASE ASSY-CEMAR SEE ASSY NO. MA N
43 SG 001019002 4.0000 STANDOFF, PLENUM SUPPORT SEE ASSY NO MA A
44 SG 000415812 1.0000 DUCT, PLENUM FAN SEE ASSY NO MA D
45 SG 000415819 1.0000 GUARD, PLENUM FAN FINGER SEE ASSY NO. MA B
46 SG 00041580C01 1.0000 OPTION CASE ASSEMBLY-CEMARK SEE ASSY NO. MA D
47 SG 00108204 1.0000 SUPORT, CABLE BAR SEE ASSY NO. MA B
48 MS 0303410 4,0000 SCREW, BT. HD. M4X.7,X 3MM SEE ASSY NO. MA N
49 HG 0010546 2.0000 NUT, 1/4-20 BRASS HEX SEE ASSY NO. MA N
30 SG 000961014 3.0000 FUSE, GI, 22 X S0mm, 32A SEE ASSY NO. MA N

PL-74



PL-74

Part Catcher

=
Il
Il
Il

T

B VO

=

T

25 | NC-0010884 1| coctiTe 242
24 C5-0011948-02 1 HANDLE, PULL
23 | MW-0134210 4| WASHER
22 | M5-0104223 4| SCREW
21 | €5-0010190-08 4| STAND OFF
20 | S6-0002916-A 1| PART CATCHER MECH. ASSEM.
19 | c5-0010115-88 1| cover, cHUTE
18 | MW-0183610 10| WASHER, LOCK
17 MN-0113610 10 NUT, HEX
16 | €5-0003950-07 1| TRAY,PART
15 | €5-0003990-45 1| BASKET, PART
14 | £5-0003990-13 1| BASKET, PART
13 | €5-0003990-06 1| BOX, PARTS
12 MW-0103510 7 WASHER, FLAT M5 ST.
11 M5-0303514 7 S5CREW
10 | c5-0010116-35 1| GASKET, CHUTE
9 | ¢5-0000221-CW 1| CHUTE, WELD ASSY
8 | Mi-0183510 4| WASHER, LOCK
7 | Mw-0183410 2| WASHER, LOCK
B 0300206 2 SCREW
5 | ¢c5-0010642-07 1| HANDLE, PULL
4 | 56-0010234-03 1] vaLve
3 | RF-0011335-01 1| mUFFLER
2 | 268-0007702-04 1| cow., sTR.
1| LT-0010884-5 2| SEALANT, PIPE
ITEM | PART NUMBER oty DESCRIPTION

NAME
PART CATCHER MECHANICAL ASSEM

PART NUMBER

SHEET

56-0002916

1

oF

1

aEy
LEVEL

Page 71



Pedestal Assembly

aEy
LEVEL

S6B-0000130

PART NUMBER

PEDESTAL ASSEMBLY

NAME

RO

—eee®

0 fOF%f LONG BED
)
Q)

ESH

STANDARD

H

-

SHEET

PL-74

Page 72



Pedestal Assembly

o =

=T -

sCTo o

Annne

I

W
(T
I
i
P

1

T=

N

HE [T

e m o

TR
ARROIR

& 0
f %
SRR

%%%%%w@@&v%&@m@
, 30

@

KA

MR

OQMVOMQO 000

RABAOOIOANAD
BO000
e
TR

REYV
LEVEL

PART NUMBER

NAME

Ff

5GB-0000130
2 o

SHEET.

PEDESTAL ASSEMBLY

Page 73

PL-74



Pedestal Assembly

DS®

pod

BEHBORDED

REV
LEVEL

PART NUMBER

NAME

C

S6B-0000130

PEDESTAL ASSEMBLY

3 o

SHEET

PL-74

Page 74



Pedestal Assembly

opem. P99 :
R

aomn— B

(1=
o

Page 75

BEV
LEVEL

56B-0000130
T 40 7

PEDESTAL ASSEMBLY

PL-74



Pedestal Assembly

@ STANDARD

LONG BED

[~
o

102
101

128
200

447,

7

56

H

PART NUMBER R
PEDESTAL ASSEMBLY SG6B-0000130

NAME

R—LONG BED

\w@@@@@

STANDARD

|

|7 AR

|
b
]

T T
OIS
@@@
DHHOEO)

[ad
S

®

BHEOOHES®

5 o

SHEET

PL-74

Page 76



Pedestal Assembly

REV
LEVEL

56B-0000130

PART NUMBER

LONG BED

PEDESTAL ASSEMBLY

S
0
: T
@ﬂﬂ\u O m ”/://w
q o | .
) 0 W :
.‘:, BRR® 0 0 . -~
B S ,///////Auvgmvmmvmmv
[} [l !.

0000000000000
OISO
OBSOSOCOCELLIIED

e e
%mmyymv@%nnn%nm%
SUDOBBIBRRREAIAY

R %
OBOOBOCOCRBIRD

e .
COOOEATEANEAND

NN
B e

N e
B e e

S
OIEBCOBAKED
O %
OOEAIENTEAND

e
COOOEATEATEAND
QRALLER000000
SUBOBOLEEEEEEEED

EEOEEERD
®

G

6 o

SHEET

Page 77

PL-74



Pedestal Assembly

Page 78

463 | 56-0010715-66 3 COVER, FUSE

468 | HG-0010716-30 1 GASKET

467 | HG-000199091 1 PLATE, COVER

466 | Ms-0103821 2 SCREW

465 | S6-0002990-32-T1 |1 BRACKET, LUBE TANK

454 | 5B-0011965 2 PIN, MOUNTING

463 56-0010215-05 1 COVER, SIDE

462 | R-0000331 2 NUT

461 MN-0283610 5 ME NUT, FLANGE

460 | 56-0001390-5AR 1 RETAINER, SKIRT ACCESS CO
453 | CN-0010716-62 2 GASKET

458 | 53-0010225-32 1 CONNECTOR, STRAIGHT

457 | cL-0010229 1 CONDUIT

456 | CL-0009207-01 1 CONNECTOR, 90 DEG

455 | 56-0001904-5C 1 BRACKET, SWITCH

454 CL-0003650-01 1 SWITCH

453 | 56-0001390-BT5 1 BRACKET, SWITCH TRIP
452 | CN-0011738-01 10.9 SEAL, DOOR

451 CL-0004390-96 1 DEFLECTOR, DOOR

450 | CN-0011738-A 2 LATCH

443 | 56-0010715-54 1 COVER, SKIRT ACCESS

448 | 56-0010716-0R 1 GASKET, DOOR RETAINER
447 | MN-0283510 20 | M5 NUT, FLANGE

446 | M5-0103523 4 SCREW, SHC MS X .8 X 45mm
444 | 56-0006418-LE 1 LABYRINTH EXTENSION, LOWE
440 CL-0010224-N 1 NUT

433 | 56A-0002990-45 1 LABYRINTH, X AXIS

438 | 56-0011423-02 1 SUPPQRT, HEADWALL

437 | S6-0011027-02 1 LABYRINTH, Z AXIS RAER
435 | 56-0010715-35 1 COVER

434 | 56-0010715-34 1 COVER

433 | 56-0010715-33 1 COVER, REAR X WAY

432 | 56-0002390-20 1 BRACKET, GORE TUBE

431 M5-0303617-55 20 | SCREW, MB-1.0x16mm Lg 55
430 | MW-0103610-55 45 | WASHER, ME 55

429 | MW-0183610-55 45 | LOCK WASHER, MG SS

ITEM PART NUMBER ary DESCRIPTION

®O®
®
® ©

®®®
®©®
®E®

SKIRT FRONT VIEW

LONG BED SKIRT BACK VIEW

LONG BED

428 | M5-0303616-55 5 SCREW, ME-1.0x12mm Lg 55
427 | 56-0000221-EMHN 1 HEADWALL ASSY.

426 | S56-0000122-EMWN 1 WIREWAY ASSY., COOLANT GU
425 | S6-0000221-EMIE 1 SKIRT

424 S6-0000221-EM24 1 SKIRT

423 | S6-0011623 1 CABLE CARRIER, Z AXIS
422 | S6-0011623-02 1 CABLE CARRIER, X AXIS
421 56-0000221-24 1 SKIRT

420 | 56-0006418-07 1 LABYRINTH, EXT., REAR Z
413 | 56-0010115-55 1 COVER, CONNECTOR REAR
418 | 56-0003976-03 1 DEFLECTOR, VITON

417 | 56-0003990-36 1 BRACKET, TRAMP OIL
416 | CN-0008104 4 TY-RAP

415 | 31-0009207-38 4 CONNECTOR, CABLE

414 125-0010226 1 GASKET, APPLETON

413 | 52-0010226-61 2 GASKET

410 AH-0010110 2 ELBOW, 90° STREET

408 | 56-0003175 1 STRIP, MARKER

404 £5-000770312 4 SWIVEL, 90°

402 | cL-0000334 2 NUT, BUSHING

401 CLA-0003650-02 1 SWITCH

314 DVB-0009623 4 CLAMP, PLASTIC

313 | M5-0303518 2 SCREW, BUT HD M5 X 20 MM
312 | cN-0011508 1 NUT, GRIP

310 | 56-0001990-06 1 BRACKET, FORKLIFT SLOT
309 | CT-0002068 3 WASHER

306 56-0010115-52 1 COVER, ACCESS

305 | cL-0007702-02 1 ELBOW, 90°

302 | cL-0010190 1 STANDOFF

300 | 56-0003011 1 CABLE PACKAGE

229 | MW-0183610 4 WASHER, LOCK, M

228 | M5-0303615 4 SCREW, 50C HA MB X 10
227 | S6-0002533-G 1 GUARD, SPLASH

226 | S56-0003990-27 1 RETAINER, SPLASH

225 | S6-0010116-91 1 GASKET, SKIRT RETAINER
224 56-0004390-56 1 RETAINER, GASKET

223 | MN-0283610 H ME NUT, FLANGE

222 | cL-0011801-01 1 LEE JET

221 HG-0008384 1 ADAPTER

220 | cL-0007702-03 1 ELBOW, 90 DEG M (SWIVEL)
219 | cs-0011801 1 BODY, JET METRIC

218 | 562-0010331- 2 PLUG

217 | 75-0010331---8 1 PLUG

216 | CK-0010331-01 2 PLUG

215 | MW-0263610 10 | WASHER, STAR MG

214 C5-0007707 10 NUT. CAP

211 MN-0113510 1 NUT, HEX M5

210 | c5-0007876-8 1 WASHER, HW PLUG

203 | £5-0003431-21 1 D-RING

208 | SP-0002843---8 1 NUT

207 | OR-0001114 1 0-RING

206 | HG-0010229-01 1 1.257 CONDUIT

205 | AM-0011508 1 NUT, LocK

204 SB-0009424 1 REDUCER

203 | HG-0011259-5 1 1.25” STRAIGHT FITTING
202 | SB-0009623 2 CLAMP, CABLE

TTEM PART NUMBER 4 DESCRIPTION

® ®
®®®

201 DB-0009207-6A 1 BODY

200 | Ms-0103621 2 SCREW, 50C HD ME X 35 MM
199 | M5-0103617 22 | SCREW, 50C HD MG X 16 MM
198 | MS-0303617 5 SCREW, BUT HD M& X 16 MM
197 | UA-0004034 2 NUT, HEX JAM

194 | MN-0283810 4 M8 NUT, HEX SER.

192 | MS-0103816 4 SCREW, SOC HD M8 X 12 MM
191 HG-0011032-02 1 TERMINAL BLOCK, GR YELL
190 | HG-0011032-05 2.5| JUMPER

189 | ck-3011032 .3 | DIN RAIL

188 | JLA-0003376 2 FOAM

187 | HG-0011032-04 2 END 5T0P

186 | HG-0011032-03 3 END PLATE

185 | H6-0009175-03 .1 WIRE MARKER

184 | HG-0009175-02 .1 WIRE MARKER

183 | H6-0009175-01 i WIRE MARKER

182 | H6-0009175 [ WIRE MARKER

181 HG-0011032-01 43 TERM BLOCK, BLUE

180 | MS-0103516 3 SCREW, 50C HD M5 X 12 MM
179 | HG-0007007 151.[25H05E, 5/16” 0D

176 | A0-0010786 2 ELBOW, STREET

174 | cL-0010786-07 1 TEE, STRAIGHT

172 | 5-0001514 4 PLUG, PIPE 1/4°-18

171 RF-0011439 7 STRIP, NYLATRON WEAR

170 | MS-0104020 5 SCREW, S0C HD MIO X 30 MM
169 HA-0003191 6 WASHER

158 | NC-0010884-01 03| LocTiTE, 222

167 M5-0496016 1 SCREN, 50 SHOULDER MSX12MM
166 | CP-0001041 B 2 NUT, 5/16-18T

165 | MW-0193510 5 WASHER, LOCK N5

164 | MN-0103510 8 WASHER, FLAT M5

163 | MS-0103517 9 SCREW, 50C HD M5 X 16 MM
151 €5-0008612 2 SHIM, BRAKE

160 | CS-0009395 2 SHIM, BRAKE

159 | MS-0103823 2 SCREW, S0C HD M8 X 45 MM
157 | MS-0154019 8 SCREW, HEX HD MIO X 25 MM
156 AD-0011338-04 1 ELBOW, 80°

155 | TL-0006861 2 WASHER

154 | 56-0011198-18 1 SEAL, CHIP PROTECTOR

153 | MS-0104019 20 | SCREW, 5S0C HD M0 X 25 MM
152 | MW-0194010 35 WSAHER, LOCK M10

150 | MS-0103819 4 SCREW, 50C HD M8 X 25 MM
149 TL-0006708 1 PIN, DOWEL

148 | NC-0010884 1 LOCTITE, 242

147 | M5-0104023 2 SCREW, 50C HD MIO X 45 MM
146 | MW-0185010 4 WASHER, LOCK M20

145 MS-0165029 4 SCREN. HEX HD M20 X 75 MM
144 | €5-0010934 4 GREASE

143 | LT-0108845-5 3 | SEALANT, PIPE

142 | MS-0553815 3 SCREW, SET M8

139 | DB-0009207-38 1 NUT, COMPRESSION

138 | DB-0009207-W 1 WASHER

136 | DB-0009207-3V 1 GROMMET (LARGE)

130 | 58-0010884-5 3. 1C SEALANT

129 | MS-0303619 2 ME SCREW, BUTT HD x 25mm
128 | MN-0283610 9 ME NUT, FLANGE

127 | M5-0104219 3 SCREW, 50C HD MI2 X 25 MM
ITEM PART NUMBER (183 DESCRIPTION

126 | M5-0103818 2 M8 SCREW, SHCS x 20mm
125 | C5-0011259-16 1 FITTING, HOSE-MALE 3/8 BS
124 | GE-0010884 5 ADHESIVE, SEALANT

123 | M5-0303615 15 | SCREW, BUT HD M5 X 12 MM
122 | MN-0113810 2 NUT, HEX MB

121 CL-0009873-01 1 DOWEL, PULL OUT

120 | MN-0105010-H 36 WASHER, FLAT M20 (HARDENE
119 | M5-0105030 4 SCREW, S0C HD M20 X BOMM
118 | MN-0145010 H NUT, HEX M20 (LOW 7 MM)
117 | M3-0103615 B SCREW, SOC HA MB X 10 MM
116 | MW-0134210 0 WASHER, LOCK M12

115 | CL-0002840-01 0 WASHER, FLAT 2/16

114 | M5-0104221 7 SCREW, 50C HD M12 X 35 MM
113 | M5-0303514 8 SCREW, BUT HD M5 X 8 MM
11 M5-0303618 1 SCREW, BUT HD M6 X 20 MM
110 | 5-0001893 4 GROMMET

109 | 3-0010884-01 4 | 3™ WEATRLRSTRIP ADHESIVE
108 MW-0103810 6 WASHER, FLAT M8

107 | MW-0193810 4 WASHER, LOCK MB

106 | M5-0103820 2 SCREW, 50C HD MB X 30 MM
105 | MW-0104010 B WASHER, FLAT M10

104 | MW-0184010 2 WASHER, LOCK M10

103 | M5-0104018 12 | SCREW, 50C HD M10 X 20 MM
102 | MWN-0103610 58 WASHER, FLAT MB

101 MN-0193610 70 WASHER, LOCK, MB

100 | M5-0103616 24 | SCREW, S0C HA M& X 12 MM
EE] M5-0155035 4 SCREW, HEX HD M20X130MM
98 A0-0007710 1 NIPPLE, HEX

g7 M5-0303515 5 SCREW, BUT HD M5 X 10 MM
96 MN-0263510 is WASHER, STAR M5

94 €5-0010331-03 5 DOT PLUG

93 M5-0103817 10 | SCREW, SOC HD MB X 16MM
88 CL-0010389-02 [ SLEEVE, CLAMPING

87 €5-0010389 1 SLEEVE, CLAMPING

86 56-0003346-10 1 BELT, 85 HI TOROUE

85 56-0003177-22 1 PULLEY, 85 HI TOROUE

84 56-0003346-08 1 BELT, 85 STANDARD

83 56-0003177-21 [ PULLEY, 85 HI SPEED

82 €5-0010116-28 1 GASKET, FRONT SKIRT

81 C54-0010115-87 [ COVER, FRONT SKIRT

80 56-0010115-91 [ COVER, HOLE

79 56-0004990-55 1 PLATE, HOLE COVER

78 €5-0007676-01 [ COVER, HOLE

7?7 KL-0007876-A 1 GASKET, HOLE COVER

76 KL-0007876 [ COVER, HOLE

75 56-0001990-89 1 BRACKET, COOLANT VALVE
74 56-0002533-BB 1 COOLANT CATHER

73 56-0002533-UA [ COOLANT CATHER

72 56-0004930-31 1 BRACKET, COOLANT CATHER
71 564-0004390-20 [ SUPPORT, DRIP EDGE

70 564-0004390-21 [ CLAMP

59 56-0010115-89 [ COVER, 5IDE

68 KH-0003048-04 [ VALVE, 3 WAY LOCK 1/4
57 C54-0011623-02 [ GORE TUBE

56 56-0011623-01 [ GORE TUBE

65 HG-0010541 1 BUMPER

64 56-0010462 1 DISC, SPINDLE BRAKE

ITEM PART NUMBER ary DESCRIPTION

63 56-0010116-33 [ GASKET, WIREWAY
52 56-0000221 -WN. 2 WIREWAY ASSY. COOL. GUARD
61 568-0000221-16 [ SKIRT ASSY. COOLANT GUARD
50 €S-0002990-45 [ RETAINER, DRIP STRIP
59 (CSB-0001976 [ STRIP, DRIP
58 56-0010115-54 [ COVER, CONNECTOR REAR
57 5G-0006418-1L [ LABYRINTH LOWER
56 56-0010116-40 1 GASKET
55 56-0006418-WA [ LABRYINTH, EXT. REAR Z
54 CL-0012034-01 2 BUSHING
53 CLB-0002990-53 [ FAN HOUSE
52 HG-0010115-20 | COVER, TERMINAL STRIP
El CS-0010565 | END PLATE & SEAL ASSY
50 564-0010779-A | REGULATOR-FILTER ASSEMBLY
49 €5-0001799 2 SPACER, BEARING
48 CLB-0001990-41 [ PLATE, MOUNTING
47 CN-0010481-0) 2 SPACER
46 56A-0002990-32 1 TANK, TRAMP OTL
45 56-0010115-68 [ COVER, SIDE HYDRAULIC
44 56-0020115-18 [ COVER, HYDRAULIC ASSY
43 56A-0010445-A [ FRAME WELD ASSY
42 56-0010180 | STANDOFF, COLLET CLOSER
41 56-0011056-1M | LINK, VIBRATION ISOLATOR
40 CL-0011779 [ MOUNT, RUBBER
39 56-0010560 [ BRACKET, COLLET CLOSER
38 56-0010116-4] H GASKET
37 CSB-0010452-A [ BRAKE, SPINDLE
36 56-0010462-01 1 SUPPORT, BRAKE
35 56-0004156-02 5 BRACKET, POWER CASE
33 56-0001990-16 H FRAME, FORKLIFT SLOT ASSY
32 56-0001991-04 [ PLATE, MOTOR ADJ. 85
31 €5-0001991-04 [ PLATE, MOTOR ADJ. 65
30 €5-0003914 [ SCREW, ADJUSTING
29 56-0003914 [ SCREW, ADJUSTING BS
28 €5-0011320 [ BLOCK, PLATE ADJUSTING
27 €5-0010000 2 SCREW, GUIDE-MOTORPLATE
26 (5-0010000-01 1 SCREW, ADJUSTING
25 €5-0011320-01 [ BLOCK, ADJ MOTOR-PLATE
24 56-0001997 1 MOUNT, MOTOR
23 56-0003346 | BELT, 65 HIGH TQ
22 €5-0003177-12 [ PULLEY, MOTOR 3000 RPM
21 56-0003346-06 [ BELT, 65 ST.
20 €5-0003177-13 [ PULLEY, MOTOR 5000 RPM
2 56-0001990-FL [ FORKLIFT SLOT
13 €5-0003990-69 1 RETAINER
12 56A-0009976-01 [ DEFLECTOR, VITON
11 CL-0009455-02 2 FOOT - ADJUSTMENT, BASE
10 CL-0009454-01 2 FOOT - ADJUSTMENT, BASE
E] 56-0011063 [ BARRIER, HYDRAULIC
8 56-0000343-01 [ FLANGE, HEADWALL SEAL
7 56-0010116-32 [ GASKET, HEADWALL SEAL
5 C5-0010116-18 [ GASKET, HEADWALL (LOWER)
s 56A-0010116-20 | GASKET, HEADWALL (REAR)
4 56-0010116-19 | GASKET, HEADWALL (TOP)
3 56-0000221 -H [ HEADWALL ASSY.
2 (CSB-0001990-30 [ BRACKET, COOLANT MT.
[ 564-0002990-31 [ BRACKET, TRAMP OIL
1TEM PART NUMBER ary DESCRIPTION

NAME PART NUMBER

56B-0000130
SHEET 2w 7

PEDESTAL ASSEMBLY

By
LEVEL

H

PL-74



PL-74

Power Case Enclosure, CE-Mark

.‘ ‘ -

[ — Yy

- o)

: |

(= 1 ') id
:T Iy 17

I 1\ ::

| R |
‘ J  Lel o
[

ol [

| o
1

:

[

L}

b |
ol lo |

[

| ¥
ol t

[o !

®

°

°

20 56-0010805-02 5 TAPE, .4307 EMI FOIL

19 56-0010805 23 TAPE, 3/4" EMI FOIL

8 MS-0303616 26 SCREW

17 56-0000221-EMCH 1 CONTROL WELD ASSEMBLY

16 S6-0004158-EM23 1 PANEL, FRONT (1/0 CASE)
15 56-0004158-EM30 1 PANEL, BACK (1/0 CASE)
14 56-0004158-EM21 1 PANEL, TOP (1/0 CASED

13 56-0004158-EM20 1 PANEL, BOTTOM (1/0 CASE)
12 HG-0004158-11 1 PLATE, POWER SUPPLY

11 56-0020115-65 1 COVER, SPINDLE MTR. COMP.
10 GE-0010884 .01 GE SILICONE

El MW-0103610 69 WASHER

8 MW-0183610 67 LOCKWASHER

7 MS-0303617 41 SCREW

6 MN-0283610 23 NUT, M6 FLANGE

5 56-0004158-EM04 1 SUPPORT, POWERCASE TOP
4 SGA-0004158-EMTP 1 PANEL, POWERCASE TOP

3 56-0004158-EM29 1 SUPPORT, POWERCASE BOTTOM
2 56-0004158-EMOS 1 PANEL, POWERCASE SIDE

1 56-0004158-EMO3 1 PANEL, P. C. BACK & SIDE
ITEM PART NUMBER QTY DESCRIPTION

NAME

POWERCASE, 1/0

PART NUMBER

CASE, &  56A-0004158-EMC

SHEET

T o

1

Page 79



Power Case Enclosure with Option Case, CE-Mark

Page 80

RO
O

2

26 56-0010805-02 5 TAPE, .4307 EMI FOIL

25 MW-0193810 10 LOCKWASHER, M8

24 MW-0103810 10 WASHER, M8

23 MS-0103818 10 SCREW, M8-1.25x20mmLg
22 56-0004390-EM75 1 TOP, OPTIONCASE

21 S6-00043990-EM76 1 OPTIONCASE FRONT & SIDES
20 56-0004158-EMP1 1 PLENUM, OPTIONCASE

19 56-0010805 29 TAPE, 3/4" EMI FOIL

8 MS-0303616 49 SCREW

17 56-0000221-EMCH 1 CONTROL WELD ASSEMBLY

16 S6-0004158-EM23 1 PANEL, FRONT (1/0 CASE)
15 56-0004158-EM30 1 PANEL, BACK (1/0 CASE)
14 56-0004158-EM21 1 PANEL, TOP (1/0 CASED

13 56-0004158-EM20 1 PANEL, BOTTOM (1/0 CASE)
12 HG-0004158-11 1 PLATE, POWER SUPPLY

11 56-0020115-65 1 COVER, SPINDLE MTR. COMP.
10 GE-0010884 .01 GE SILICONE

El MW-0103610 90 WASHER

8 MW-0183610 90 LOCKWASHER

7 MS-0303617 41 SCREW

6 MN-0283610 23 NUT, M6 FLANGE

5 56-0004158-EM04 1 SUPPORT, POWERCASE TOP
4 SGA-0004158-EMTP 1 PANEL, POWERCASE TOP

3 56-0004158-EM29 1 SUPPORT, POWERCASE BOTTOM
2 56-0004158-EMOS 1 PANEL, POWERCASE SIDE

1 56-0004158-EMO3 1 PANEL, P. C. BACK & SIDE
ITEM PART NUMBER aQty DESCRIPTIGN

NAME

POWERCASE, 1/0 CASE,

PART NUMGER
SGA-0004158-EMCO

SHEET To 1

BE)
LEVEL

PL-74



Power Case Enclosure, Non-CE Mark

S R 7T
N N ¥t S Y R T
R e o el o 7 e g O B Y
D QOCRN " Do ! ' ! ' s
! <><><><><><><><><><><><><><X:‘ I I Lo ! [ - | A e
skl 1 A 1 e . o ]
] <><><><><><><><><><><><> u ! it Lo | . ’ '2 --! : ! ¢ § j: | o
ARG L . T M | B
f‘ <><><><><><><><><>\° ! W . e | © » ° "" @1 o | o ! : :
: ‘<><><><><><><><><><><> \1 : :\ //() I , : © : : P i
°\<><><><><><><><><><><><> u ° :: @ ’ ¢ v ! e e - 1
T B 0
i “ |
‘bOOOOOOOOOO‘ ] ; ‘\ ‘ ()ﬁ
WO | ) i ®
- o 0
e I o o
e L

e 13 HG-0004158-11

PLATE, POWER SUPPLY

1
@ 12 | 56-0020115-65 1| cover, SPINDLE MTR. comp.
11 56-0004158-26LB 1| PLENUM, POWERCASE
10 | 6E-0010884 0| GE SILICONE
g | mw-0103610 12| WASHER
8 | MW-0183610 12| LOCKWASHER
7 | Ms-0303617 12| SCREW
6 | MN-0283610 37| NUT, MB FLANGE
5 | 56-0004158-04 1| SUPPORT, POWERCASE TOP
4 | 56-0004158-TP 1| PANEL, POWERCASE TOP
[TEMS NOT SHOWN ON DRAWING 3 | 56-0004158-29 1| SUPPORT, POWERCASE BOTTOM
2 | s6-0004158-05 1| PANEL, POWERCASE SIDE
1 1

5S6-0004158-03 PANEL, P.C. BACK & SIDE

@ ITEM PART NUMBER Qry DESCRIPTION

&

e PaRr ke L
POWERCASE ENCLOSURE ASSEMBLY ~— SG-0004758-PCLB B
seer g

PL-74 Page 81



Power Case Component Assembly with Option Case, CE-Mark

Page 82

PEe

EEEPD PEERRDERD

&)
o
&)

% B

® (X

w®
~

NOT SHOWN

TAG LAYOUT MOUNT
CABLE ASSEMBLY CABLE ASSMEBLY
WIRE PACKAGE TERMINATION CONNECTION
@ CABLE PACKAGE PLATE MOUNTING
WIRE TIE .@ CABLE ASSEMBLY
MOUNT PLATE MOUNTING
o
2 I <)
— =

I [

Lo [

\ =/

oL - _ _ _ 1o




Power Case Component Assembly with Option Case, CE-Mark

%%%%% RN
\ \

()

X

G

NOT SHOWN ON DWG.

- FD
|IEXE
(E] T

E]

2
(
%

o (1 1
B

e
(0%
&8

A B
e ¢

-
I
I
I
I
I
I

Ju

!

I

I

I

I

I

I

I

J

VB

&)

PL-74 Page 83



Power Case Component Assembly with Option Case, CE-Mark

|

Page 84

NOT SHOWN ON DWG.

PL-74



Power Case Component Assembly with Option Case, CE-Mark

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
1 VL 000962302 1.0000 CLAMP, 125" CABLE SEE ASSY NO. MA N
3 SG 000499082 1.0000 PANEL, I/0 CASE COMP. MTG SEE ASSY NO. MA D
4 HG 0011350 10. 0000 FILTER, FOAM SEE ASSY NO. MA A
5 HG 000378004 1.0000 COVER, RS232 SEE ASSY NO. MA A
6 SG 0012042 1.0000 RECEPTACLE HOUSING FOR HIROS SEE ASSY NO. MA N
7 HG 001204201 1.0000 RECEPTACLE, 115VAC, 3 WIRE SEE ASSY NO. MA A
8 CL 000415841 1.0000 PANEL, ON-OFF SEE ASSY NO. MA B
9 MC 0010019 1.0000 BLOCK, CONTACT INO-INC FIRST SEE ASSY NO. MA B
10 SGA000415809 3.0000 PLATE, DOOR HINGE <(BOTTOM> SEE ASSY NO. MA A
11 MC 001022405 1.0000 SWITCH, OPERATOR ON/OFF SEE ASSY NO. MA N
1e MC 000787601 1.0000 PLUG, SQUARE - SMALL HOLE SEE ASSY NO. MA N
13 SG 0003780EMIO 1.0000 DOOR, 10 CASE - EMC SEE ASSY NO. MA D
14 SG 0010116 1.0000 GASKET, LOAD METER COVER SEE ASSY NO. MA B
15 18 001179102 1.0000 INPUT  MODULE I/0 SYSTEM SEE ASSY NO. MA A
16 L0 0002854 3.0000 TAG LAYOUT - CEMARK SEE ASSY NO. ME A
17 JA 0010821 3.9000 PANDUIT SEE ASSY NO. MA N
18 SG 0011844 E 1.0000 MTB PANEL - CEMARK SEE ASSY NO. ME D
19 GN 001047201 2. 0000 RESISTOR SEE ASSY NO. MA N
20 CK 9011032 2.3480 RAIL, DIN BLANK SEE ASSY NO. MA N
21 HG 001103204 10. 0000 END STOP SEE ASSY NO. MA A
22 HG 001103203 21.0000 END PLATE SEE ASSY NO. MA A
23 HG 001103201 124.0000 TERMINAL BLOCK,BLUE SEE ASSY NO. MA A
24 HG 001103205 13.0000 JUMPER, 10 POLE SEE ASSY NO. MA A
25 VF 0011298 1.0000 DIODE, SUPPRESSOR SEE ASSY NO. MA N
26 HG 0009175 2. 2000 MARKER, STRIP 1-10 SEE ASSY NO. MA N
27 HG 000917501 2.1000 MARKER, STRIP 11-20 SEE ASSY NO. MA N
28 HG 000917502 0.5000 MARKER, STRIP 21-30 SEE ASSY NO. M4 N
29 HG 000917503 0. 3000 MARKER STRIP 31-40 SEE ASSY NO. MA N
30 CN 000812213 1.0000 RELAY, 24VDC 4 NO CONTACTS SEE ASSY NO. MA N
31 18 0011791CE 1.0000 MODULE,DC OUTPUT,8 POINT-CEM SEE ASSY NO. MA A
32 MS 0303514 31.0000 SCREW, BT. HD. M5 X .8 X 8MM SEE ASSY NO. MA N
33 SG 0011857CE S 1.0000 METER, SPIN. LOAD - CEMARK SEE ASSY NO. M4 N
34 0170006 2.0000 SCREW, 4-40 X 3/8” SSBINDING HEAD SEE ASSY NO. MA N
35 JA 001082101 3.9000 COVER SEE ASSY NO. MA N
36 HG 0010190 11.0000 STANDOFF SEE ASSY NO. MA N
37 MW 0263510 83. 0000 WASHER, M5 STEEL SEE ASSY NO. MA N
38 MN 0283510 16.0000 NUT, HEX SERRATED FLANGE SEE ASSY NO. MA N
39 HG 000415813 10. 0000 BRACKET, FOAM SEE ASSY NO. MA C
40 SG 001011603 6. 000 GASKET SEE ASSY NO. MA N
41 3 001088401 0.2500 ADHESIVE SEE ASSY NO. MA N
42 MS 0303315 28. 0000 SCREW, BUTTON HD. M3X.5X10MM SEE ASSY NO. MA N
43 SGA0010884 C 0. 4000 ADHESIVE, CONDUCTIVE SEE ASSY NO. MA N
44 SG 0010116MP 1.0000 GASKET, MEMBRANE PANEL SEE ASSY NO. MA D
45 MN 0283610 37.0000 NUT, HEX SERRATED FLANGE SEE ASSY NO. MA N
46 MS 0303615 4,0000 SCREW, BT. HD. M6X1.0X 10MM SEE ASSY NO. MA N
47 F3 000997701 49.0000 LABEL, ID SEE ASSY NO. MA N
48 MS 0303415 30. 0000 SCREW, BT. HD. M4X.7,X 10MM SEE ASSY NO. MA N
49 MW 0103410 10.0000 WASHER, FLAT M4 X .7 STEEL SEE ASSY NO. MA N
50 MW 0183410 10. 0000 WASHER, LOCK M4 STEEL SEE ASSY NO. MA N
31 MS 0303416 34.0000 SCREW, BT. HD. M4X.7,X 12MM SEE ASSY NO. MA N
52 MW 0263410 77.0000 WASHER, EXT. STAR M4 SEE ASSY NO. MA N
53 SG 001082104 2.0000 SUPPORT, CABLE BAR SEE ASSY NO. MA B
54 MS 0303417 8. 0000 SCREW, BT. HD. M4X.7,X 16MM SEE ASSY NO. MA N

PL-74

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
55 CN 0012042 B 1. 0000 BLOCKS, LATCHING SEE ASSY NO. MA N
56 SG 000415811 3. 0000 SPACER, NYLON (P.C. DOORD SEE ASSY NO. MA A
57 SG 0004158EM25 1. 0000 PLATE,DOOR HINGE SEE ASSY NO. MA B
58 HG 0012029 2. 0000 KEY SEE ASSY NO. MA N
59 VL 0011738 28,0000 LATCH, DOOR, VISE ACTION SEE ASSY NO MA A
60 HG 0011738 6. 0000 DOOR PULL SEE ASSY NI MA N
6l SG 000415808 3. 0000 PLATE, DOOR HINGE <TOP> SEE ASSY NO. MA A
62 SG 000179912 3. 0000 SPACER, PC & [/0 CASE DOOR SEE ASSY NO. MA N
63 SG 001011602 22. 8000 GASKET, EMI/RFI SEE ASSY NO. MA N
64 MS 0303617 36. 0000 SCREW, BT. HD. M6X1.0 X 16MM SEE ASSY NO. MA N
69 MW 0183610 40. 0000 M6 REG. LOCKWASHER SEE ASSY NI MA N
66 MW 0103610 42,0000 WASHER, FLAT M6 STEEL SEE ASSY NO MA N
67 CN 0011062 1. 0000 KNOB SEE ASSY NI MA N
68 CC 0011947 20000 STRIP, MAGNETIC SEE ASSY NO. MA N
69 0300204 1. 0000 SCREW BT HD 8-32 X 1/4 SEE ASSY NO. MA N
70 MN 0113410 2. 0000 NUT, HEXAGON, 934 PLATED SEE ASSY NO. MA N
71 CL 000415832 20000 BRACKET, SWITCH,0TC & I/0 CA SEE ASSY NI MA B
72 CL 001022407 20000 SWITCH, INTERLOCK SEE ASSY NI MA N
73 MS 0303516 6. 0000 SCREW,BUT.HD.M5X.8X12MM SEE ASSY NO. MA N
74 MW 0103510 22. 0000 WASHER, FLAT M5 X .8 STEEL SEE ASSY NO. MA N
75 6 0008137 4. 0000 WASHER, LOCK SEE ASSY NO. MA N
76 SB 001056504 1. 6700 U CHANNEL SEE ASSY NI MA N
77 0300103 4, 0000 SCREW BT HD 6-32 X 3/16 SEE ASSY NO. MA N
78 SG 0003279wPIO 1. 0000 WIRE PACKAGE-I/0 CASE-CEMARK SEE ASSY NI MA N
79 SG 0011844RT E 1. 0000 MTB PANEL ASSY - CEMARK SEE ASSY NO. ME D
80 SG 001011542 1. 0000 COVER, LOAD METER SEE ASSY NO. MA B
81 MW 0193310 3.0000 WASHER, LOCK DIN-7980 M3X.5 SEE ASSY NO MA N
82 Mw 0103310 3. 0000 WASHER, FLAT REGULAR M3X.5 SEE ASSY NI MA N
83 MN 0113310 3. 0000 NUT, M3 X .5 SEE ASSY NI MA N
84 MS 0303515 39. 0000 SCREW, BT. HD. MS5X.8,X 10MM SEE ASSY NI MA N
85 VF 001036101 1. 0000 ADDER DECK SEE ASSY NO. MA N
86 DV 010546 2. 0000 NUT, 10-32 BRASS HEX SEE ASSY NO. MA N
87 Mw 0183510 4. 0000 WASHER, LOCK REG, M3 X .8 SC SEE ASSY NI MA N
88 MS 0303517 4, 0000 SCREW, BUTTON HD. MSX.8X16MM SEE ASSY NO MA N
89 SGA0001S0402 1. 0000 PLATE, PSM-15 & DRV MTG(CEMA SEE ASSY MO ME D
90 SG 0003011JX 1 3. 0000 CABLE ASSEMBLY JX1A-JXIB SEE ASSY NI ME B
o1 SG 0012042TCA 1. 0000 TERMINATING CONNECTING ASSY. SEE ASSY NO. ME B
92 SG 001001702 3. 0000 HOLDER, FUSE 1P/W INDCC FUS SEE ASSY NO. MA N
93 HG 001082108 2. 0000 COVER, FOR DUCT (HG 10821> SEE ASSY NO. MA N
94 VL 0009175 0.1000 STRIP, MARKER 51-60 SEE ASSY NO MA N
95 SG 0003011CXe 30000 CABLE ASSY - CX2A-CXeB SEE ASSY NO ME B
96 SGA000190401 1. 0000 PLATE, DRIVE MOUNTING(CE-MAR SEE ASSY NI ME D
97 CKAQ01036101 2. 0000 CONTACTOR, NON-REVERSING SEE ASSY NO. MA N
98 SB 000953201 7.0000 GROMMET, 5/32ID , 1/16" GAP SEE ASSY NO. MA N
99 SG 001001703 3. 0000 HOLDER, FUSE 1P/W/0 INDCC F SEE ASSY NO. MA N
100 CL 000239 01 1. 0000 BALLAST SEE ASSY NO MA N
101 SG 001011544 1. 0000 COVER, POWER SUPPLY - CEMARK SEE ASSY NI MA D
102 CN 000953203 1. 0000 GROMMET, SEE ASSY NO MA N
103 HG 0010546 4, 0000 NUT, 1/4-20 BRASS HEX SEE ASSY NI MA N
104 SG 000399009 1. 0000 SPACER, SHIELD BAR (CEMARK) SEE ASSY NO. MA D
105 MS 0303817 10. 0000 SCREW SEE ASSY NO. MA N
106 CL 0010646 1.0000 METER,RUN TIME SEE ASSY NO MA N
107 Mw 0103810 H 10.0000 WASHER, FLAT M8 X 125 STEEL SEE ASSY NI MA N
108 SG 00112980402 2. 0000 FERRITE CORE, .402" SEE ASSY NO. MA N

Page 85



Power Case Component Assembly with Option Case, CE-Mark

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
109 SG 0010473 30. 0000 TUBING, 3/8” TINNED SEE ASSY NO. MA N
110 SG 0003780EMOC 1.0000 DOOR, OPTION CASE - EMC SEE ASSY NO MA D
11 HG 001103202 9. 0000 TERMINAL BLOCK,GREEN/YELLOW SEE ASSY NO. MA A
112 CC 0008104 30. 0000 MOUNT, TY RAP (ADHESIVE) SEE ASSY NO. MA N
113 HG 000413811 1.0000 PLATE, POWER SUPPLY SEE ASSY NO. MA B
114 SG 000415828LB 1.0000 PLENUM, SG PWRCASE (CE-MARK) SEE ASSY NO MA D
115 MN 0113510 2.0000 NUT, HEX SEE ASSY NO. MA N
116 CN 0009532 2.0000 GROMMET SEE ASSY NO MA N
117 18 0008776PS 1.0000 POWER SUPPLY, 24VDC, 7.2 AMP SEE ASSY NO. MA N
118 SG 0010359 H 1.0000 HANDLE, DISCONNECT OPERATING SEE ASSY NO. MA N
119 SB 0011888 1.0000 KIT, GROUND BAR SEE ASSY NO. MA N
120 HG 0011032 41.0000 TERMINAL BLOCK, GRAY SEE ASSY NO. MA A
el VF 001129801 2.0000 FILTER SEE ASSY NO. MA N
122 SG 000301196C 1.0000 CABLE PACKAGE, PWR CASE-CE96 SEE ASSY NO. MA N
123 CK 001033101 2.0000 CAP PLUG 7/8 SEE ASSY NO. MA N
124 SGBO00415S8CE A 1.0000 PLATE, PWRCASE ASSY.-CEMARK SEE ASSY NO MA D
125 SG 001001704 3.0000 HOLDER, FUSE 3P 125A SEE ASSY NO. ME N
126 SG 0003279wWPC 1.0000 WIRE PACKAGE PWR CASE - CEMA SEE ASSY NO MA N
127 HG 0010821 2.0000 pucT SEE ASSY NO. MA N
128 DB 00092079A 6. 0000 BODY CONNECTOR SEE ASSY NO. MA N
129 HG 001011552 1.0000 COVER, LOWER (POWER CASED SEE ASSY NO. MA D
130 SG 0009175 0.1000 STRIP, MARKER 41-50 SEE ASSY NO. MA N
131 CL 0010471 2.0000 CAPACITOR, HEADSTK COOL FAN SEE ASSY NO. MA N
132 18 001001601 1.0000 CONTACTOR, 75A SEE ASSY NO MA N
133 DB 00092079B 6.0000 NUT CONNECTOR COMPRESS SEE ASSY NO. MA N
134 MS 0103618 2.0000 SCREW,SOC.HD.CAP MEX1.0X20MM SEE ASSY NO. MA N
135 MS 0303414 2.0000 BUTTON HEAD SCREW SEE ASSY NO. MA N
136 CL 0010471 B 2.0000 BRACKET, CAPACITOR SEE ASSY NO. MA N
137 SG 001019001 4.0000 STANDOFF SEE ASSY NO. MA A
138 SGAO003780EMPC 1.0000 DOOR, POWERCASE - EMC SEE ASSY NO MA D
139 50 0010226 6.0000 GASKET ASSEMBLY 1/2 INCH SEE ASSY NO MA N
140 MS 0303410 9. 0000 SCREW, BT. HD. M4X.7,X 3MM SEE ASSY NO. MA N
141 SG 001082104 1.0000 SUPPORT, CABLE BAR SEE ASSY NO. MA B
142 SG 001019002 8.0000 STANDOFF, PLENUM SUPPORT SEE ASSY NO. MA A
144 CL 001185003 2.0000 FAN, HEADSTOCK COOLING SEE ASSY NO. MA N
145 SG 0003011CX1 1.0000 CABLE ASSY - CX1A-CX1B SEE ASSY NO. ME B
146 HG 0011555 1.0000 HEAT EXCHANGER SEE ASSY NO. MA A
147 AH 0011508 6.0000 NUT, LOCK SEE ASSY NO MA N
148 DB 0009207 W 6.0000 WASHER CONNECTOR SEE ASSY NO MA N
149 SG 000961014 3.0000 FUSE, GI, 22 X 58 MM, 32A SEE ASSY NO. MA N
150 DB 00092079U 6. 0000 GROMMET SEE ASSY NO. MA N
151 CK 0008104 40,0000 TIE, WIRE SEE ASSY NO. MA N
152 SG 0011330 2.0000 FILTER SEE ASSY NO. MA A
154 LM 0008104 25.0000 TY-RAP SEE ASSY NO. MA N
155 SG 000415819 2.0000 GUARD, PLENUM FAN FINGER SEE ASSY NO. MA B
156 SGA000415814 2.0000 SUPPORT, PLENUM FAN SEE ASSY NO MA C
157 18 0010016 1.0000 CONTACTOR, 30A SEE ASSY NO. MA N
158 SG 000415812 2.0000 DUCT, PLENUM FAN SEE ASSY NO. MA D
159 SG 0009532 2.0000 GROMMET SEE ASSY NO. MA N
160 HGAO00283407 1.0000 SWITCH, OPERATOR SEE ASSY NO MA N
161 HGA001001901 1.0000 CONTACT BLOCK SEE ASSY NO. MA N
162 CLA001037201 1.0000 PLATE, LEGEND SEE ASSY NO MA A

Page 86

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
163 MW 0193610 2.0000 WASHER, LOCK DIN-7980 M6X1.0 SEE ASSY NO. MA N
164 CN 000920702 1.0000 CRIMP CONNECTOR SEE ASST MO MA N
165 VL 000362301 2.0000 WASHER, EXT TOOTH-#4 STAINLE SEE ASSY MO MA N
166 VL 000962303 1.0000 CLAMP, CABLE 0078" SEE ASSY NO. MA N
167 SG 00112980275 3.0000 FERRITE CORE, 2737 SEE ASSY MO MA N
168 SG 0004158EM10 2.0000 BRACKET, DOOR HINGE MTG (EM SEE ASSY NO. M4 N
169 MS 0303414SS 1.0000 SCREW, BHD M4 X .7 X 8-SSTL SEE ASSY MO MA N
170 MW 0263410SS 1.0000 WASHER, EXT. STAR M4-SSTL SEE ASSY MO MA N
172 CN 0008104 2.0000 MOUNT TY-RAP SEE ASSY NO. MA N
173 CS 0012099 1.0000 BEZEL, PANEL SEE ASSY MO MA N
174 HG 0001990DF B 1.0000 BRACKET, FILTER BOX DOOR SEE ASSY NO. MA C
NOT SHOWN

PL-74



Power Case Component Assembly without Option Case, CE-Mark

PERERD EEPEDD

NOT_SHOWN
|
| TAG LAYDUT MOUNT
|
|
\ |
|
‘ | ‘ CABLE ASSEMBLY CABLE ASSMEBLY
\ ! }
| | ‘ WIRE PACKAGE TERMINATION CONNECTION
|
‘;L ‘ } ‘ @ CABLE PACKAGE PLATE MOUNTING
© I ‘
‘\ | | @ @ WIRE TIE CABLE ASSEMBLY
| 5 (i)
R | PLATE MOUNTING
Shd T s e ° | @ MOUNT
o I @

EEE)

g

(X
He
RN

[eo X
~

66

EOPEE®
Gadll
EEED

PL-74 Page 87



Power Case Component Assembly without Option Case, CE-Mark

NOT SHOWN ON DWG.

Page 88 PL-74



PL-74

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ. ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ
1 SG 00112980275 3.0000 FERRITE CORE, 275 SEE ASSY MO MA N 43 MN 0283610 27. 0000 NUT, HEX SERRATED FLANGE SEE ASSY NO MA N
46 MS 0303615 2. 0000 SCREW, BT. HD. M6X1.0X 10MM SEE ASSY NO MA N
3 SG 000499082 1.0000 PANEL, 1/0 CASE COMP. MTG SEE ASSY M. MA D 47 F3 000997701 44,0000 LABEL, ID SEE ASSY NO. MA N
4 HG 0011350 10.0000 FILTER, FOAM SEE ASSY M. MA A 48 MS 0303415 23. 0000 SCREW, BT. HD. M4X.7,X 10MM SEE ASSY NO. MA N
S HG 000378004 1.0000 COVER, RS232 SEE ASSY MO MA A 49 Mw 0103410 10. 0000 WASHER, FLAT M4 X .7 STEEL SEE ASSY NO. MA N
6 SG 0012042 1.0000 RECEPTACLE HOUSING FOR HIROS SEE ASSY MO MA N S0 MW 0183410 10. 0000 WASHER, LOCK M4 STEEL SEE ASSY NO MA N
7 HG 001204201 1.0000 RECEPTACLE, 115VAC, 3 WIRE SEE ASSY MO MA A 31 MS 0303416 34.0000 SCREW, BT. HD. M4X.7,X 12MM SEE ASSY NO MA N
8 CL 000415841 1.0000 PANEL, ON-OFF SEE ASSY M. MA B Se MW 0263410 66. 0000 WASHER, EXT. STAR M4 SEE ASSY NO. MA N
9 MC 0010019 1.0000 BLOCK, CONTACT INO-INC FIRST SEE ASSY MO MA B 53 SG 001082104 2. 0000 SUPPORT, CABLE BAR SEE ASSY NO MA B
10 SGA000415809 2.0000 PLATE, DOOR HINGE (¢BOTTOM SEE ASSY MO MA A 54 MS 0303417 8. 0000 SCREW, BT. HD. M4X.7,X 16MM SEE ASSY N MA N
11 MC 001022405 1.0000 SWITCH, OPERATOR ON/OFF SEE ASSY MO MA N 35 CN 0012042 B 1.0000 BLOCKS, LATCHING SEE ASSY NO MA N
1e MC 000787601 1.0000 PLUG, SQUARE - SMALL HOLE SEE ASSY MO MA N 56 SG 000415811 2.0000 SPACER, NYLON (P.C. DOOR> SEE ASSY NO MA A
13 SG 0003780EMIO 1.0000 DOOR, I/0 CASE - EMC SEE ASSY MO MA D 57 SG 0004158EM25 1.0000 PLATE,DOOR <I/0 CASE> BTM SEE ASSY NO MA B
14 SG 0010116 1.0000 GASKET, LOAD METER COVER SEE ASSY MO MA B 38 HG 0012029 2. 0000 KEY SEE ASSY NO MA N
15 18 001179102 1.0000 INPUT  MODULE I/0 SYSTEM SEE ASSY M. MA A 39 VL 0011738 22. 0000 LATCH, DOOR, VISE ACTION SEE ASSY NO. MA A
16 LO 0002854 2.0000 TAG LAYOUT - CEMARK SEE ASSY MO ME A 60 HG 0011738 4.0000 DOOR PULL SEE ASSY N MA N
17 JA 0010821 3.9000 PANDUIT SEE ASSY MO MA N 61 SG 000415808 2. 0000 PLATE, DOOR HINGE (TOP> SEE ASSY NO MA A
18 SG 0011844 E 1.0000 MTB PANEL - CEMARK SEE ASSY M. ME D 62 SG 000179912 2. 0000 SPACER, PC & I/0 CASE DOOR SEE ASSY NO. MA A
19 GN 001047201 2. 0000 RESISTOR SEE ASSY MO MA N 63 SG 001011602 19.2000 GASKET, EMI/RFIC300°RL) SEE ASSY N MA N
20 CK 9011032 2.1880 RAIL, DIN BLANK SEE ASSY MO MA N 64 MS 0303617 25. 0000 SCREW, BT. HD. M6X1.0 X 16MM SEE ASSY NO MA N
el HG 001103204 8.0000 END STOP SEE ASSY MO MA A 65 Mw 0183610 27.0000 M6 REG. LOCKWASHER SEE ASSY NO MA N
ce HG 001103203 17.0000 END PLATE SEE ASSY MO MA A 66 MW 0103610 29.0000 WASHER, FLAT M6 STEEL SEE ASSY NO MA N
23 HG 001103201 124, 0000 TERMINAL BLOCK,BLUE SEE ASSY M. MA A 67 CN 0011062 1.0000 KNOB SEE ASSY NO. MA N
24 HG 001103205 12.0000 JUMPER, 10 POLE SEE ASSY MO MA A 68 CC 0011947 2.0000 STRIP, MAGNETIC SEE ASSY NO MA N
25 VF 0011298 1.0000 DIODE, SUPPRESSOR SEE ASSY MO MA N 69 0300204 1.0000 SCREW BT HD 8-32 X 1/4 SEE ASSY NO MA N
26 HG 0009175 2.1000 MARKER, STRIP 1-10 SEE ASSY M. MA N 70 MN 0113410 2. 0000 NUT, HEXAGON, 934 PLATED SEE ASSY NO. MA N
27 HG 000917501 2.1000 MARKER, STRIP 11-20 SEE ASSY MO MA N 71 CL 000415832 1.0000 BRACKET, SWITCH,0TC & I/0 CA SEE ASSY N MA B
28 HG 000917502 0.5000 MARKER, STRIP 21-30 SEE ASSY MO MA N 72 CL 001022407 1.0000 SWITCH, INTERLOCK SEE ASSY N MA N
29 HG 000917503 0.3000 MARKER STRIP 31-40 SEE ASSY MO MA N 73 MS 0303516 6. 0000 SCREW,BUT.HD.M5X.8X12MM SEE ASSY NO MA N
30 CN 000812213 1.0000 RELAY, 24VDC 4 NO CONTACTS SEE ASSY MO MA N 74 Mw 0103510 22. 0000 WASHER, FLAT M5 X 8 STEEL SEE ASSY NO MA
31 18 0011791CE 1.0000 MODULE,DC OUTPUT,8 POINT-CEM SEE ASSY MO MA A 75 6 0008137 2. 0000 WASHER, LOCK SEE ASSY NO MA N
32 MS 0303514 31.0000 SCREW, BT. HD. M5 X .8 X 8MM SEE ASSY M. MA N 76 SB 001056504 0. 6700 U CHANNEL SEE ASSY N MA N
33 SG 0011857CE S 1.0000 METER, SPIN. LOAD - CEMARK SEE ASSY MO MA N 77 0300103 2.0000 SCREW BT HD 6-32 X 3/16 SEE ASSY NO. MA N
34 0300004 2.0000 SCREW SEE ASSY M. MA N 78 SG 0003279WPl10 1.0000 WIRE PACKAGE-1/0 CASE-CEMARK SEE ASSY NO. MA N
35 JA 001082101 3.9000 COVER SEE ASSY MO MA N 79 SG 0011844RT E 1.0000 MTB PANEL ASSY - CEMARK SEE ASSY NO. ME D
36 HG 0010190 11.0000 STANDOFF SEE ASSY MO MA N 80 SG 001011542 1.0000 COVER, LOAD METER SEE ASSY NO MA B
37 MW 0263510 83. 0000 WASHER, M5 STEEL SEE ASSY M. MA N 81 Mw 0193310 3. 0000 WASHER, LOCK DIN-7980 M3X.5 SEE ASSY NO. MA
38 MN 0283510 16.0000 NUT, HEX SERRATED FLANGE SEE ASSY MO MA N 82 Mw 0103310 3. 0000 WASHER, FLAT REGULAR M3X.5 SEE ASSY NO MA
39 HG 000415813 10.0000 BRACKET, FOAM SEE ASSY MO MA C 83 MN 0113310 3. 0000 NUT, M3 X 5 SEE ASSY NO MA N
40 SG 001011603 6. 000 GASKET, EMI SEE ASSY MO MA N 84 MS 0303515 37.0000 SCREW, BT. HD. M5X.8,X 10MM SEE ASSY NO MA N
41 3 001088401 0.1500 ADHESIVE SEE ASSY MO MA N 85 VF 001036101 1.0000 ADDER DECK SEE ASSY NO. MA N
42 MS 0303315 28. 0000 SCREW, BUTTON HD. M3X.5X10MM SEE ASSY M. MA N 86 DV 010546 2. 0000 NUT, 10-32 BRASS HEX SEE ASSY NO. MA N
43 SGA0010884 C 0.4000 ADHESIVE, CONDUCTIVE SEE ASSY MO MA N 87 Mw 0183510 4.0000 WASHER, LOCK REG. M3 X .8 SC SEE ASSY NO. MA N
44 SG 0010116MP 1.0000 GASKET, MEMBRANE PANEL SEE ASSY M. MA D 88 MS 0303517 4.0000 SCREW, BUTTON HD. MSX.8X16MM SEE ASSY NO. MA N

NOT SHOWN

Power Case Component Assembly without Option Case, CE-Mark

Page 89



Power Case Component Assembly without Option Case, CE-Mark

Page 90

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
133 DB 000920798 6. 0000 NUT CONNECTOR COMPRESS SEE ASSY MO, MA N
134 MS 0103618 2.0000 SCREW,SOC.HD.CAP M6X1.0X20MM SEE ASSY NO. MA N
135 MS 0303414 2.0000 BUTTON HEAD SCREW SEE ASSY NO. MA N
136 CL 0010471 B 1.0000 BRACKET, CAPACITOR SEE ASSY MO, MA N
137 SG 001019001 4,0000 STANDOFF SEE ASSY NO. MA A
138 SGAO003780EMPC 1.0000 DOOR, POWERCASE - EMC SEE ASSY NO. MA D
139 50 0010226 6.0000 GASKET ASSEMBLY 1/2 INCH SEE ASSY NO. MA N
140 MS 0303410 5.0000 SCREW, BT. HD. M4X.7,X 3MM SEE ASSY NO. MA N
141 MW 0193610 2. 0000 WASHER, LOCK DIN-7980 M6X1.0 SEE ASSY NO. MA N
142 SG 001019002 4.0000 STANDOFF, PLENUM SUPPORT SEE ASSY NO. MA A
143 CLAD01037201 1.0000 PLATE, LEGEND SEE ASSY NO. MA A
144 CL 001185003 1.0000 FAN, HEADSTOCK COOLING SEE ASSY NO. MA N
145 SG 0003011CX1 1.0000 CABLE ASSY - CX1A-CX1B SEE ASSY NO. MA B
146 HG 0011555 1.0000 HEAT EXCHANGER SEE ASSY NO. MA A
147 AH 0011308 6. 0000 NUT, LOCK SEE ASSY NO. MA N
148 DB 0009207 W 6. 0000 WASHER CONNECTOR SEE ASSY NO. MA N
149 HGA001001901 1.0000 CONTACT BLOCK SEE ASSY NO. MA N
130 DB 00092079V 6. 0000 GROMMET SEE ASSY NO. MA N
151 CK 0008104 40. 0000 TIE, WIRE SEE ASSY NO. MA N
152 SG 0011350 1.0000 FILTER SEE ASSY NO. MA A
154 LM 0008104 25. 0000 TY-RAP SEE ASSY NO. MA N
155 SG 000415819 1.0000 GUARD, PLENUM FAN FINGER SEE ASSY MO MA B
156 SGAD00415814 1.0000 SUPPORT, PLENUM FAN SEE ASSY MO MA C
157 HGAO00283407 1.0000 SWITCH, OPERATOR SEE ASSY MO, MA N
1358 SG 000415812 1.0000 DUCT, PLENUM FAN SEE ASSY NO. MA D
159 SG 0009532 1.0000 GROMMET SEE ASSY NO. MA N
160 VL 000962302 1.0000 CLAMP, CABLE 0.125 SEE ASSY NO. MA N
161 MS 0303414SS 1.0000 SCREW, BHD M4 X .7 X 8-SSTL SEE ASSY NO. MA N
162 MW 0263410SS 1.0000 WASHER, EXT. STAR M4-SSTL SEE ASSY NO. MA N
163 VL 000362301 2.0000 WASHER, EXT TOOTH-#4 STAINLE SEE ASSY NO. MA N
164 VL 000962303 1.0000 CLAMP, CABLE 0.078" SEE ASSY NO. MA N
165 0170006 2. 0000 SCREW, BINDING HD-SS 4-40X3/ SEE ASSY NO. MA N
166 CN 0008104 20000 MOUNT TY-RAP SEE ASSY NO. MA N
167 CN 000920702 1.0000 CRIMP CONNECTOR SEE ASSY NO. MA N
168 CS 0012099 1. 0000 BEZEL, PANEL SEE ASSY NO. MA N
169 HG 0001990DF B 1. 0000 BRACKET, FILTER BOX DOOR SEE ASSY NO. MA C

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
89 SGA000190402 1.0000 PLATE, PSM-15 & DRV MTG(CEMA SEE ASSY NO. ME D
90 SG 0003011JX1 3.0000 CABLE ASSY - UXIA-JXIB SEE ASSY NO MA B
91 SG 0012042TCA 1.0000 TERMINATING CONNECTING ASSY. SEE ASSY NO ME B
92 SG 001001702 3.0000 HOLDER, FUSE 1P/W IND.CC FUS SEE ASSY NO. MA N
93 HG 001082108 2. 0000 COVER, FOR DUCT (HG 10821 SEE ASSY NO MA N
94 VL 0009175 0.1000 STRIP, MARKER 51-60 SEE ASSY NO MA N
95 SG 0003011CXe 3.0000 CABLE ASSY - CX2A-CX2B SEE ASSY NO MA B
96 SGA000190401 1.0000 PLATE, DRIVE MOUNTINGCCE-MAR SEE ASSY NO ME D
97 CKAQ01036101 2.0000 CONTACTOR, NON-REVERSING SEE ASSY NO MA N
98 SB 000953201 7.0000 GROMMET SEE ASSY NO MA N
99 SG 001001703 3.0000 HOLDER, FUSE 1P/wW/0 IND.CC F SEE ASSY NO MA N
100 CL 000023901 1.0000 BALLAST SEE ASSY NO MA N
101 SG 001011544 1.0000 COVER, POWER SUPPLY - CEMARK SEE ASSY NO MA D
102 CN 000953203 1.0000 GROMMET, SEE ASSY NO MA N
103 HG 0010546 2.0000 NUT, 1/4-20 BRASS HEX SEE ASSY NO MA N
104 SG 000399009 1.0000 SPACER, SHIELD BAR (CEMARK) SEE ASSY NO MA D
105 MS 0303817 10. 0000 SCREW SEE ASSY NO MA N
106 CL 0010646 1.0000 METER,RUN TIME SEE ASSY NO MA N
107 Mw 0103810 H 10.0000 WASHER, FLAT M8 X 125 STEEL SEE ASSY NO MA N
108 SG 00112980402 2.0000 FERRITE CORE, 402”7 SEE ASSY NO MA N
109 SG 0010473 30. 0000 TUBING, 3/8” TINNED SEE ASSY NO MA N
110 SG 0004158EMI0 1.0000 BRACKET, DOOR HINGE MTG (EM SEE ASSY NO MA N
111 HG 001103202 6. 0000 TERMINAL BLOCK,GREEN/YELLOW SEE ASSY NO MA A
11e CC ooo8104 30. 0000 MOUNT, TY RAP (ADHESIVED SEE ASSY NO MA N
113 HG 000415811 1.0000 PLATE, POWER SUPPLY SEE ASSY NO. MA B
114 SG 000415828LB 1.0000 PLENUM, SG PWRCASE (CE-MARKD SEE ASSY NO MA D
115 MN 0113510 2.0000 NUT, HEX SEE ASSY NO MA N
116 CN 0009532 2. 0000 GROMMET SEE ASSY NO MA N
117 18 0008776PS 1.0000 POWER SUPPLY, 24VDC, 7.2 AMP SEE ASSY NO MA N
118 SG 0010359 H 1.0000 HANDLE, DISCONNECT OPERATING SEE ASSY NO MA N
119 SB 0011888 1.0000 KIT, GROUND BAR SEE ASSY NO MA N
120 HG 0011032 35. 0000 TERMINAL BLOCK, GRAY SEE ASSY NO MA A
121 VF 001129801 1. 0000 FILTER SEE ASSY NO MA N
1ee SG 000301196C 1.0000 CABLE PACKAGE, PWR CASE-CES6 SEE ASSY NO MA N
1e3 CK 001033101 20000 CAP PLUG 7/8 SEE ASSY NO MA N
124 SGBO004158CE A 1.0000 PLATE, PWRCASE ASSY.-CEMARK SEE ASSY NO MA D
125 SG 001001704 2. 0000 HOLDER, FUSE 3P 125A SEE ASSY NO MA N
126 SG 0003279wWPC 1.0000 WIRE PACKAGE PWR CASE - CEMA SEE ASSY NO MA N
1e7 HG 0010821 2.0000 DucT SEE ASSY NO MA N
128 DB 00092079A 6.0000 BODY CONNECTOR SEE ASSY NO MA N
1e9 HG 001011552 1.0000 COVER, LOWER (POWER CASED SEE ASSY NO MA D
130 SG 0009175 0.1000 STRIP, MARKER 41-50 SEE ASSY NO MA N
131 CL 0010471 1.0000 CAPACITOR, HEADSTK COOL FAN SEE ASSY NO MA N
132 18 001001601 1.0000 CONTACTOR, 75A SEE ASSY NO MA N

NOT SHOWN

PL-74



N

coe

0 g

o

| r—-ag-—-----=--

/‘?EEEEEQEEHEEH:
[ K

T |
I

T 1o

° L ]

=

[

—_

=

Q

[e]

R

e = =

N
o

NOT _SHOWN

TAG LAYOUT

CABLE ASSEMBLY

WIRE PACKAGE

CABLE PACKAGE

WIRE TIE

MOUNT

OEROOH®E

5

Power Case Component Assembly, Non-CE Mark

8¢ ) MOUNT

CABLE ASSMEBLY
TERMINATION CONNECTION
PLATE MOUNTING

CABLE ASSEMBLY

PLATE MOUNTING

®r :
\ -
[ | \ M i @7‘
[ \h I ‘W I

]

EE080680 000806 O0EITART

o

© ,,,,fé “

POWER CASE BOTTOM

Page 91



Power Case Component Assembly, Non-CE Mark

Page 92

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ,
1 18 0008776PS 1. 0000 POWER SUPPLY, 24VDC, 7.2 AMP SEE ASSY NO. ME N
2 DB 00092079A 3. 0000 BODY CONNECTOR SEE ASSY NO. MA N
3 VF 001129801 3.0000 FILTER SEE ASSY NO. MA N
4 18 001001601 1.0000 CONTACTOR, 75A SEE ASSY NO. MA N
S SG 001082104 1. 0000 SUPPORT, CABLE BAR SEE ASSY NO MA B
6 CL 0010471 1. 0000 CAPACITOR, HEADSTK COOL FAN SEE ASSY NO. MA N
7 MW 0263410 54,0000 WASHER, EXT. STAR M4 SEE ASSY NO. MA N
8 CK 9011032 1.4000 RAIL, DIN BLANK SEE ASSY NO. MA N
9 MS 0303416 32. 0000 SCREW, BT. HD. M4X.7,X 12MM SEE ASSY NO. MA N
10 MW 0103510 16. 0000 WASHER, FLAT M5 X 8 STEEL SEE ASSY NO. MA N
11 HG 001103203 6. 0000 END PLATE SEE ASSY NO. MA A
12 HG 001103202 6. 0000 TERMINAL BLOCK,GREEN/YELLOW SEE ASSY NO. MA A
13 SGBO004158CE A 1.0000 PLATE, PWRCASE ASSY.-CEMARK SEE ASSY NO. MA D
15 SB 0011888 1. 0000 KIT, GROUND BAR SEE ASSY NO. MA N
16 MN 0113510 2.0000 NUT, HEX SEE ASSY NO. MA N
17 HG 001103204 4. 0000 END STOP SEE ASSY NO. MA A
18 HG 0010821 20000 pucT SEE ASSY NO. MA N
19 LO 0002854 1. 0000 TAG LAYOUT - CEMARK SEE ASSY NO ME A
20 SG 0004158PC A 1. 0000 POWERCASE - 18TB-NOT EMC SEE ASSY NO. ME D
el HG 0011032 35,0000 TERMINAL BLOCK, GRAY SEE ASSY NO. MA A
22 MS 0303415 11,0000 SCREW, BT, HD. M4X.7,X 10MM SEE ASSY NO. MA N
23 MW 0263510 46. 0000 WASHER, M5 STEEL SEE ASSY NO. MA N
24 MS 0303514 10. 0000 SCREW, BT. HD. M3 X .8 X 8MM SEE ASSY NO. MA N
25 CL 0010471 B 1. 0000 BRACKET, CAPACITOR SEE ASSY NO. MA N
26 SG 001019001 4. 0000 STANDOFF SEE ASSY NO. MA A
27 MS 0303410 5. 0000 SCREW, BT. HD. M4X.7,X 3MM SEE ASSY NO. MA N
28 SG 0003011CX1 1.0000 CABLE ASSY - CXIA-CXIB SEE ASSY NO. MA B
29 F3 000997701 17.0000 LABEL, 1D SEE ASSY NO. MA N
30 SG 0003279WP C 1.0000 WIRE PACKAGE, POWER CASE SEE ASSY NI MA N
31 SG 0003011CE C 1. 0000 CABLE PACKAGE, POWER CASE SEE ASSY NO. MA N
32 CK 0008104 40. 0000 TIE, WIRE SEE ASSY NO. MA N
33 HG 001103205 20000 JUMPER, 10 POLE SEE ASSY NO. MA A
34 HG 000415813 6, 0000 BRACKET, FOAM SEE ASSY NI MA C
35 HG 0011350 6. 0000 FILTER, FOAM SEE ASSY NO. MA A
36 MN 0283510 12,0000 NUT, HEX SERRATED FLANGE SEE ASSY NO. MA N
37 SG 000415812 1. 0000 DUCT, PLENUM FAN SEE ASSY NO MA D
38 SG 000415819 1. 0000 GUARD, PLENUM FAN FINGER SEE ASSY NO. MA B
39 SG 0011350 1. 0000 FILTER SEE ASSY NO. MA A
40 MS 0303617 18,0000 SCREW, BT, HD. M6X1.0 X 16MM SEE ASSY NI MA N
41 MW 0103610 20. 0000 WASHER, FLAT M6 STEEL SEE ASSY NO MA N
42 MW 0183610 18,0000 M6 REG. LOCKWASHER SEE ASSY NO. MA N
43 MN 0283610 10. 0000 NUT, HEX SERRATED FLANGE SEE ASSY NO. MA N
44 SG 001019002 4, 0000 STANDOFF, PLENUM SUPPORT SEE ASSY NO. MA A
45 SGA000415814 1.0000 SUPPORT, PLENUM FAN SEE ASSY NO. MA C
46 SG 001001704 20000 HOLDER, FUSE 3P 125A SEE ASSY NO. ME N
47 HG 0010190 6. 0000 STANDOFF SEE ASSY NO. MA N
48 DB 00092079B 3.0000 NUT CONNECTOR COMPRESS SEE ASSY NO. MA N
49 DB 00092079U 3.0000 GROMMET SEE ASSY NO. MA N
50 DB 0009207 W 3.0000 WASHER CONNECTOR SEE ASSY NO. MA N
51 AH 0011508 3.0000 NUT, LOCK SEE ASSY NO. MA N
52 50 0010226 3.0000 GASKET ASSEMBLY 1/2 INCH SEE ASSY NO. MA N
53 SG 0009175 0.1000 STRIP, MARKER 41-50 SEE ASSY NO MA N
54 CL 001185003 1. 0000 FAN, HEADSTOCK COOLING SEE ASSY NO MA N
55 HG 0011555 1. 0000 HEAT EXCHANGER SEE ASSY NO. MA A

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ
56 CN 0009532 2. 0000 GROMMET SEE ASSY NO. MA N
57 LM 0008104 25,0000 TY-RAP SEE ASSY NO. MA N
58 SG 000179912 1.0000 SPACER, PC & 1/0 CASE DOOR SEE ASSY NO. MA N
59 HG 0012029 1.0000 KEY SEE ASSY NO. MA N
60 HG 001173801 2.0000 LATCH, DOOR, VISE ACTION SEE ASSY NI MA A
61 HGA000283407 1.0000 SWITCH, OPERATOR SEE ASSY NO. MA N
62 HGAD01001902 1.0000 CONTACT, BLOCK SEE ASSY NO. MA N
63 CLA001037201 1,0000 PLATE, LEGEND SEE ASSY NO. MA A
64 Mw 0193610 2.0000 WASHER, LOCK DIN-7980 M6X1.0 SEE ASSY NO. MA N
65 SG 000415810 1.0000 BRACKET, DOOR HINGE MTG. SEE ASSY NO. MA N
66 SG 000415808 1.0000 PLATE, DOOR HINGE (TOP> SEE ASSY NO. MA A
67 Mw 0103810 H 10. 0000 WASHER, FLAT M8 X 125 STEEL SEE ASSY NO. MA N
68 CL 0010646 1.0000 METER,RUN TIME SEE ASSY NO. MA N
69 MS 0303817 10,0000 SCREW SEE ASSY NO. MA N
70 SG 000415811 1.0000 SPACER, NYLON (P.C. DOOR> SEE ASSY NO. MA A
71 SG 0003780PC 1.0000 DOOR, POWERCASE SEE ASSY NO. MA D
72 HG 001011552 1.0000 COVER, LOWER (POWER CASE) SEE ASSY NO. MA D
73 MS 0303414 2.0000 BUTTON HEAD SCREW SEE ASSY NG MA N
74 CN 001119801 15,0000 SEAL, DOOR SEE ASSY NO. MA N
75 HG 0011738 2. 0000 DOOR PULL SEE ASSY NO. MA N
76 CK 001033101 2, 0000 CAP PLUG 7/8 SEE ASSY NO. MA N
77 MS 0103618 2.0000 SCREW,SOC HD.CAP M6X1.0X20MM SEE ASSY NO. MA N
78 SGA000415809 1.0000 PLATE, DOOR HINGE (BOTTOM> SEE ASSY NO. MA A
79 HG 0009175 0.1000 MARKER, STRIP 1-10 SEE ASSY NO. MA N
80 HG 000917501 0.1000 MARKER, STRIP 11-20 SEE ASSY NO. MA N
81 HG 000917502 0.1000 MARKER, STRIP 21-30 SEE ASSY NO. MA N
82 HG 000917503 0.1000 MARKER STRIP 31-40 SEE ASSY NO. MA N
a3 SG 0010359 H 1.0000 HANDLE, DISCONNECT OPERATING SEE ASSY NO. MA N
84 SG 0009532 1.0000 GROMMET SEE ASSY NO. MA N
85 HG 000415811 1.0000 PLATE, POWER SUPPLY SEE ASSY NO. MA B
86 CC 0008104 30. 0000 MOUNT, TY RAP (ADHESIVE) SEE ASSY NO. MA N
87 Mw 0183510 4, 0000 WASHER, LOCK REG, M5 X .8 SC SEE ASSY NO. MA N
88 MS 0303517 4, 0000 SCREW, BUTTON HD, MSX.BX16MM SEE ASSY NO. MA N
89 SG 000190402 1.0000 PLATE, PSM-15 & DRV MTG(CEMA SEE ASSY NO. ME D
90 SG 0003011JX 1 3. 0000 CABLE ASSEMBLY JX1A-JX1B SEE ASSY NO. MA B
91 SG 0012042TCA 1.0000 TERMINATING CONNECTING ASSY. SEE ASSY NG MA B
92 SG 001001702 3. 0000 HOLDER, FUSE 1P/W IND.CC FUS SEE ASSY NO. MA N
93 HG 001082108 2. 0000 COVER, FOR DUCT (HG 10821 SEE ASSY NO. MA N
94 VL 0009175 0,1000 STRIP, MARKER 51-60 SEE ASSY NO. MA N
95 SG 0003011CX2 2.0000 CABLE ASSY - CX2A-CX2B SEE ASSY NG MA B
96 SG 000190401 1.0000 PLATE, DRIVE MOUNTINGC(CE-MAR SEE ASSY NO. ME D
97 CKAO01036101 2.0000 CONTACTOR, NON-REVERSING SEE ASSY NO. MA N
98 MS 0303515 32,0000 SCREW, BT. HD. M35X.8,X 10MM SEE ASSY NO. MA N
99 SG 001001703 3.0000 HOLDER, FUSE 1P/W/0 INDCC F SEE ASSY NO. MA N
100 CL 000239 01 1.0000 BALLAST SEE ASSY NO. MA N
101 SG 001011544 1.0000 COVER, POWER SUPPLY - CEMARK SEE ASSY NO. MA D
102 CN 000953203 1.0000 GROMMET, SEE ASSY NO. MA N
103 HG 0010546 2.0000 NUT, 1/4-20 BRASS HEX SEE ASSY NO. MA N
104 SG 000399009 1.0000 SPACER, SHIELD BAR (CEMARKD SEE ASSY NO. MA D
105 CN 0008104 2 0000 | MOUNT TY-RAP SEE ASSY NO. MA N
NOT SHOWN

PL-74



Spindle Encoder

28 | MW-0194010 2] LOCKWASHER
25 | MW-0104010-H 2| WASHER
24 | NC-0010884 0| ADHESIVE, LOCTITE #242
23 | M5-0124020 2| MIO SCREW, LOW SOC HD CAP
22 | s6-0010457 1| BRACKET, SUPPORT
21 CC-0000363-6N 3] cLamp
20 | He-0011796 1| Encoper
13 | 56-0003346-09 1| BELT, HTD TIMING
17 | RF-0011971 1| BAG-MAIL
16 | M5-0103818 4| M8 SCREW, SOCKET HD CAP
15 | MW-0193810 4| WASHER, LOCK
13 | 87-0008231-01 1| RING, RETAINING
@ 12 | 45-0009862-16 1| PIN, SPRING
1 NC-0010884-01 0| ADHESIVE, LOCTITE #222
10 | MW-0193310 3| WASHER, LOCK
3 | M5-0103315 3| M3 SCREW, SOCKET HD CAP
7 | cL-o011735 1| HousING, FEEDBACK
6 | cc-0011792-6N 1| coupLing, FLEXIBLE
s | cs-o010840 1| NUT, FOR FEEDBACK (METRIC)
4 | 56-0003177-17 1| PULLEY, TIMING
3 | cL-0000795 1| SHAFT, PULLEY
2 | cc-0010836-01 2| BEARING
1 €C-0010834 1| WASHER, SPRING
ITEM | PART NUMBER aTy DESCRIPTION
we o e 1
ENCODER W/0 C-AXI1S 56-0011797

o

PL-74 Page 93



Spindle Orient Assembly

4
+

H ﬂ
(@]
-0 N e S

mn
[

ssssssssss
2-172° SPINDLE ORIENT SG-0000273-A

ASSEMBL Y s, 5 C

Page 94 PL-74



PL-74

Spindle Orient Assembly

AIR PANEL

———————— =TT -
e

o - — —c

22 CL-0002024 4 PIN, DOWEL 1/47 X 3747
21 NC-0010786 2 ELBOW, STREET (1/8 NPT-1/8
20 268-0007702-04 2 CONNECTOR, MALE
19 RF-0010786-01 2 FITTING, STRAIGHT PARKER #
18 AH-0007007-NF 57 TUBING, 1/47 0D
17 C5-0010773-04 2 REGULATOR ADI #53-01-02 1/
16 CL-0003048-09 2 VALVE, AIR
15 LT-0010884-5 0 SEALANT, PIPE
14 RF-0011335-01 1 MUFFLER
13 RH-0011622-01 2 SLEEVE, PLASTIC COIL
8 MW-01383610 4 WASHER, LOCK MbB
3] MS-01036139 4 SCREW, SOC HD M& X 25MM
5 CL-0004053-03 1 SPROCKET, SPINDLE ORIENT
3 MS-0103818 4 SCREW, SOC HD M8 X 20MM
2 56-0009496-01 1 SPACER, SPINDLE ORIENT
1 CL-0000273-A 1 2-1/2° SPINDLE ORIENT AS
ITEM PART NUMBER QTy DESCRIPTION

NAME
2-1/2° SPINDLE ORIENT
ASSEMBLY

PART NUMDER
56-00002738-A
20 2

SHEET.

Page 95



Steady Rest Assembly

—

R
& S

I
W

e
STEADY REST
ASSEMBLY

SHEET

PART NUMBER

56-0000011
e 2

Page 96

PL-74



Steady Rest Assembly

——
= LU
q
K= LIS
| & K
18 | CL-0003990-BA 1| SUPPORT ASSEMBLY
@ b—t 71j‘@LD 17 | 56-0000133-LBSR 1| STEADY REST HYDRAULIC UNI
NP . 16 | S6-0001990-MB 1| BRACKET, MANIFOLD
9@@ Jl—Erf 15 | MW-0183610 4| MB WASHER, LOCK
— JJ‘:TE:L @ 14 | MW-0103610 4| MB WASHER, FLAT
}‘ w 13 | M5-0103617 4| MB-7.0x3mm, SHCS
N 5‘ 12 | cL-0011603 1| Rrop
I 1| MW-0183810 4| MB WASHER, Lock
_ = 10 | M5-0103828 4| MBx1.25x70mm, SHCS
W‘ % 9 | MW-0103810 S| M8 WASHER, FLAT
‘ Q 8 | M5-0103821 1| MB-1.25x35mm SHCS
‘ — 7 | cL-o011320 1| BLOCK, POSTIONING
. H ‘ 5 | M5-0573815 4| MBx1.25x10mm, SSFP SCREW
\\ ‘ D D 5 | CL-0000011-AR40 1| STANDARD AUTO REST
9 ‘ 4 | S6-0000666 1| FRAME, STEADY REST
_//// H 3 | cL-0009094-SRLK 2| PLUG, GIB LOCKING
f— ‘ 2 | 6-0009095 2| LOCKING SCREW
. ‘ ) 56-0000011-61 1| GIB, STEADY REST
JJ,ZZZiiZZZl% ITEM |  PART NUMBER arTY DESCRIPTION
]
,,,,,, | e [ — -
N T-42-L STEADY REST 56-0000011 o
. HYDRAULICS LAYOUT

o SOOI

PL-74 Page 97



Sub-Base Assembly

SEE

LEFT SIDE

SG-0000574-LB

SUB-BASE ASSEMBLY

(5G LONG BED)

PL-74

Page 98



Sub-Base Assembly

B

©

]
I

=~

o

BEV
LEVEL

56-0000574-LB
2 o

PART NUMBER
SHEET.

SUB-BASE ASSEMBLY
(5G LONG BED)

NAME

Page 99

PL-74



Sub-Base Assembly

D0

RIGHT VIEW

OS9G

~
-

]

Aai
i
|
|
|
|
|
|

1

LS

L

NOT SHOWN:

REV
LEVEL

PART NUMBER

NAME

LEFT VIEW

B

56-0000574-LB

SHEET.

SUB-BASE ASSEMBLY

3 o

(5G LONG BED)

PL-74

Page 100



PL-74

Sub-Base Assembly

SKIRT, COOLANT GUARD

92 | S6-0010115-RT 1| COVER, RT TAILSTOCK STUMP
91 | S6-0010115-LT 1| COVER, LT TAILSTOCK STUMP
90 | SBA-0003523 1| CLAMP, CABLE

89 | 3-0010884-01 o| ADHESIVE

88 | MW-0263510 8| M5 WASHER, STAR

86 | 5-0010700-07 3| pLus, LEE

85 | CL-0009471-01 1| THUMBSCREW

84 | VS-0010440 o| ANTI-SIEZE

83 | MN-0283510 2| MB NUT, FLANGE

82 5G-0002890-35-LB 1 SHIELD, UPPER TAILSTOCK
81 | MS5-0103616 4| MB SCREW, SKHD CP x 12mm
80 | CD-0004899 2| PIN, DOMEL-1/4"

79 | 56-0009001-LB 1| SHIM, TAILSTOCK

78 | cL-0011104 1| SHAFT, ADJUSTMENT

77 | TL-0006708 1| PIN, DOWEL-1/4"

76 CL-0000302 1 HANDLE

75 | ms-o1o3618 1| MB SCREW, SKHD CP x 20mm
74 | cL-0009816 1| BUSHING, STOP SCREW

73 | cLa-oo10116-30 1| SHIELD, WIPER

72 | cL-0002990-36 1| CLAMP, WIPER

71 GE-0010884 0 SILICONE

70 | S6-0010115-91 1| COVER, HOLE

69 | HG-0007007 7| TuBine, 5/16” 0D

68 | S6-0004990-55 1| PLATE, HOLE COVER

67 | LOA-0002415 1| L0 CABLE MARKERS

66 | LOD-0002413 1| L0 CABLES

ITEM | PART NUMBER aTY DESCRIPTION

65 | F3-0003977 1| CODE MARKERS
64 | CK-0003188-20 1| FERRULES, 20AWG
63 | AD-0010785-06 2| ConnECTOR, 90 DEG
62 | CL-0010224-03 1| SWITCH, PROXIMITY
61 HG-0010229-02 4 CONDUIT, 374"
60 | L0-0002548 1| ASSEMBLY INSTRUCTIONS
53 | CL-0003330-01 1| GUARD, WIPER
56 | AH-0007633 1| ASSEMBLY, CARRIAGE GIB
55 | HM-0006160 2| screw, 6iB
54 | S6-0010115-28-L8 1| COVER, REAR TAILSTOCK
53 | 56-0010115-27-L8 1| cover, DoG sLoTS
51 | M5-0303516 3| M5 SCREW, BUTT HD x 12mm
50 | S6-0010115-26-L8 1| cover, poc
49 | 56-0010481-LB 1| SPACER, cover
47 | MW-0263410 1| M4 WASHER, STAR
4b MS5-0303414 1 M4 SCREW, BUTT HD x Bmm
45 | csB-0000571 1| D06, LIMIT SWITCH
44 | cL-0009623-03 1] ciamp, poc
43 | M5-0103414 4| M4 SCREW, SKHD CP x Bmm
42 | cL-0000571-02 2| Dpos, LIMIT SwiTcH
41| csA-0009471-01 1| THUMBSCREW
40 | cs-0003623-02 1] cLamp, DoG
33 | CH-0003623-02 2| cLamp, cABLE-5/16”
36 | MW-0263610 19| M6 WASHER, STAR
35 | M5-0303615 8| M6 SCREW, BUTT HD x 10mm
34 | MD-0002883-B 4| #10-32 NUT, HEX
33 56-0000262-LBA 1 BED, TAILSTOCK ASSY
32 | MW-0193610 6| M6 WASHER, LOCK
31 | 5-0010994 0| GREASE
30 HG-0011259-06 2 FITTING, 30 DEG-3/4"
29 | MW-0184010 8| MIO WASHER, FLAT
28 | MW-0103510 7| M5 WASHER, FLAT
27 | Ms-0103822 2| M8 SCREW, SKHD CP x 40mm
26 | M5-0103819 2| M8 SCREW, SKHD CP x 25mm
25 | cL-0010215-09 1| BRACKET
24 | MW-0183510 15| M5 WASHER, LOCK
23 | CF-0009623 1] cLamp, s5/87
22 | Nc-0010884 0| ADHESIVE, LOCTITE #242
21 | Nc-0010884-01 0| ADHESIVE, LOCTITE #222
20 | S6-0000432 1| NUT, PISTON
18 CL-0002840 1 WASHER, PISTON
17 | M5-0103619 2| M6 SCREW, SKHD CP x 25mm
16 | 56-0003011-LB 1| CABLE/SWITCH SUBASSY
15 | NC-0008050 1| WIPER, CARRIAGE
14 | MW-0103610 7| M6 WASHER, FLAT
13 | M5-0303617 18| M6 SCREW, BUTT HD x 16mm
12 HCB-0008050 1 WIPER
11| MS-0103820 1| M8 SCREW, SKHD CP x 30mm
10 | cL-0011104-01 1] BUSHING
9 | s6-0000580 1] sTop
8 | M5-0103416 2| M4 SCREW, SKHD CP x 12mm
b MN-0283510 4 M5 NUT, FLANGE
5 | Ms-0303616 7| M6 SCREW, BUTT HD x 12mm
4 | Ms-0104022 8| MIO SCREW, SKHD CP x 40mm
3 | cLa-0011348 2| BRACKET, CYLINDER MOUNT
2 | s6-0002917-03 1| CYLINDER, TAILSTOCK
1| 56-0000574-T5LB 1| SUB-BASE, TAILSTOCK
ITEM | PART NUMBER Ty DESCRIPTION

ANE
SUB-BASE ASSEMBLY
(5G LONG BED)

PART NUMBER

56-0000574-LB

SHEET.

4 or

4

Page 101



Tailstock

~

22|

AT

TAILSTOCK

RRRRRRRRRR

REV
LEVEL

Page 102

PL-74



Tailstock

~

NAME PART NUMBER

TAILSTOCK 56-0000003-LB
56 LONG BED o,
OF

PL-74 Page 103



Tailstock

170
169
168
167)
465 NC-0009623-01 1| TIE, CABLE
241 MN-0193610 1| MB WASHER, LOCK
240 MS-0103619 1| MB SCREW, SHCS x 25mm
233 CL-0011108 1| BUTTON, ACTUATOR
238 50-0010226 1| SEAL RING
237 AH-0011508 1| LOCKNUT
236 DB-0009207-9F 1| GROMMET
235 DB-0009207-W 1| WASHER
234 DB-0009207-9A 1| BoDY
‘ < 233 DB-0009207-98 1| NUT
192 MW-0263510 5| WASHER
‘ 191 MS-0303515 6| SCREW
d 190 56-0010115-89 1| COVER, SIDE
189 5B-0000635-5 2| SCREW
\‘ 173 €5-0011032 10| CLIPS, NYLON ARROW
\ oo 173 56-0006916-01 1| BUMPER
‘/ 77777777777777777 170 CL-0071052 1| PIVOT
(/R o 169 CSA-0011304 1| SLEEVE, ECCENTRIC
/ Q) o e 168 €5-0003230-02 1| WASHER, CLAMP
/ /( ‘ 167 MS-0104221 1| MI2 SCREW, SHCS x 35mm
e ‘ ‘ 166 56-0010115-69 1| COVER, SWITCH
e f> 165 MS5-0303615 2| M6 SCREW, BHSS x 10mm
/ e ‘ o ‘ 159 £5-0010224-07 1| SWITCH, PROXIMITY
/ ( L ‘ \ 158 CL-0011292 7| ACTUATOR, SWITCH
/ \ ***** / / 157 MS-0103618 2| MB SCREW, SHCS x 20mm
/ —————————————— J/W / 156 MS-0573819 1| M8 SCREW, SSCS x 25mm
~\ —~ \ 155 €5-0003230-01 2| WASHER, TS BASE
( @ © O © © &// Qj) / 154 M5-0104225 2| MI2 SCREW, SHCS x 55mm
~ | Y / 103 €5-0010884-04 1| ADHESIVE, BLACK INSTANT
‘ N )\ / A % 98 MS-0574218 2| MI2 SCREW, SSFP x 20mm
‘ @ (\L / © / 51 NC-0010884 1| LOCTITE, ADHESIVE
‘ V J ( - 45 L0-0002701 1 INSTR. LESS LOAD METER
N \ ‘ 44 MWN-0193310 3| WASHER, LOCK
‘ / -~y 42 MN-0113310 2| NUT, HEX
‘ &v/ / 41 56-0010116 1| GASKET, LOAD METER
./ 40 56-0010115-42 1| COVER, LOAD METER
31 CSA-0000635 2| NUT, BINDING
30 €5-0004144-EB 1| BUSHING, ECCENTRIC
26 12-0009207-38 1| GRIP, CORD
24 £5-0011780-01 1| SPRING, CONTINUOUS LENGTH
14 M5-0103416 2| M4 SCREW, SHCS x 12mm
R-0008044 2| PIN ESCUTCHEON
4 €5-0010366-39 1| LABEL, PATENT NO.
NOTE: NOTE. 1 56-0000401 1| TAILSTOCK, SG
SHOWN ON S5G6-0000574-LB ASSY DWG SHOWN ON SG-0000130 ASSY DWG NOT SHOWN ITEM PART NUMBER ary DESCRIPTION
(23 (9 @) & &) & 69 &) & @&
e S
TAILSTOCK SG-0000003-LB
SHEET 3o 3

Page 104 PL-74



PL-74

Tailstock Lubrication Components

o

FOR LUBE PUMP
SEE SG-234-DA OR SG-234-DACE

502 CL-0010234-13 1 BLOCK, MANIFOLD-TAILSTOCK
501 S6-0007702-A6 1 MALE ELBOW 1/40D x 1/4NPT
500 S6-0007702-A12 4 ELBOW, MALE SWIV 5/320D X
78 DB-0008207-W 2 WASHER CONNECTOR

77 DB-0009207-39F 2 GROMMET

76 DB-0008207-39B 2 NUT CONNECTOR COMPRESS

75 DB-0003207-9A 2 BODY CONNECTOR

74 VL-0007702-20 1 FITTING, UNION 5/32 BRASS
73 VL-0007702-21 1 FITTING, UNION 1/4 BRASS
72 CL-0010234-TTS 1 TAILSTOCK LUBE, TRABON

70 S6-0003048-T1 1 BLOCK, MANIFOLD FEEDER

69 56-0003048-T 1 BLOCK, MASTER LUBE FEEDER
68 MW-0103810 4 M8 WASHER FLAT

67 MW-0193810 4 M8 WASHER LOCK

66 MS5-0103810 4 M8 SCREW SKHD X 20 mm

65 56-00023890-32-T1 1 BRACKET LUBE TANK

45 56-0007702-A3 1 CONNECTOR, MALE 1/40D X 1/
44 S6-0011614-T 1 FILTER

41 S6-0007702-A12 7 ELBOW,MALE SWIV 5/320D X
36 CH-00038623-02 1 CLAMP, CABLE

35 MS-0103413 4 SCREW, SHCS M4-0.70 x 25m
34 56-0003890-43-T 1 BRACKET, CARRIAGE LUBE

33 S6-0003990-44-T 1 BRACKET, CROSS SLIDE LUBE
31 CT-0007703-01 1 ELBOW, S0 DEG.

29 SB-0010884-S 1.7 SEALANT, HYDRAULIC

26 CL-0002890-34 1 BRACKET, LUBE LINE

24 MW-0183610 12 M6 REG. LOCKWASHER

23 MW-0103610 12 WASHER, FLAT M&-1.0 ST

22 M5-0103622 12 SCREW, 50C HD CAP MB-1.0 X
19 S6-0007007-T 30.37 TUBING, 5/32 0D 0D

14 AH-0011508 1 NUT, LOCK

13 50-0010226 1 GASKET ASSEM. 1/2 INCH

12 18-0008207-50 1 GRIP, CORD .187-.312 1/2
11 S56-0003048-T2 1 BLOCK, MANIFOLD LUBE FEEDE
9 HG-0007007-02 57.4 TUBING, 1/4 0D

7 SG-0007702-A9 1 ELBOW, MALE SWIV 1/40DX 1/
S S6-0007702-A2 2 CONNECTOR, MALE 1/40D0 X
3 S6-0007702-A10 6 MALE CON. 5/320D X 1/8NPT
ITEM PART NUMBER arTy DESCRIPTION

NAME

TRABON LUBE - SG42 LONG BED

PART NUMBER

56-0000234-TLB

SHEET.

T or

1

REV
LEVEL

D

Page 105



Tool Probe Assembly

Page 106

L Ay
oI e 1
REN °|l o ©
O o] M
o| |0 L I
o o kR ‘ h
(WYY

G@HGEE
€CE

HEADWALL

\|

A

mwm

|

!

SIDE VIEW

/

BRASS FERRULE, SUPPLIED WITH ITEM 10

NUT, SUPPLIED WITH ITEM 10

FRONT VIEW

37 | M5-0313517 1| SCREW, MSx.8x17MM FLAT HD
36 | F3-0009377-02 10| WIRE
35 | MW-0193810 3| LOCKWASHER M8
34 | 221-0002874-BU 3| WIRE
31 CK-0009188-20 1| FERRULES
30 | 56-0012042-CEDB 1| DATABASE
23 | M-0009500-0246 1| MANUAL,DATUM & TOOL SET
25 | F3-0003377 2| CODE MARKER F3
24 | cN-0002536-C 1| CIRCUIT BOARD
23 | MN-0283810 4| NUT,HEX FLANGE Mg
22 | MW-0193610 4| WASHER,LOCK M5
21 MW-0103610 4| WASHER,FLAT M6
20 | M5-0103617 4| SCREW,ME
19 | 56-0010215-15 1| BRACKET, TOOL PROBE
18 | 56-0002536-01 1| STAND, ARM STORAGE
17 | M5-0103420 4| SCREW
16 | RF-0010994 0| M-55 GREASE
15 | NC-0010884-01 0| LocTITE 222
14 | NC-00710884 0| LocTITE 242
13 | M5-0103422 4| SCREW
12 | 56-0002536-PA 1| PROBE ARM ASSY.
1 M5-0303414 1| screw, M4 x .7
10 | H6-0002536-01 1| BasE
3 | Ms-0103878 3| SCREW,MI0 X 1.5
8 | 56-0002536-02 1| BRACKET, BASE
7 | sea-oo113931-TP 1| BRACKET, PROBE
& | OR-0000608 1| o-rInG
5 | u-ooo393s 1] wasHER
4 | 5-0010116-23 1| WASHER
3 | He-0011776 1| HousInG
2 | Nc-0001950-01 1| nuT, Lock
1 HG-0011776-01 1| HousInG
ITEM | PART NUMBER oTY DESCRIPTION

NAME

TOOL TOUCH OFF ASSEMBLY

L0-0002632-CE
T 3 g 3

REV
LEVEL

PL-74



Turret Assembly

_-w-

10
77

AN\

e
[C="7

Sh

g s ,
v\st\\\N\\\\A.//AV L

20l
[

REV
EVEL

56-0000008

Page 107

PL-74



Turret Assembly

® & DO @A © O &

o0
-

REV
LEVEL

4

56-0000008

PL-74

Page 108



Turret Assembly

=

aEy
LEVEL

S6-0000008

BHED -

@@/4

|
TURRET ASSEMBLY

Page 109

PL-74



Turret Assembly

Page 110

NOT SHOWN

®» @ @

129 | 0rR-0006872 1 0-RING
128 CC-00063966 4 CLAMP, HOSE

127 VL-0007703-09 2 ELBOW, 390°

126 | KH-0008384 2 /CONNECTOR, HOSE

125 | sB-0010884-5 .02 | SEALANT, HYDRAULIC

123 | He-0010884 .1 | SEALANT, ULTRA BLUE #77B
122 M5-0483815 2 SCREW, S0C SET/BRS TIP
120 OR-0001418 1 O0-RING

118 | 56-0010116-79 1 GASKET, ADJUSTING NUT
117 | 56-0020115-34 1 COVER, ADJUSTING NUT

116 | MW-0183810 7 WASHER, LOCK M8

115 | MH-0103810 7 WASHER, FLAT M8

ITEM | PART NUMBER arY DESCRIPTION

114 M5-0303815 7 SCREW, BH M8 x 10

113 S6-0020115-38 1 COVER, TURRET END

112 MS-0303514 8 SCREW, BH M5 x 8

111 56-0010115-82 1 COVER, JUNCTION BOX

110 56-0010884 .01 SEALANT, GASKET

108 SB-0010884-S .05 SEALANT, HYDRAULIC

108 CS-0011452-03 1 VALVE, FLOW CONTROL

107 CS-0007703-12 1 SWIVEL, 90°

106 CS-0008384-01-M 1 ADAPTER, METRIC

105 C5-0008384-M 1 ADAPTER, METRIC

104 CL-00038532-01 1 GROMMET

103 V5-0010440 .01 ANTI-SEIZE GREASE

102 NC-0010884-01 1 LOCTITE #222

101 CS-0010834 .04 GREASE

100 MS-0104223 3 SCREW

99 CS-0004630-01 1 PIN, PIVOT

98 MW-0134210 6 L. WASHER

97 MS5-0104224 3 SCREW

96 S6-0008002 1 PLATE, SHIM

95 OR-0003036 1 O-RING

94 MS5-0103620 & SCREW

93 NC-0010884 3.01 LOCTITE ADHESIVE

92 C5-0001467-01 1 PLUG, PIPE

g1 M5-0103616 3 SCREW

90 DB-0008207-3B 1 NUT CONNECTOR

89 DB-0003207-BA 1 BODY CONNECTOR

88 DB-0003207-W 1 WASHER CONNECTOR

87 DB-0008207-3SH 1 GROMMET CONNECTOR

86 MW-0103610 5 WASHER

85 MW-0193610 11 L. WASHER

84 S6-0010115-84 1 COVER, TURRET INDEX MOTOR
83 S6-0020115-20 1 MOUNT, JUNCTION BOX ASSEM
82 HM-00038215 1 PIPE PLUG, 1”7

81 CL-0010912 1 OIL, GEAR BOX

80 062-0001467 1 PLUG, PIPE

79 TM-0006392 1 PLUG, PIPE

78 M5-0303616 11 SCREW

77 MW-0263610 11 WASHER

76 M5-0554015 2 SCREW, SET

75 LT-0010884-S .02 SEALANT, PIPE

74 S6-0010116-5A 1 GASKET, WORM GEAR ACCESS
73 S6-0010115-BA 1 COVER, WORM GEAR ACCESS
72 R-0008044 2 PIN, ESCUTCHEON

71 CS5-0010302-02 1 TAG, CAUTION-PINCH POINT
70 56-0004830-50 1 TAB (INNER)

63 S6-0004530-51 1 TAB (OUTER)

68 S6-0006199 1 GEAR BOX UNIT

67 S6-0007201 1 TURRET

66 MW-0263510 16 WASHER

65 MS5-0303516 12 SCREW

64 S6-0020115-32 1 COVER, WORM GEAR ACCESS
63 S6-0011137 1 RETAINER, BEARING

62 S6-0010116-80 1 GASKET, WORM GEAR ACCESS
61 MS-0104021 4 SCREW

60 S6-0004053-02 1 PULLEY, INDEX TURRET GEAR
59 S6-0011682-01 1 BUSHING, CLAMP

58 S6-0006115-02 1 KEY, TURRET GEAR BOX PULL
ITEM PART NUMBER QTyY DESCRIPTION

57 56-0003346-12 1 BELT, 400-5M-25

56 SGA-0003177-11 1 PULLEY, ASSEMBLY 32T
55 MW-0103410 2 WASHER

54 M5-0103415 2 SCREW

53 CL-0010224-01 1 SWITCH

52 C5A-0001976-01 1 BRACKET, TURRET HOME SWIT
51 CL-0010224-02 1 SWITCH

50 S56-00013876-02 1 BRACKET, TURRET UP/DOWN
49 MW-0103510 2 WASHER

48 MW-0193510 2 L. WASHER

47 M5-0103516 2 SCREW

46 56-0007703-02 1 PLUG, HOLLOW HEX

45 56-0004025 1 RING FOR HOME SWITCH
44 MS-0553814 2 SCREW, SET

43 56-0004025-01 1 BLOCK, HOME SWITCH RING
42 MW-0193410 S L. WASHER

41 M5-0103418 3 SCREW

40 SGA-0001931-08 1 PLATE, REAR

39 S56-0001391-06 1 PLATE, MOUNTING TUR INDEX
38 MW-0104010-H 4 WASHER

37 MW-0134010 8 L. WASHER

36 MS5-0104020 12 SCREW

35 OR-0006870 1 O0-RING

34 M5-0553512 1 SCREW

33 56-0000452-07 1 NUT, ADJUSTING

32 OR-0007478 1 O0-RING

31 56-00033638-0 1 SUPPORT, GEAR (OUTER)
30 MW-0193810 13 L. WASHER

29 MS5-0103819 13 SCREW

28 OR-0003436 1 O0-RING

27 CN-0010884 .01 ADHESIVE

26 56-0009253-02 1 SLEEVE

25 S56-0011198-16 1 SEAL

24 56-00039639-1 1 SUPPORT, GEAR (INNER)
23 CSA-0011792-A 1 COUPLING, TURRET GEAR
22 OR-0008288 1 O-RING

21 £5-0008231 1 RING, RETAINING

20 NC-0006703 4 PIN, DOWEL

19 C5-0009050 1 NUT, LOCK ANTO

8 C5-0001350 1 NUT, LOCK

17 C5A-0011492-01 1 HOUSING, INDEX SHAFT
16 C5-00017939-15 1 SPACER, BEARING

15 £5-0009431-12 1 O-RING

14 CSA-0011455 1 PISTON, TURRET

13 C5-00017938-14 1 SPACER, BEARING

12 C5-0009431-13 1 0-RING

11 56-0009764 1 SPRING

10 OR-0000810 2 O0-RING

El S56-0007011 1 BUSHING, COOLANT

8 £5-0009431-10 1 O0-RING

7 C5-0009431-14 1 0-RING

b C5A-0011492 1 HOUSING, PISTON

5 C5-0004630-03 4 DOWEL PIN, PULL OUT
4 RF-0010394 14 GREASE, SILICON

3 £5-0009431-11 1 O0-RING

2 CSB-0011264 1 SHAFT, [INDEX

1 C5-0004140-01 2 BEARING, THRUST BALL AND N
ITEM PART NUMBER QTY DESCRIPTION

NAME

TURRET ASSEMBLY

PART NUMBER

SHEET

5G-0000008

a4

4

By
LEVEL

C

PL-74



Turret Assembly, equipped with Absolute Encoder

Page 111

eV
EveL

SG6-0000008-A

(ABSOLUTE ENCODER)Y  seer

PR
TURRET ASSEMBLY

ww [0 1]
\

Jiae

™ JW\W&\\\“\VVV\\’. ﬂ”/‘_r/ ) .g,
| N N§ N N N | o

%w&%& \ree 3| | 1=

0@\ L %/ /.m / ﬂﬁ%/// 1 ‘
@\ Z NN R A e

.\ a1 e M il

Q)

017

OE @ O OO0 @0@@%@%@ = RE) & %WQ@O

PL-74



Turret Assembly, equipped with Absolute Encoder

66
@

1/

4
Ve

\

1!

)

©@

e PART NuMBER 5
TURRET ASSEMBLY 56-0000008-A
(ABSOLUTE ENCODER> veer 5o 4 A

Page 112 PL-74



Turret Assembly, equipped with Absolute Encoder

=

REV
LEVEL

4

HEEE

T e
56-0000008-A
3

SHEET

OE—__

QOO

|
TURRET ASSEMBLY
(ABSOLUTE ENCODER)

Page 113

PL-74



Turret Assembly, equipped with Absolute Encoder

Page 114

NOT SHOWN

@ & @

129 | or-0006872 ) 0-RING
128 CC-0006966 4 CLAMP, HOSE

127 | vL-0007703-09 2 ELBOW, 90 DEG

126 | KH-0008384 2 CONNECTOR, HOSE

125 | 58-0010884-5 1.0| SEALANT, HYDRAULIC

123 | Hc-0010884 .1 | SEALANT, ULTRA BLUE #77B
122 | Ms-0483815 2 M8 SCREW, S5SBT x 10mm
[TEM | PART NUMBER ary DESCRIPTION

120 | OR-00071418 1 0-RING
118 S6-0010116-79 1 GASKET, ADJUSTING NUT
117 | 56-0020115-34 1 COVER, ADJUSTING NUT
116 | MW-0183810 7 M8 WASHER, LOCK

115 MW-0103810 7 M8 WASHER, FLAT

114 | M5-0303815 7 M8 SCREW, BHSS x 10mm
113 | 56-0020115-38 1 COVER, TURRET END

112 | M5-0303514 8 M5 SCREW, BHSS x 8mm

T S6-0010115-82 1 COVER, JUNCTION BOX

110 | S6-0010884 01| SEALANT, GASKET

108 | €5-0011452-03 1 VALVE, FLOW CONTROL

107 C5-0007703-12 1 SWIVEL, 90°

106 | €5-0008384-01-M | 1 ADAPTER, METRIC

105 | €5-0008384-M 1 ADAPTER, METRIC

704 | CL-0009532-01 1 GROMMET

103 | v5-0010440 01| ANTI-SEIZE GREASE

102 | NC-0010864-01 1 LOCTITE #222

701 | €5-0010994 04| GREASE

100 | M5-0104223 3 M12 SCREW, SHCS x 45mm
99 £5-0004630-01 1 PIN, PIVOT

98 MW-0184210 6 M12 WASHER, LOCK

57 M5-0104224 3 M12 SCREW, SHCS x 50mm
% 56-0009002 1 PLATE, SHIM

s 0R-0003096 1 0-RING

94 M5-0103620 6 M6 SCREW, SHCS x 30mm

93 NC-0010884 3.0l LOCTITE ADHESIVE

92 £5-0001467-01 1 PLUG, PIPE

a1 M5-0103616 3 MB SCREW, SHCS x 12mm
50 DB-0009207-98 1 NUT CONNECTOR

89 DB-0009207-6A 1 BODY CONNECTOR

88 DB-0009207- 1 WASHER CONNECTOR

87 DB-0009207-9F 1 GROMMET CONNECTOR

86 MHW-0103610 5 M5 WASHER, FLAT

85 MW-0193610 11 | M6 WASHER, LOCK

84 56-0010115-84 1 COVER, TURRET INDEX MOTOR
83 56-0020115-20 1 MOUNT, JUNCTION BOX ASSEM
82 HM-0009215 1 PIPE PLUG, 1~

81 CL-0010912 1 0IL, GEAR BOX

80 062-0001467 1 PLUG, PIPE

79 TM-0006332 1 PLUG, PIPE

78 M5-0303616 11 MB SCREW, BHSS x 12mm

77 MH-0263610 11 | M6 WASHER, STAR

76 M5-0554015 2 M10 SCREW, SSCP x 10mm
75 LT-0010884-5 02| SEALANT, PIPE

74 56-0010116-5A 1 GASKET, WORM GEAR ACCESS
73 56-0010115-5A 1 COVER, WORM GEAR ACCESS
72 R-0008044 2 PIN, ESCUTCHEON

71 C5-0010302-02 1 TAG, CAUTION-PINCH POINT
70 56-0004990-50 1 TAB CINNER)

69 56-0004990-51 1 TAB (OUTER)

68 56-0006199 1 GEAR BOX UNIT

67 5G-0007201 1 TURRET

66 MH-0263510 16 | M5 WASHER, STAR

65 M5-0303516 12 | M5 SCREW, BHSS x 12mm

64 56-0020115-32 1 COVER, WORM GEAR ACCESS
63 S6-0011137 1 RETAINER, BEARING

62 56-0010116-80 1 GASKET, WORM GEAR ACCESS
ITEM | PART NUMBER ary DESCRIPTION

61 M5-0104021 4 M0 SCREW, SHCS x 35mm
60 56-0004053-02 1 PULLEY, INDEX TURRET GEAR
59 56-0011682-01 ) BUSHING, CLAMP

58 56-0006115-02 ] KEY, TURRET GEAR BOX PULL
57 56-0003346-12 1 BELT, 400-5M-25

s6 56A-0003177-11 1 PULLEY, ASSEMBLY 32T

s1 CL-0010224-02 ] SWITCH

50 56-0001976-02 ) BRACKET, TURRET UP/DOWN
49 MW-0103510 2 M5 WASHER, FLAT

48 MW-0133510 2 M5 WASHER, LOCK

a7 M5-0103516 2 M5 SCREW, SHCS x 12mm
46 56-0007703-02 1 PLUG, HOLLOW HEX

45 56-0004025 ] RING FOR HOME SWITCH

44 M5-0553814 2 M8 SCREW, SSCP x 8mm

43 56-0004025-01 ) BLOCK, HOME SWITCH RING
42 MW-0133410 3 M4 WASHER, LOCK

41 M5-0103418 3 M4 SCREW, SHCS x 20mm
40 56A-0001991-08 1 PLATE, REAR

39 56-0001991-06 ] PLATE, MOUNTING TUR INDEX
38 MW~-0104070-H 4 M0 WASHER, HARDENED
37 MW-0184010 8 M1O WASHER, LOCK

35 M5-0104020 12 | MIO SCREW, SHCS x 30mm
35 OR-0006870 ] 0-RING

34 M5-0553512 1 M5 SCREW, SSCP x Smm
33 56-0000432-07 ] NUT, ADJUSTING

32 0R-0007478 ) 0-RING

31 56-0003969-0 ) SUPPORT, GEAR (OUTER)
30 MW-01393810 13 MB WASHER, LOCK

29 M5-01038139 13 | MB SCREW, SHCS x 25mm
28 0R-0003436 ] 0-RING

27 CN-0010884 .01 | ADHESIVE

26 56-0009259-02 ) SLEEVE

25 56-0011198-16 ) SEAL

24 56-0003969- | ) SUPPORT, GEAR (INNER)
23 €5A-0011732-A 1 COUPLING, TURRET GEAR
22 0R-0008288 ] 0-RING

21 £5-0008231 ) RING, RETAINING

20 NC-0006709 4 PIN, DOWEL

13 €5-0009050 ) NUT, LOCK ANTO

E €5-0001950 ) NUT, LOCK

17 C5A-0011482-01 1 HOUSING, INDEX SHAFT

B €5-0001793-15 1 SPACER, BEARING

15 €5-0009431-12 ] 0-RING

14 €5A-0011455 ) PISTON, TURRET

13 €5-0001799-14 ) SPACER, BEARING

12 €5-0009431-13 ) 0-RING

11 56-0009764 1 SPRING

10 OR-0000810 2 0-RING

] 56-0007011 ] BUSHING, COOLANT

8 €5-0009431-10 ) 0-RING

7 £5-0009431-14 ) 0-RING

5 C5A-00114392 1 HOUSING, PISTON

5 £5-0004630-03 4 DOWEL PIN, PULL OUT

4 RF-0010994 14| GREASE, SILICON

3 5-0009431-11 ) 0-RING

2 €58-0011264 ) SHAFT, [NDEX

1 €5-0004140-01 2 BEARING, THRUST BALL AND N
ITEM | PART NUMBER ary DESCRIPTION

NAME

TURRET ASSEMBLY
(ABSOLUTE ENCODER)

PART NUMBER

SG-0000008-A

SHEET

4

4

REV
LEVEL

A

PL-74



Turret Top Plate, 12 Station, English

PART NUMBER fEY
LEVEL

56-0007214-E

SHEET 1w 3 A

PL-74 Page 115



Turret Top Plate, 12 Station, English

Page 116

e

d

:

35 CD-0004623 1 PIN, DOWEL
34 S6-0011944-CT 12 CLAMP, TOOL ASSEM
33 NC-0010884 0 LOCTITE ADHESIVE
32 S6-0011792-4T 1 COUPL ING, TOP PLATE 12 ST
31 C5-0011792-4H 1 COUPL ING, HOUSING 12 STAT
30 M5-0103818 8 SCREW
22 V5-0010440 0 GREASE, ANTI-SEIZE
21 C5-0011198-15 1 SEAL, POLYPAK
20 RF-00113971 1 BAG, MAIL
8 M5-0103613 8 SCREW
17 56-0010419-03 1 5TOP, TOOL
6 NC-0006709 4 PIN, DOWEL
15 C5-0010413-A1 1 NAME PLATE, 12 STATION
14 M5-0104022 8 SCREW
13 MS5-0103314 S SCREW
12 C5-0009431-07 1 0-RING
[l 56-0001914 8 PLUG, 1/2-14 BSPP
10 M5-0104021 8 SCREW
El €5-0010994 0 GREASE, M55
8 RF-00103994 0 GREASE, SILICON
7 LT-0010884-S 0 SEALANT, PIPE
3 M5-0313616 24 SCREW, FLAT HEAD
5 C5A-0006058-01 24 BALL, COOLANT
4 56-0009813-01 1 COOLANT RING, 12 STATION
3 OR-0120123 1 0-RING
2 M5-0103521 12 SCREW
1 S6-0007214-04 1 TOP PLATE, 12 STA. 3/4 5Q
ITEM PART NUMBER QTy DESCRIPTIGN

NAME
TOP PLATE ASSEMBLY

PART NUMBER

SHEET

SG-0007214-E

2 o

3

aEy
LEVEL

A

PL-74



Turret Top Plate, 10 Station, English

%

N\

Page 117

PL-74



Turret Top Plate, 10 Station, English

Page 118

1

35 | cD-0004629 1] PIN, DOWEL
34 | S6-0011944-CT 10| CLAMP, TOOL ASSEM
33 | NC-0010884 0| LOCTITE ADHESIVE
32 56-0011792-3T 1 COUPL ING, TOP PLATE 10 ST
31 | €5-0011792-3H 1| CouPLING, HOUSING 10 STAT
30 | M5-0103818 8| SCREW
22 | V5-0010440 0| GREASE, ANTI-SEIZE
21 | ©5-0011198-15 1| SEAL, PoLYPAK
20 | RF-0011971 1| BAG, mAIL
18 | M5-0103619 8| SCREW
17 | 56-0010419-03 1| sTop, TooL
16 | NC-0006709 4| PIN, DOWEL
15 | €5-0010419-A 1| NAME PLATE, 10 STATION
14 | M5-0104022 8| SCREW
13 | M5-0103314 5| screw
12| €5-0009431-07 1| o-rinG
11| se-0001314 8| PLUG, 1/2-14 BSPP
10 | Ms-0104021 8| SCREW
9 | ¢5-0010994 0| oREASE, Ms5
8 | RF-0010994 0| ©REASE, SILICON
7 | L1-0010884-5 0| SEALANT, PIPE
5 | M5-0313616 20| SCREW,FLAT HEAD
5 | c54-0006058-01 20| BALL, COOLANT
4 | s6-0009813 1| cooLANT RING, TO STATION
3 | or-0120123 1| o-ring
2 | M5-0103521 10| SCREW
1| s6-0007214 1| ToP PLATE, 10 5TA. 3/4 50
[TEM |  PART NUMBER ary DESCRIPTION

NAME
TOP PLATE ASSEMBLY

PART NUMBER

SHEET

56-0007214-E1

2 o

3

REV
LEVEL

A

PL-74



Turret Top Plate, 12 Station, Metric

= °

o =
(7' I\
i\,,,//‘

< <

o= o

o

Page 119

PL-74



Turret Top Plate, 12 Station, Metric

Page 120

d

e

35 | ¢D-0004629 1] PIN, DOWEL
34 | €5-0011944-CM 12| CLAMP, TOOL ASSEM
33 | NC-0010884 0| LOCTITE ADHESIVE
32 S56-0011792-4T 1 COUPLING, TOP PLATE 12 ST
31 | €5-0011792-4H 1| couPLiING, HOUSING 12 STAT
30 | M5-0103818 8| SCReEw
22 | v5-0010440 0| GREASE, ANTI-SEIZE
21 | €5-0011198-15 1| seaL, poLvpak
20 | RF-0011971 1| BAG, MAIL
18 | M5-0103613 8| SCREW
17 56-0010419-4M 1 5TOP, TOOL
16 | NC-0006709 4| PIN, DOWEL
15 | €5-0010419-A1 1| NAME PLATE, 12 STATION
14 | Ms-0104022 8| SCReEW
13 | M5-0103314 5| screw
12 C5-0009431-07 1 0-RING
11 56-0001914 8 PLUG, 1/2-14 BSPP
10 | M5-0104021 8| SCREW
9 | ¢5-0010994 0| GREASE, M55
8 | RF-0010994 0| CREASE, SILICON
7 | L1-0010884-5 0| SEALANT, PIPE
B M5-0313616 24 SCREW, FLAT HEAD
5 | csa-0006058-01 24| BALL, COOLANT
4 | 56-0009813-01 1| COOLANT RING, 12 STATION
3 | or-0120123 1| o-ring
2 | ms-0103521 12| SCREW
1| 56-0007214-05 1| ToP PLATE, 12 STA. 3/4 50
ITEM | PART NUMBER aTY DESCRIPTION

NAME
TOP PLATE ASSEMBLY

PART NUMBER

SHEET

SG-0007214-M

2 o

3

aEy
LEVEL

A

PL-74



Turret Top Plate, 10 Station, Metric

Page 121

PL-74



Turret Top Plate, 10 Station, Metric

Page 122

e

35 CD-0004629 1 PIN, DOWEL
34 C5-0011944-CM 10 CLAMP, TOOL ASSEM METRIC
33 NC-0010884 LOCTITE ADHESIVE
32 56-0011792-3T 1 COUPLING, TOP PLATE 10 ST
31 C5-0011792-3H 1 COUPL ING, HOUSING 10 STAT
30 M5-0103818 8 SCREW
22 VS-0010440 0 GREASE, ANTI-SEIZE
21 C5-0011198-15 1 SEAL, POLYPAK
20 RF-0011371 1 BAG, MAIL
8 M5-01036139 8 SCREW
17 56-0010419-4M 1 S5TOP, TOOL 20MM
6 NC-0006709 4 PIN, DOWEL
15 C5-0010419-A 1 NAME PLATE, 10 STATION
14 MS5-0104022 8 SCREW
13 M5-0103314 5 SCREW
12 €5-0009431-07 1 0-RING
Il 5G-00019714 8 PLUG, 1/2-14 BSPP
10 MS5-0104021 8 SCREW
El C5-0010994 0 GREASE, M55
8 RF-0010994 0 GREASE, SILICON
7 LT-0010884-5 0 SEALANT, PIPE
b M5-0313616 20 SCREW, FLAT HEAD
5 CSA-0006058-01 20 BALL, COOLANT
4 56-0003813 1 COOLANT RING, 10 STATION
3 OR-0120123 1 0-RING
2 M5-0103521 10 SCREW
1 56-0007214-01 1 TOP PLATE, 10 STA 20MM
ITEM PART NUMBER Ty DESCRIPTION

NAME
TOP PLATE ASSEMBLY

PART NUMBER

SHEET

56-0007214-M1

2 o

3

REV
LEVEL

A

PL-74



Revised: July 23, 1999
PL-74

ofe]efe

00
56

Power Case Panel Assembly

ITEM PART NUMBER QUANTITY DESCRIPTION

1 SG 0010016 1. 0000 | SWITCH, DISC. 100A/IEC/CLASS
2 SG 001103201 9. 0000 | BLOCK, TERMINAL 6 AWG

3 SG 001001701 3. 0000 | HOLDER, FUSE 2P/W IND.CC FUS
4 SG 0010017 4.0000 | HOLDER, FUSE 3P/W IND.CC FUS
5 CKAQ001036101 5. 0000 | CONTACTOR, NON-REVERSING

6 F3 000997701 22. 0000 | LABEL, ID

7 HG 0010449 1. 0000 | SHIELD, ANTI TAMPER

8 HG 0010546 2. 0000 | NUT, 1/4-20 BRASS HEX

9 CK 9011032 1. 5000 | RAIL, DIN BLANK

10 HG 001103204 12. 0000 | END STOP

11 MS 0303414 12. 0000 | BUTTON HEAD SCREW

12 MW 0263410 12. 0000 WASHER, EXT. STAR M4

13 SG 0010359 R 1. 0000 | ROD, DISCONNECT

14 193000983318 1. 0000 | OVERLOAD, A-B 0.10A-0.16A

15 VF 001129801 5. 0000 | FILTER

17 HG 0011032 25. 0000 | TERMINAL BLOCK, GRAY

18 HG 001103202 7.0000 | TERMINAL BLOCK,GREEN/YELLOW
19 HG 001103203 2. 0000 | END PLATE

20 HG 0009175 0. 1000 | MARKER, STRIP 1-10

21 HG 000917501 0. 1000 | MARKER, STRIP 11-20

22 HG 000917502 0. 1000 | MARKER, STRIP 21-30

23 LO 0002854 1. 0000 | TAG LAYOUT - CEMARK

24 SGA0004158CE 1. 0000 | PLATE, PWRCASE COMP. MTG.-CE
25 SG 0003279wPP 1. 0000 | WIRE PKG PWR CASE-PLATE-CEMA
26 SG 001103206 8. 0000 | GUARD, FINGER-TERMINAL BLOCK
27 SG 001103202 1. 0000 | END PALTE, TERMINAL BLOCK
28 SG 001103203 2. 0000 | SEPARATOR, TERMINAL BLOCK
29 SG 001103204 6. 0000 | JUMPER, TERMINAL BLOCK

30 SG 001103205 2. 0000 | MARKER, WARNING TERMINAL BLO
31 SG 0010017BBO1L 1.0000 | BUS BAR, 4 3 POLE BREAKER
32 SG 001011566 3. 0000 | COVER, FUSE, 100A CLASS J

33 SG 001011567 1. 0000 | COVER, TERMINAL, 100A CLASS
34 SG 0010017BB03 1. 0000 | BUSBAR, 2, 3 POLE

35 TT 001103204 2. 0000 | JUMPER, TwO POLE

NOT SHOWN

©,

Page 123



Hydraulic Unit, Machine with Tailstock

CE Mark

Page 124

HYDRAULIC PUMP MOTOR WIRING

BLACK T2 AND T8
WHITE TI_AND T7
RED T3 AND T9
JUMPER T4-T5-T6
GREEN GROUND

25 HP

ELECTRIC
fﬂl IOTOR

SYSTEM PUMP
/ INLET

0§

=
- [o)
Jel
J
COOLING PUMP COLLET
INLET DRAIN

TURRET,UNCLAMP VALVE 4 SOL

COLLET OPEN
PRESSURE
SWITCH

PS

555

G

SYSTEM
PRESSURE

SPINDLE BRAKE

COLLET
PRESSURE
ADJUSTMENT

TURRET MANIFOLD

TANK CONNECTION \

o

jC—) ‘

{

FLUID LEVEL
GAUGE

FLUID DRAIN PLUG

TAILSTOCK FEED
CONTROL

COLLET

CLOSED
P§§SSURE SWITCH

SYSTEM PUMP
DRAIN

LOCK NUT

TURRET MANIFOLD
P URE
CONNECTION

59

73

30

49
23

1
CS} PART OF
MEMS 9 & 10

FILLER CAP

ACCUMULATOR:

TURRET
P.O. CHECK

(o)

18

A

PUMP
STRAINER

ACCUMULATOR CHARGING CAP

af
°
TS - PO CHECK

MANIFOLD PORT FUNCTION |  ID
NOT USED (PLUGGED) 1C. TV
COLLET CLOSE / OPEN cC, Co
TAILSTOCK FORWARD (-) TS -
TALSTOCK HOME (+) S +
ACCUMULATOR ACC
AUX_PRESSURE SWITCH_PORT PS6B1
STD PRESSURE_SWITCH_PORT PS6B2
STANDARD BRAKE PORT B2

SYSTEM MANIFOLD
REAR VIEW

BOTTOM VIEW

FUNCTION LABEL, TWO PLACES

COOLER

MOTOR:

INLFT—\

i %

X 805164 EXTRA GUARD 2

‘20 WHITE BLACK
34067 CRIMP SPLICE

25
FAN MOTOR LEADS, BOTH BLACK,
NO PHASING REQUIRED.

/—rm MOUNTING BRACKET

FAN
CESE>— -
COOLER
OUTLET

Revised:

PL-74
August 23, 1999



Hydraulic Unit, Machine with Tailstock

CE Mark
WIREWAY—\
HYDRAULIC DUCT
(THRU_HARCRETE BASE) TOREET mvowwP
TURRET CLAMP
i
: 82
1
83
—_— _— —_—
TURRET CLAMP
@ TOP_VIEW SEE_REAR ; ; @
HYDRAULIC UNIT VIEW MANIFOLD @ @ @ 67 80
T I
FROM COOLER SYSTEM HOSE. I &5
i - [°
I_ 10 cooLER _\ v ogm © || |
_; | o®® o 2
1 ' ogp ©
g _ :I 1
o5 o
o¢g® © 2 o
o®ol, ]_:
sl
SC® o o
| - TAILSTOCK
‘ (©lC)]
REAR VIEW
‘ MANIFOLD \
N
L/ \ \ (
— o &
HYDRAULIC DUCT of
(BELOW _POWER CASE) | %?‘ Uor4
‘ ~~
| | ewewe \
| — X S ] N
PL-74 Page 125

Revised: August 23, 1999



Hydraulic Unit, Machine with Tailstock
CE Mark

HOSE_TMLE MFG._PART_NO. HARDINGE_PART NO. L (In) [HOSE _FITTING SIZE
T0_COOLER 75203939—8—8-8-24 __ CL-0007004—10 24 8| 3/4-16 JC
FROM COOLER 75203939—8—8-8-30 __ CL-0007004—11 30 -8 3/4-16_JIC
MANIFOLD END ACTUATOR END ' L |
HOSE_TLE MFG._PART NO. HARDINGE_PART NO. L (in) [HOSE _ITTING SIZE
TAILSTOCK_HOME 540N0606-6—6-6-84 SG—0007004—02-LB_| 84 -6 9/16-18 SAE
TAILSTOCK _FORWARD 540N0606-6—6-6-84 SG-0007004—01-LB_| 84 -6 9/16-18 SAE
—~————————1_SPINDLE BRAKE 540N0606-4—4-4-107] __SG—0007004 107 4 7/16-20 SAE
COLLET OPEN 540N0606-6—6-6—119| SG—0007004-03 119 -6 9/16-18 SAE
COLLET CLOSE 540N0606-6—6-6-119| SG—0007004—04 119 -6 9/16-18 SAE
TURRET CLAMP 540N0606-6—6-6-216| SG-0007004—05-LB | 216 —6 9/16-18 SAE
TURRET_UNCLAMP 540N0606-6—6-6-216| 5G—0007004—06-LB_| 216 =6 9/16-18 SAE
ACCUMULATOR 540N0606—B—8—B8- 15 SG-0007004—07 15 -8 3/4-16_SAE
G 1) 8cCix-s é E
é G 1) —
oo B-12FTX-S —T 8-F50X-S
.ml 8-Co0x=S COOLER END (=]
TANK COUPLING ~ COOLING PUMP
HYD. ASSY END
L &
i L i
/ \
CAPPED <— [
CAPPED <+— ~—
8-R6X-S CAPPED <———— i | = |
[]]]” |m| 6-F50X-S (LOCATED ON ACGUMULATOR OUTLET) HOSE TITLE MFG._PART_NO. HARDINGE_PART_NO. L (In) [HOSE _FITTING SIZE
CAPPED +———— 7-AXIS_BALLSCREW 540N0606-8-6-6-84 | SC—0007004—2BS 84 -6 9/16-18 SAE, 3/4-18 SAE = | 6 WTX—WLN=-$
Z-AXIS BALLSCREW (EXT) K9190605-6-4-4-36 SG-0007004-7BSE__ | 36 -4 9/16-18 SAE, 76-20 '0'-RING = [ 6-WTX-WLN-
CAPPED «—————— [ ]
l L | —
‘ ‘
TAILSTOCK HOME EXT N [/
T K FORWARD
e s o e O Yan i
6-C6X-S
HOSE TIMLE MFG._PART NO. HARDINGE_PART NO. L (in) [HOSE _FITTING SIZE |_Hose TmE |__MFG. PART NO. | HARDINGE PART NO. | L (i) [HOSE FITTING SIZE |
TAILSTOCK FORWARD FXT K9190606-6-6-6-13 | SG—0007004—08-LB | 13 -6 9/16-18 SAE [COLLET DRAN [ FHS—10-WH [ SG-0007004-12 {108 [-16 [3/4-14 NPT |
TAILSTOCK HOME_EXT K9190606-6-6-6-26 | SG—0007004—09-LB | 26 -6 9/16-18 SAE
' L
i L
70 TAILSTOCK CYLINDER [DDS CI::UI TANK END I COLLET END
FROM TAILSTOCK HOSES
6-C6X-S
SPARE CLAMP
Page 126 PL-74

Revised: August 23, 1999



PL-74
Revised: August 23, 1999

TEM PART NUMBER QUANTITY DESCRIPTION
60 CS 000838414 2.000 | MALE, 90"

61 CL 000700419 1.000 | TUBE, TANK TO RECIR PUMP
62 CL 001078604 1.000 | TEE

63 CL 0007707 1.000 | TUBE, SYSTEM PUMP INLET
64 CL 000770703 1.000 | TUBE, PUMP TO FILTER

65 CL 000770704 1.000 | TUBE, FILTER TO MANIFOLD
66 SG 0010786 3.000 | FAITTING, BULKHEAD STR.

67 CS 001078609 1.000 | ELBOW, SO

68 CL 000700413 1.000 | HOSE, SYSTEM PUMP DRAIN
69 CS 001078701 5.000 | ELBOW, 45

70 CS 001078610 1.000 | CONNECTOR, STRAIGHT

71 CS 001078702 1.000 | ELBOW, 45

72 CS 000838412 2.000 | ADAPTER, STRAIGHT MALE
73 CL 001078603 1.000 | BULKHEAD FITTING, STRAIGHT
75 CS 000770313 2.000 | SWIVEL, 90"

76 CL 001078605 2.000 | CONNECTOR, STRAIGHT

77 CL 001078606 5.000 | CONNECTOR

78 CS 001078612 2.000 | ELBOW, 80"

79 CS 001078613 1.000 | ELBOW, 90

80 CS 001078614 1.000 | ELBOW, 90

81 CL 000953203 2.000 | GROMMET

82 CS 000838401 M 1.000 | ADAPTER, 1/4 NPT X 1/4 BSPT
83 CS 000770312 8.000 | MALE SWIVEL, 90

84 CS 001145203 1.000 | VALVE, FLOW CONTROL

85 CS 000838415 2.000 | ADAPTER, 90°

86 HS 000838423 1.000 | ADAPTER, ALTERED

87 CS 001125910 1.000 | FITTING, MALE ELBOW BSPT
88 CS 001125911 2.000 | 90° CONNECTOR

89 CS 001125913 2.000 | CONNECTOR, HYD.

90 AD 001133804 1.000 | 90° CONNECTOR

91 CS 000304810 1.000 | VALVE, TURRET UNCLAMP
92 CS 0008384 M 1.000 | ADAPTER, STRAIGHT

93 SG 001125902 2.000 | SNUBBER GAGE

94 SG 0007004ZBS 1.000 | HOSE, Z—-BALLSCREW

95 SG 0007004ZBSE 1.000 | HOSE, Z—-BALLSCREW-EXT

TEM PART NUMBER QUANTITY DESCRIPTION

1 SG 0003310 R 1.000 | RESERVOIR, FLUID

2 SG 000838403 2.000 | ADAPTER, PUMP MOTOR

3 SG 001179201 2.000 | COUPLING

4 SG 001179202 2.000 | COUPLING

S CSA001005901 2.000 | INSERT, LO70 LOVEJOY

6 SG 0003325CE 1.000 | MOTOR, ELEC. (2.5 HP 3 PH.)
7 SG 000332504CE 1.000 | PUMP, SYSTEM (3GPM MAX)
8 SG 0003325CPRG 1.000 | PUMP, COOLING

9 CL 000304805 1.000 | VALVE, COLLET

10 CL 000304806 1.000 | VALVE, LOWER TURRET

11 CL 001145201 2.000 | BOLT KIT

12 CSA001173602 4.000 | SWITCH, PRESSURE-60 RISE
13 CSA001173603 1.000 | SWITCH, PRESSURE-60 RISE
14 CS 0011537 3.000 | GAUGE, 1000 PsI

15 CS 0011318 1.000 | GAUGE, LIQUID LEVEL

16 CS 0011927 1. 000 | STRAINER, FLOW EZY

17 SG 001077902 1.000 | FILTER, PRESSURE

18 CS 001161401 1.000 | FILTER, PALL ELEMENT

19 CS 0000128 1.000 | COOLER, OIL

20 CL 001185004 1.000 | FAN, MQTOR

21 SG 0010116CM 4.000 | CUSHION, MOTOR

22 CS 001185010 1.000 | FAN, COOUNG

23 SG 001204207 S.000 | DIN CABLE W/ LED

24 SG 001204208 2.000 | DIN CABLE W/ LED

25 SG 001204209 6.000 | DIN CABLE W/O LED

26 SG 000301101 1.000 | MOTOR CABLE

27 CL 000304811 1. 000 | VALVE, PRESSURE REDUCING
28 CS 001023410 1. 000 | MANIFOLD

29 CL 000304807 1.000 | VALVE, 4-WAY

30 CL 000304808 2.000 | VALVE, 2-WAY

31 CS 000304804 1.000 | VALVE, PRESSURE REDUCING
32 CS 001145207 3.000 | VALVE, PILOT OPERATED CHECK
33 CL 001145203 1.000 | VALVE, FLOW CONTROL

34 CS 001145209 1.000 | VALVE, CHECK

35 SG 0011614 1.000 | ACCUMULATOR, 1 QUART

36 SG 0007004 1. 000 | HOSE, SPINDLE BRAKE

37 SG 000700401LB 1.000 | HOSE, TAILSTOCK FORWARD
38 SG 000700402LB 1.000 | HOSE, TAILSTOCK HOME

39 SG 000700405LB 1.000 | HOSE, TURRET (CLAMP)

40 SG 000700406LB 1.000 | HOSE, TURRET (UNCLAMP)
41 SG 000700403 1.000 | HOSE, COLLET OPEN

42 SG 000700404 1.000 | HOSE, COLLET CLOSE

43 CL 000700410 1.000 | HOSE, TO COOLER

44 CL 000700411 1.000 | HOSE, FROM COOLER

45 SG 000700412 1.000 | HOSE, COLLET DRAIN

46 SG 000700409LB 1.000 | HOSE, TAILSTOCK HOME (EXT)
47 SG 000700408LB 1.000 | HOSE, TAILSTOCK FWD (EXT)
48 CL 0008831 4.000 | SOLENOID ASSY-VICKERS

49 CL 000883101 3.000 | SOLENOID ASSEMBLY

50 CS 001078615 2.000 | CONNECTOR, STRAIGHT THRD
51 CL 001078601 1.000 | CONNECTOR, STRAIGHT

52 CS 001078617 1.000 | TEE, SWIVEL NUT BRANCH
53 CL 001119808 1.000 | SEAL KIT, VICKERS

54 CS 0000234 G 1.000 | GASKET, 10" BUNA-N

55 CS 002011514 1.000 | COVER, SYSTEM PRESSURE
56 CS 002011515 1.000 | COVER, COLLET CLOSER

57 CS 002011516 1.000 | COVER, TAILSTOCK PRESSURE
58 CS 001078606 1.000 | CONNECTOR, STRAIGHT

59 CL 001078602 1.000 | TEE, SWIVEL RUN

Hydraulic Unit, Machine with Tailstock
CE Mark

Page 127



Hydraulic Unit, Big Bore Machine with Tailstock
CE Mark

COLLET CLOSED
PRESSURE SWITCH

25 HP
ELECTRIC SPS
MOTOR SYSTEM PUMP @ f
INLET 7
e MANIFOLD PORT FUNCTION | D
NOT_USED (PLUGGED) ¢, U
COLLET CLOSE / OPEN cc. co
TAILSTOCK FORWARD (-) s -
TAILSTOCK HOME (+) S +
'/ (( ACCUMULATOR ACC
O SYSTEM PUMP AUX_PRESSURE SWITCH PORT PS6B1
o DRAIN STD PRESSURE SWITCH PORT PS6B2
HYDRAULIC PUMP MOTOR WIRING \ STANDARD BRAKE PORT B2
BLACK T2 AND T8 SYS‘:'\'.EEA;RMOINE&-OLD
WHITE T1_AND T7 . SYSTEM PRESSURE
RED T3 AND 19 oo
JUMPER T4-T5-T6 o [[O
GREEN GROUND CE= s ™
= o lo W
o 5 &
= = E
COOLING PUMP COLLET ?
INLET DRAIN
TURRET,UNCLAMP VALVE 4 SOL
i (&)
PRI
SWITCH TURRET
4P SYSTEM 1ASOL
(iz)" T e B =
1 1 1
Q 14 14 14 BAY
@ COLLET ¥ f 5 m
PRESSURE 56 57 55 ) 500 PsI 23
Q ADJUSTMENT @
() T
@ BOTTOM VIEW FUNCTION LABEL, TWO PLACES
MAN — -
SYSTEM o™= 19 SOL -
PRESSURE SPINDLE 50 RAM TURRET
9P © BRAKE B 3 uP -
VALVE O8O Wl LED, FLAT PROWG OPPOSITE ORELE D
1 3SoL 0 00 | = ‘” Tor saEaDS
Q 29 Ose O
TURRET MANTFOLD
()
()

TANK CONNECTION ] %9 23 [ 3 G55 R n car oo
out w O|jo e
R 23 - W ] S 48 @

. [p—
NON a - f
<>
SPINDLE BRAKE d @
oL TuRRET Yo Q0O
PRESSURE g:nsrcu PORT B2 ] ;1 C pgégunz 0 1
N
RESS CONNECTIO 17
. case = 18
1
L DRAN 59 FILLER CAP 1
(32) =
rw.n
P FROM TANK @
(39) L]
3 o et
—\~FLUID DRAIN PLUG
FLUD LEVEL TAILSTOCK FEED ACCUMULATOR PUMP
GAUGE CONTROL STRAINER
ACCUMULATOR CHARGING CAP
Page 128 PL-74

Revised: August 23, 1999



Hydraulic Unit, Big Bore Machine with Tailstock
CE Mark

HYDRAULIC DUCT
(THRU HARCRETE BASE)

HYDRAULIC UNIT VIEW_MANIFOLD

O
‘ AN
76

75

TAILSTOCK

HYDRAULIC DUCT
(BELOW _POWER CASE)

PL-74
Revised: August 23, 1999

Page 129



Hydraulic Unit, Big Bore Machine with Tailstock
CE Mark

HOSE_TITLE MFG. PART_NO. HARDINGE PART NO. L (in) [HOSE FITTING SIZE
Z-AXIS BALLSCREW 540N0606—8-6-6—84 | _SG—0007004—2BS 84 -6 9/16-18 SAE, 3/4-16 SAE
Z-AXIS_BALLSCREW (EXT) K9190605-6—4-4-36 SG—-0007004-ZBSE 36 -4 9/16-18 SAE, 7/16-20 '0'-RING
MANIFOLD END ACTUATOR END
HOSE_TITLE MFG. PART_NO. HARDINGE PART _NO. L (in) [HOSE FITTING SIZE
TAILSTOCK HOME 540N0606-6-6-6-84 SG—0007004—02-LB | 84 -6 9/16-18 SAE
TAILSTOCK FORWARD 540N0606-6-6-6—84 SG-0007004—01-LB | 84 -6 9/16-18 SAE
~ 1 SPINDLE BRAKE 540N0606-4—4-4-107] SG-0007004 107 -4 7/16-20 SAE
COLLET OPEN 540N0606-6-6-6-119 G—0007004—03 119 -6 9/16-18 SAE L
COLLET CLOSE 540N0606-6-6-6-119 G—0007004-04 119 -6 9/16-18 SAE
TURRET CLAMP 540N0606-6-6-6-216 C-0007004—05-LB_| 216 -6 9/16-18 SAE 6-C6X-S
TURRET UNCLAMP 540N0606-6-6-6-216 SG—0007004-06-LB | 216 -6 9/16-18 SAE
ACCUMULATOR 540N0606—8-8-8-15 SG—0007004—07 15 -8 3/4-16  SAE FROM TEE ON ACCUMULATOR
/[ \
L

L
S — (W] 4-vsox-s

6-C6X-S
L > \‘.ml 6-V50X-S
Q\ CAPPED <—
CAPPED <+——
8-R6X-S
mI” IIIIIII ; (LOCATED ON ACCUMULATOR OUTLET) CAPPED <———
6-F50x-5 T0 Z-AXIS BALLSCREW
CAPPED +———
CAPPED +—————
;:,ggg,f ?ggm T [_HosE TmE | MFG. PART NO. | HARDINGE PART NO. [ L (in) [HOSE FITTING SIZE |
6-C6X-S _COLLET DRAN | FHS—10—-WH | SG-0007004-12 108 [ -16 [3/4-14 NPT |
L
HOSE_TIMLE MFG._PART_NO. HARDINGE_PART_NO. L (In) [HOSE FMTING SIZE [ |
TAILSTOCK_FORWARD EXT K9190606-6-6-6-13 | S6—0007004—08-LB | 13 -6 9/16-18 SAE
TAILSTOCK HOME_EXT K9190606-6-6-6-26 SG-0007004—09-LB_| 26 6 9/16-18 SAE 6-WTX-WLN-S
]
TANK END M I COLLET END
L
SPARE CLAMP
TO TAILSTOCK CYLINDER
FROM TALSTOCK HOSES CLAMP
Page 130 PL-74

Revised: August 23, 1999



PL-74
Revised: August 23, 1999

Hydraulic Unit, Big Bore Machine with Tailstock

TEM PART NUMBER QUANTITY DESCRIPTION
65 CL 000770704 1. 000 | TUBE, FILTER TO MANIFOLD
66 SG 0010786 3.000 | FITTING, BULKHEAD STR.

67 CS 001078609 1.000 | ELBOW, 90

68 CL 000700413 1.000 | HOSE, SYSTEM PUMP DRAIN
69 CS 001078701 5.000 | ELBQW, 45

70 CS 001078610 1. 000 | CONNECTOR, STRAIGHT

71 CS 001078702 1.000 | ELBQW, 45

73 CL 001078603 1. 000 | BULKHEAD FITTING, STRAIGHT
75 CS 000770313 2.000 | SWIVEL, SO

76 CL 001078605 1. 000 | CONNECTOR, STRAIGHT

77 CL 001078606 5.000 [ CONNECTOR

78 CS 001078612 2.000 | ELBOW, 9O

79 CS 001078613 1.000 | BBOW, 90

80 CS 001078614 1.000 | ELBOW, 90

81 CL 000953203 2000 | GROMMET

82 CS 000838401 M 1.000 | ADAPTER, 1/4 NPT X 1/4 BSPT
83 CS 000770312 8.000 | MALE SWIVEL, 90"

84 CS 001145203 1. 000 | VALVE, FLOW CONTROL

85 CS 000838415 2.000 | ADAPTER, 90°

86 HS 000838423 1. 000 | ADAPTER, ALTERED

87 CS 001125910 1.000 | FITTING, MALE ELBOW BSPT
88 CS 001125911 2.000 [ 90" CONNECTOR

89 CS 001125913 2.000 [ CONNECTOR, HYD.

90 AD 001133804 1.000 | 90" CONNECTOR

91 CS 000304810 1.000 | VALVE, TURRET UNCLAMP
92 CS 0008384 M 1. 000 | ADAPTER, STRAIGHT

93 SG 001125902 2.000 | SNUBBER GAGE

94 SG 0007004ZBS 1.000 | HOSE, Z-BALLSCREW

95 SG 0007004ZBSE 1. 000 | HOSE, Z-BALLSCREW-EXT

TEM PART NUMBER QUANTITY DESCRIPTION
L SG 0003310 R 1. 000 | RESERVOIR, FLUID
2 SG 000838404 2.000 | ADAPTER, PUMP MOTOR
3 SG 001179203 2.000 [ COUPUNG
4 SG 001179204 2.000 [ COUPLING
5 SG 0011792 P 2.000 | INSERT, LO70 LOVEJOY
6 SG 00033253M 1.000 | MOTOR, ELEC. (2.5 HP 3 PH.)
7 SG 0003325PU 1.000 | PUMP, SYSTEM (3GPM MAX)
8 SG 0003325CPRG 1.000 | PUMP, COOUNG
9 CL 000304805 1.000 | VALVE, COLLET
10 CL 000304806 1.000 | VALVE, LOWER TURRET
11 CL 001145201 2.000 | BOLT KIT
12 CSA001173602 4.000 | SWITCH, PRESSURE-60 RISE
13 CSA001173603 1.000 | SWITCH, PRESSURE-60 RISE
14 CS 0011537 3.000 | GAUGE, 1000 PsI
15 CS 0011318 1.000 | GAUGE, LIQUID LEVEL
16 CS 0011927 1.000 | STRAINER, FLOW EZY
17 SG 001077902 1.000 | FILTER, PRESSURE
18 CS 001161401 1.000 | FILTER, PALL ELEMENT
21 SG 0010116CM 4.000 | CUSHION, MOTOR
23 SG 001204207 S5.000 | DIN CABLE W/ LED
24 SG 001204208 2.000 | DIN CABLE W/ LED
25 SG 001204209 S.000 | DIN CABLE W/Q LED
26 SG 000301101 1.000 | MOTOR CABLE
27 CL 000304811 1.000 | VALVE, PRESSURE REDUCING
28 CS 001023410 1.000 | MANIFOLD
29 CL 000304807 1.000 | VALVE, 4-WAY
30 CL 000304808 2.000 | VALVE, 2—-WAY
31 CS 000304804 1.000 | VALVE, PRESSURE REDUCING
32 CS 001145207 3.000 | VALVE, PILOT OPERATED CHECK
33 CL 001145203 1.000 | VALVE, FLOW CONTROL
34 CS 001145209 1.000 | VALVE, CHECK
35 SG 0011614 1.000 | ACCUMULATOR, 1 QUART
36 SG 0007004 1.000 | HOSE, SPINDLE BRAKE
37 SG 000700401LB 1.000 | HOSE, TAILSTOCK FORWARD
38 SG 000700402L8 1.000 | HOSE, TAILSTOCK HOME
39 SG 000700405LB 1.000 | HOSE, TURRET (CLAMP)
40 SG 000700406LB 1.000 | HOSE, TURRET (UNCLAMP)
41 SG 000700403 1.000 | HOSE, COLLET OPEN
42 SG 000700404 1.000 | HOSE, COLLET CLOSE
45 SG 000700412 1.000 | HOSE, COLLET DRAIN
46 SG 000700409LB 1.000 | HOSE, TAILSTOCK HOME (EXT)
47 SG 000700408LB 1.000 | HOSE, TAILSTOCK FWD (EXT)
48 CL 0008831 4.000 | SOLENQID ASSY-VICKERS
49 CL 000883101 3.000 | SOLENOID ASSEMBLY
50 CS 001078615 1.000 | CONNECTOR, STRAIGHT THRD
S1 CL 001078601 1. 000 | CONNECTOR, STRAIGHT
52 CS 001078617 1.000 | TEE, SWIVEL NUT BRANCH
53 CL 001119808 1.000 | SEAL KIT, VICKERS
54 CS 0000234 G 1.000 | GASKET, 10" BUNA-N
55 CS 002011514 1.000 | COVER, SYSTEM PRESSURE
56 CS 002011515 1.000 | COVER, COLLET CLOSER
57 CS 002011516 1.000 | COVER, TAILSTOCK PRESSURE
58 CS 001078606 1.000 | CONNECTOR, STRAIGHT
59 CL 001078602 1.000 | TEE, SWIVEL RUN
60 CS 000838414 2.000 | MALE, 90°
61 CL 000700419 1. 000 | TUBE, TANK TO RECIR PUMP
62 CL 001078604 1.000 | TEE
63 CL 0007707 1.000 | TUBE, SYSTEM PUMP INLET
64 CL 000770703 1.000 | TUBE, PUMP TO FILTER

CE Mark

Page 131



- NOTES -

Page 132 PL-74



“Performance Has Established Leadership for Hardinge = ™®

Hardinge Inc.

Elmira, New York 14902-1507 USA
Phone: 607-734-2281 Fax: 607-734-8819



	Title Page
	Ordering Information
	Table Of Contents
	Air Blast Assembly
	Base/Bed Assembly
	C-Axis Option
	Carriage Assembly
	Collet Closer Assembly
	Standard
	Big-Bore Machine

	Collet Closer Foot Switch Assembly
	Coolant Facilities
	CE Mark
	Non-CE Mark

	Coolant Systems
	High Pressure
	Thru-Spindle
	Standard Machine
	Big-Bore Machine


	Coolant Guard Assembly
	Coolant Tank
	Chip Conveyor
	Coolant Tank, Standard

	Filter Box  Assembly
	Headstock Assembly
	Standard
	Big-Bore Machine

	Heat Exchangee
	Standard
	Super-Precision® Machines

	Hydraulic Unit
	Standard Machine, Non-CE Mark
	Standard Machine, CE Mark
	Big-Bore Machine, Non-CE Mark
	Big Bore Machine, CE Mark

	Input/Output Case, Non-CE Mark
	Live Tooling
	Live Tooling Option Panel
	Miscellaneous Components
	Operator Control Panel, CE-Mark
	CE Mark
	Non-CE Mark

	Option Case
	Part Catcher
	Pedestal Assembly
	Power Case  Enclosure
	CE Mark
	CE Mark, with Option Case
	Non-CE Mark

	Power Case Component Assembly
	CE Mark, with Option Case
	CE Mark, without Option Case
	Non-CE Mark

	Power Case Panel Assembly
	Spindle Encoder
	Spindle Orient Assembly
	Steady Rest Assembly
	Sub-Base Assembly
	Tailstock
	Tailstock Lubrication Components
	Tool  Probe Assembly
	Turret Assembly
	Not Equipped with Absolute Encoder
	Equipped with Absolute Encoder

	Turret Top Plate
	English
	12 Station
	10 Station

	Metric
	12 Station
	10 Station




